AVCO LYCOMING

PARTS CATALOG

10-540-SERIES
AIRCRAFT ENGINES

<VAVEO LY COMING DIVISION

WILLIAMSPORT, PENNSYLVANIA

o —_—

PC-215 Price $12.00 May 1972

E TR BB S S s s owwm s




INTRODUCTION

Through Avco Lycoming's constant effort to up-grade engine parts cataloging, a new engine parts
catalog format has been devised. Primarily the system involves dividing Aveo Lycoming PC-115 Parts
Catalog into three (3) separate catalogs. PC-115, in the future, will cover only 0-540 Series aircraft
engines. PC-215 will cover the I0-540 Series and PC-315 the TT0-540 Series. This catalog is PC-215 and
covers all 10-540 Series aircraft engines.

To eliminate confusion, all three {3) catalogs will be written in the following format. Immediately
following the title page, this introduction, listing the major changes, will be inserted. Following the
introduction a Table of Contents and a list of Nlustrations will be found. Then the actual parts list pages,
cataloging and illustrating the major sub-assemblies of Aveo Lycoming 10-540 Series aircraft engines,

NOTE

The illustrations, pictures and drawings shown in this publication, are typical of the subject matter they
portray; in no instance are they to be interpreted as examples of any specific ENgmes, equipment or part
thereof.

Individual parts list pages differ in many ways from previous publications. These pages now list
specific engine parts, by quantity per assembly, in column form directly under specific engine models,
The only exception to this method will arise when a part is applicable to all models covered in the
catalog. In this case no individual listing is made bui the quantity per assembly of the part is placed in
the far right column of the page, headed by the title “On All".

Each parts list page will be headed by the Avco Lycoming Designation for the aireraft engine series
covered in the catalog, i. e. Aveo Lycoming 10-540 Series aircraft engines. Under this heading, will be
listed the major sub-assembly and under this the parts of that sub-assembly covered on that particular
page,

Individual parts list pages will be identified by the Section number at the bottom of page and the
page number at the bottom eenter of the page i.e. page one of Section One will be listed as Page 1-1 ete,

The balance of the catalog does not essentially change from previous publications. It contains a parts
listing in numerical order by part number, Vendor Accessory Section, Aveo Lycoming Service Repair
Kits and Supersedure Section. To use the Vendor Acecessory Section properly, it should be noted, that
where more than one model of an aceessory is emploved on the same engine series, the accessory part
number will be followed by a letter designation, A, B, C, ete. Individual parts of a specific accessory will
also be marked A, B, C, ete. Parts common to all accessories listed will be left blank. For example: four
models of Bendix -1200 series magnetos are listed. Thus all parts marked “A” are applicable to model
magneto marked “A", All parts marked “B” are applicable to model magneto marked “B" ete. This
system is the same as in previous Aveo Lycoming Parls Publications.




10-540 SERIES
TABLE OF CONTENTS

SECTION PAGE
INT RO DU T 0N . . e i i i e i e b e e e e ae time e e e m s e s s e e e e i
TABLE OF CONTENT S & . . o i it i e i i st et it e e w w s ee o s e s s am s sn d g m e e s b s an n 8 8 v s oons if
LIST OF ILLUSTRATIONS . . 0. oot ivit it it s i e it ma i s s s st sn s e v
OVERSIZE PARTS LISTING & . . . . o ot i e i i et i w v e s s e e b s s st a s e e s s s g ma e 88 & s £ 8 82 8 02 xnx ¥i
1 - Crankease, Crankshaft and Camshaft Group _
Crankease AsseIblY . . . . . . L . i e i h e e e e e e ah aaa e raa i m e ma e se s b s e 11
Crankecase Related Parts . . . . . . L . 0 L i it i i e h e e s s e s e h e s s e e s e 1-3
Engine Mounting Brackets and il Level Gage Assemblies . . . .. .. ..« o v e i v a oo R,
Crankshaft, Camshaft and Related Parts . . . . . . . o0 v v v o ot i m vt s st e s ms b es s e s s o n e o 1.5
Propeller Governor DIFIVe . . L .0 L 0 o e it e h e e e e e e e e e s ea s e e S 1-7
Tachometer Drive and Starter Ring Gear . . . . ... ... S 1-8
Crankcase Attaching Parts . . . . . . . . . . . it i s i et i m e e e e e e s PR .
2 . Accessory Housing and Accessory Drives "~
Acceszory Housing and Oil Pump Assemblies . . ... ... .. wn e T e S hee e b i e me w 21
Accessory, Fuel Pump and Vacuum Pump Drives . . . .. .. .. .00 e ans T ir e e . 2-3
Hydraulic Pump Drive . . . . .. .. . e ittt s e e i s e e Ve i i mama s s 25
Fuel Pump Assembly and Attaching Parts . . . . . . . . o vt v o cm s v m s st ve s maes s P 26
(il Pressure Screen, Oil Filter and 0il Cooler Bypass Valve Assemblies ... .. S e i e ne e e e 27
3 - Cylinder, Piston and Valve Train
Connecting Rods, Piston and Ring Assemblies . .. ... ...... T T I 31
Oylinder Assembly . . . . L. L . . i e e e h e a s e e ma e e e b e e 32
Valve Assembly . . . . . . . o e e e e e e s e e e s - RN 34
Cylinder Hold-Down Plates, Shroud Tubes and Push Rod A.Esemblles ......... i T ee e w e r e e s 35
Valve Rocker Assembly, Exhaust Flange and Cyvlinder Head Drain Tubes . . ... .. oo s a0 e 3-7
Intercylinder Cooling Baffles . . . . . oo 0o 0 oot e e e e e e b e e e e e 3-9
4 - lgnition Compohents
Magnetos and Magneto DYIves . . . .. .0 ... i ia e e e e e s T 4-1
Igmition Harness Assembly . . . o o L . b ot i s e e e e e e e e E e e e e e e 4-3
Ignition Harness Assembly . . .. ... .... L A SL S AR ST S ISR A P PRI 4-4
Ignition Harness Related Parts . . . . oo o0 0 v u i i it it e e e v e s s e s e e e 4-5
Ignition Harness Attaching Parts . .. .. o0 0000 0 o s i s e e e e 4-6
Spark Plugs . . . . o e i e e e e e e e s e s st e e e s s R
Voltage Repulators and Relays . . . . o L 0 0 e i i i i s e e s e s s e e s e 4-8
Generator and Alternator Drive Belfs . . L . L L L L i e e e e e e e e e e e e e e e e a e e 4.9
5 - Electrical System
Generator and Alternator Assembly . . . . . . L L L i i s s i e e e e e e e e e e e e s e s 51
Generator Mounting and Attaching PArts . . . o o o v v v v o b e s rn rr rrm e e e e e e e e s 52
Altermator Mounting and Attaching Parts . . . .. . 0 . v o i n s m v iie s e s s s s e 5-3
Starting Motor and Attaching Parts . ., . . . . . . .o i s o it im e e e e e e e e 54
v - 01 Sumip and Tnduction System
i Eume :usembly and Ofl Suction Sereen . . . . ... . . ol i i i i e e e s e s S i me e m e 61
24 sumic e2mbly and Oil Suetion SerBERL . . . . . . L . L L i a ke e e e e e e e e e s s s e d s 6-3
Triake Fipe -%-m'm e T I 6-4
Ereiofet Moonns wsemblies L. L 0oL oL L. i e T R W e e e F n e e 6-5
i



Fuel Injector and Related Parts . . . . . . ... o r i n it i rs s 6-6
Fuel Line Tubes and Fuel Hose Assemblies . . . . . . ¢ 0 vt v vn v ve o m or s naes i e e ma ek s 6-B
Fuel Line Tubes and Hose Assembly Attaching Parls . . . .. . oo v ce e mnr e s e s s m e e e e 6-10
T oNumerieal INAEXE . . o o o st e e e e e e e e e s s e e e e M E e e s e 7-1

A - Vendor Accessory Section

Fuel Pump Assembly (Lear-SIEleT) . . . . ..t v v v mm s on o mam st s m s B1
Mameto Assembly {56LN-200) Bendix-Scintilla . .. ... ... - o i e i e e m ot 4w s B-3
Magneto Assembly (S6LN-1200) Bendix-Seintilla . . . . .. .. .. covn i B85
Starter Assembly (12 volt, 24 volt) Prestolite . . . . ... .. oo 587
Alternator Assembly, Prestolite . . . . .. . . it i i e s s B-B
Alternator Assembly, Deleo-Remy . . .. .. .o o i i it o s R
Generator Assembly, Delco-Remy .. .. .. o o i i o e s e e B-11
Fuel Injector (RSA-BADL) BendiX . . . . .o ocvvv v oannnnsnas s nnn s st e s §-13
Fuel Injector (RS-10B1) Bendix . .. .. . .0 oo vn v vmnc i mn o s s m e mm e B-16
Fuel Injector (RSA-10ADL) Bendix . . . . . . oo oo o v i v i s e e mm s m e <. 8-18
Fuel Injector (RS-10ED1) Bendix . . .. .. .o in e S h e f A imer e e e wm 8-20
Fuel Injector (RSA-10ED1) Bendix . . ... .. ... i o v v v e nmn oo mresnes s mnss s B-22
Fuel Manifold Assembly, Bendix . . . . . .. v v v v e nman o nsamm s s m s B-25
Fuel Distributor Valve, Bendizn . . . . . o i o v v v v o o v e v s s i s s e e s s 8-26
9 . Engine Service Kils
Cylinder, Piston and Ring Kits, Seal and Gasket Sets . . . .. .. .o oo v m i mer e 9-1
10 - Supersedure Section , . . . .. . L. .. e i e e e e s 10-1
O
covmd TlEOD. TR T TS
i

A
L



ILLUSTRATIONS
SECTION PAGE
1 - Crankease, Crankshaft and Camshaft
Fig. 1 - Crankease AssembBly . . . o0 . 0 0 00 i n vt e e e e s e e e e e 1-2
Fig. 2 - Crankease Related Parts . . . .. . . . . . . o ot it i it te et ia s aa s a i m s e e e 1-3
Fig. 3 - Engine Mounting Brackets and Oil Level Gage Assemblies . .. ... . .o oo 1-4
Fig. 4 - Crankshaft Assembly . . . . . .. .. . . . . e e s s 1-6
Fig. b - Propeller Governor Drive | © . . . . . . . . ... o i i e e e s e e e e e e 1-7
Fip. 6 - Tachometer Drive and Starter Ring Gear . . . . . . o o0 i ot v v v v e s mn o s s o m b s s s s 1-8
Fig. T - Crankecase Attaching Parts . . . . .. . .. . ... ... it i inm ettt s ar 14
2 - Accessory Housing and Accessory Drives
Fig. 8 - Accessory Housing Assembly & . . . o 0 o v v o v i v v r s s ian s st s e e s e s 22
Fig. 9 - Accessory and Vacuum Pump DEIves . . . . . o 0 o v ot v v i v i e e s e e e e e 24
Fig. 10 - Hydraulic Pump Drive . . . . . . o0 0t it i e e v it s e mn m e v sie m s b s s e e 2-5
Fig. 11 - Fuel Pump Assembly and Attaching Parts . . . . . .. o0 v oo e v e e 2.6
Fig. 12 - Oll Pressure Screen, Ol Filter and Oil Cooler Bypass Valve . . . .. . . .0 e v v vv e o 28
3 - Cylinder, Piston and Valve Train
Fig. 13 - Connecting Rods, Pistons and Ring Assemblies , . . .. .. .. oo e oo a e v 31
Fig. 14 - Cvlinder AssemiblY . . . . . . . . . . i it e e e e s e e st 3-8
Fig. 16 -Valve Assembly . . .. ... i i i s iy e e e e e s s s e e e e 34
Fig. 16 - Cylinder Hold-Down Plates, Shroud Tubes and Push Rod Assemblies . ... .... Wra e e 3-8
Fig. 17 - Valve Rocker Assembly, Exhaust Flange and Cylinder Head Drain Tubes . . ................ 3-8
Fig. 18 - Intercylinder Cooling Baffles . . . . . . 0 o i it it v m o ne v sd va s a s wa s mm s o s s v e e e 3.9
4 - Ignition System
Fig. 19 - Magmeto and Magneto Dirives . . . . . . . v 0 v v c e i i e i a s e s f s s e e 4-2
Fig. 20 - Ignition Harness Assembly - . . ... oL oo v i m i e e e e e 4-4
Fig. 21 - Ignition Harness Related Parts . . . . . . . . 0 0 oo i s i v v m i i s i m s s e s 4.5
Fig. 22 - Ignition Harness Attaching Parts . . . . . . . o 0 oo i i i i i i e e s s s et e e 4-6
Fig. 23 -8park PIugs . . . . . .o ittt it e e e e e e et e e s e e s 4-
5 - Electrical System
Fig. 24 - Generator and Alternator Assemblies .. . 0. 000 i i s v v n e e e e 5-1
Fig. 25 - Generator Mounting and Attaching Parts . . . . . . .. oot mn i e 5-2
Fig. 26 - Alternator Mounting and Attaching Parts . . . . . . . . oot o o i i i e s b4
Fig. 27 - Starter Assembly and Attaching Parts . . .. . . . . oo oo e 5-5
6 - il Sump and Induction System
Fig. 28 - Oil Sump Assermbly and Oil Suetion SBereen . . . . .. ..o oottt s 6-2
Fig. 20 - Intake Pipe Assemblies | ., . . . . . 0. ot s e e e e T 6-4
Fig. 30 - Air Inlet Housing AssemibBly . . . . . . . . o 0 it it it s e e v s e e e e e e e e e i)
Fig. 31 - Fuel Injector and Related Parts . . . . .. .. .. ... @i rn s asans s eeneos 6T
Fig. 32 - Fuel Line Tubes and Fuel Hose Assemblies . .. . . . .. . .. o v i v nana oo -9
Fig. 33 - Fuel Line Tube and Hose Attaching Pars . . . . . . ... 0 o i v oot i e 6-11
7 - Numerical Index
8 - Vendor Accessory Section
Fig. 34 - Pump Assembly, Fuel (Lear-Siegler) .. . .. . . . ..ot v i i s B-2
Fig. 35 - Magneto Assembly, -200 Series (Bendix) . . . . . . . . 0 0ot s e B4
Fig. 36 - Magneto Assembly, -1200 Series (Bendix) . . . . . o . 0 i o it i e e e s e e 86
Fig. 37 - Starter Assembly, Prestolite . . . .. .. ... .. cvvuuvennnn S L P 87
Fig. 38 . Alternator Assembly, Prestolite . . . . . . .., . . o c e e e s s e e 88
Fig. 39 - Alternator Assembly, DeleocRemy . . 0 . o . o 0 v o v i v i e e s s s e b s s s e 8-10
Fig, 40 - Generator Assembly, Deleo-Remy . .. . . 0 0 00 v v o b va o e s b e 6t s s i m e B-12
F3 i\"



Fig. 41 - Fuel Injector, RSA-5AD1 (Bendix) . .. e B-13
Fig. 42 - Fuel Injector, RSA-5AD1 (Bendix} . . . .. .. e 8-15
Fig. 43 - Fuel Injector, RS-10B1 (Bendix) . . ... ... e 8-17
Fig. 44 - Fuel Injector, RSA-T0ADL . ... ... . .. B-19
Fig. 45 - Fuel Injector, B5-10ED1 (Bemdix) . . .. .. e B-21
Fig. 46 - Fuel Injector, RSA-10ED1 (Bendix) . ... . .. e e e 8.22
Fig. 47 - Fuel Injector, RSA-10ED1 (Bemdix) . .. .. .. e B-24
Fig. 48 - Fuel Manifold Assembly . . . ... .. ..., ... . ........0o oo 8-25
Fig. 49 - Distributor Valve Assembly . .. .. ... ..., .. ... ... ... .. ... ... 8-26



10-540 SERIES
AIRCRAFT ENGINES

I

OVERSIZE UNDERSIZE
FEl FSFFEIPE p7 | P10 | P11 P12 | P15 pap | P22 | P30 | P33 p75 | P125| M3 MG | M0
5145 X X
10 X *
0 X X N
iw X X X X
5734 ' X X ¥
LT X B
!2:8 i X X |
956 X X X ]
B316 X X X
10 A X X
E X X
19336 X % X
19 X X X
96 X
2 X p X
59943 X X W
51 X X
P R=:
7 X X ¥ ¥ -
A X X X B
X X X
X % X
x X ¥ ]
X X
X * X
X X X X
X X X
X * X X W A
® X X ' % % N
XK X X ¥
X
X ~ X
X X X ]
X X X ]
X X
X X X
X X
X X X
A %
X X X
| i X | X X

NOTE 1

lmds are apailable in oversize P3, PT, P12, Pistons are available i oversise P10, P20. Piston vings are available in oversize P10,
P20,

' NOTE 2

When ordering oversize or undersize parts, be sure to specify the required oversize dimension, along with j roves part sumber.
“or example: to ovder bushing, P/N 73810 in 0.010 in. oversize, order P/N 73810, P10. To order PAN LW EiGZ]1 braring in
006 in. undersize, order P/N LW-11021, Mé. Oversize code letter is P, while undersize code letteris "5

Vi




<TANCO LYCOMING 10-540 PARTS CATALOG

CRANKCASE ASSEMBLY
CRANKCASE ASSEMBLY
QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER FAENEN SN o FAPE AT
R R R R RR%
1| LW-11033 | CRANKCASE ASSEMBLY L3 N S O O Y Y It S B T
LW-11035* CRANKCASE ASSEMBLY | [1]1] | mEE 141
LW-11036** CRANKCASE ASSEMBLY - A S T A I
LW-11037 CRANKCASE ASSEMBLY BEEEE b | B
B LW-12030+ CRANKCASE ASSEMBLY . RN 1 .
LW-11964+ CRANKCASE ASSEMBLY*++ | | | | IREREE v
LW-11038% CRANKCASE ASSEMBLY 11 -
LW-11221.5t CRANKCASE ASSEMBLY - . 1
2 | STD-567 DOWEL, 1/2 in.dia.x 11/16_in.long O O 2
3 | 66734 STUD, 1/2-13 x 9-7/8 indong 4
4 | 75302 DOWEL, Crankease thru stwd | | | | | 414/ a 44| 4[4]8|4]4[4[4]a]4]4]4]a)4
5 15015 STUD, 1/2-13 x_1-7/8 in.long 1 . 12
6 | 3813 STUD, 3/8-16 x 1-5/8 in.long o ) 24 |
7 | 69679 STUD, 9/16-18 x 10-21/32 in.long HE bbbt 4
8 {3815 STUD, 3/8-16 x_1-7/8 in.long gl 8| 8 8| a|e|s| 6|6l 8 6 8 6 B8 B & B/ B8 |8 |8
38-16 STUD, 3/8-16 x 2.00 in.Jong 0 I - 8
38-15 STUD, 3/8-16 x 1-7fB inlaong |16
(3817 | STUD, 3/8-16 x 2-1/8 inJong | - 8
9 |[3822 STUD, 3/8-16 x 2-3/4 inJong ] o 1
10__| 61261 STUD, 5/16-18 x 1-1/2 in.long _ Z
11| 67528 STUD, 5/16-18 x 1-5/8 in.long 1
12| 1102 PLUG, Allen head,1/8 in.pipe L L Bf -
13| STD-1338 PLUG, Allen head,1/16-27 pipe - e
14 | 85007 RETAINER, Shroud tubs seal 12]
15 | 69796 DOWEL, Crankshaft hearing 2]
16| LW-10847 _DOWEL, Crankshaft_bearing 1 6
17 | STD-514 DOWEL, 5/16 dia.x 1/2 in.long 2]
18 | 68316+ __|.STUD, 5/16-18 x 1-11/16 in.long i
{Driven_height of studs 0.96 - 1.00 ENERERD N
in for crankcase service) 4 4/ 414 4 4/4)1 4 414l 4| A1 4[4} 4
_____ B75566"+ STUD, 5/16-18 x 2.00 in.long |Oriven R 1 e
1 height of studs 1.31 for crankcase N NS et O O O
servicel 4 4 Alajajaiala)araiar 1a4r jars) | ||
18 | 713972 NOZZLE ASSEMBLY, Piston cooling N 6| 6| 6| 6| 6|6 6|6/6|6|6{6|6/ 6|6 (6|6
.20 | STO-1339%++ PLUG, Allen fhead,1/16-27 pipe S U O (O O O O .
* - Provision for Woodward governor, t - Piston sguirts and provision for

“AN'" governor, Long mount studs,
** . Piston squirts and provision for
Woodward governor. *+ . NOTE: Several models may be
manufactured with either stud.
+ - Piston squirts and provision for

“AN" governor,

*++ - LW-11964 crankcase is also manu-
% - Piston sguirts and provision for factured with provision for piston
“AN" governor. Front mounting pads squirts. Plugs are furnished in squirt

are machined. holes, Plugs are not illustrated.




I _7aveco Lrycoming 10-540 PARTS CATALOG

CRANKCASE ASSEMBLY
CRANKCASE ASSEMBLY

,

Figure 1
1-2

TEE T R T W R Pl am s




ANVCD LYCOMING

[0-540 PARTS CATALOG

CRANKCASE ASSEMBLY
CRANKCASE RELATED PARTS
QUANTITY PER ASSEMBLY ON
FIGF. PART DESCRIPTION ALL
REF. UMBER AL AN & 7 ANl
" R R R R
1| 1028-B BALL, 0.6875 india. _ FEEES N IO O O O 41
2 GEG6EE SPRING, Oil pressure relief valve iyt R ~ AN
61804 SPRING, il pressure relief valve = o g el g
3| STD-425 WASHER, Plain,no.10 (max.9 pes) ___ Junlunjunjuniunjunjun| | lunjunjunjunjun bnjunfununjunkinl  bnjn| | |
4 | 5TD-145 GASKET, 114 10 x -2 00 x332 | | | [ || | 1L iy o 0 N O O O O I
annular SR I I _ - R
5 | 77808* VALVE ASSEMBLY, Dil pressure relief, R ERE 1. InEEEe
adiustahle I BRI HEII IR IR
5 | 76162 INSERT, 0il pressure relief valve i R L L L L
71| 78181 CAP, Oil_pressure relief_valve L Ay
g | 77807 SCREW, Dil pressure adjusting | N REEERR R RE .
9 | AN-310-8 NUT, Castellated,3/8-24 NF-3 EEE bl b b
10| MS9048.100 PIN, Spring,1/8_in.dia.x 1/2 in. Y S Y I O O T O A O Y O
long C 11 (1 P11 ) 1) 1]
11_| 76529 PLUG. Dil relief vave Al o apapaf g )
12 LFregr/3792 ] SEAL, Crankshaft oil (O e LA A R 1
78443 SEAL, Crankshaft oil _ .. R E R .
12| 72075 EAL, Oil ion india. | 8 B 8 B 8/ 8|84 44414 4]4/ 4141444 14]8]41 44145
14| 72091 _RING, Oil seal,23/64 1D x 0.10 in.dia. o ] 2
15 | STD-1187 BOLT, Hex.hd.3/8-24 x 3-1/2 in.long 1 I 1
16_ | 8TD-33 WASHER, Plain3/8 in,_ | [ I I e I 3
17 | STD-678 WASHER, Internal lock,3/8 in. ) I S T 12
18| STD-596 NUT, Plain, 3/8-24 ] bl b 2z

* . Adjustable oil pressure refief valve
it standard on above listed models and

optional on remaining models.

Figure 2
1-3




| _7AVEO LycomiING 10-540 PARTS CATALOG

CRANKCASE ASSEMBLY

I ENGINE MOUNTING BRACKETS AND OIL LEVEL GAGE ASSEMBLIES
QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER FAPA O 5 & FATNT BNFNS,
%‘%’E&@ X ".;% o %% ‘%,%
_ 1 _|7oar* | BRACKET ASSEMBLY, Engine mounting, 4 gl | lalalalalaia) jaralal 14] 14 |4
I | 71047 BRACKET ASSEMELY, Engine mounting 3 133 Ao ]
_lTmor BRACKET ASSEMBLY, Engine mounting 44 | | 14/4 JAp 1414 4
1772905 BRACKET ASSEMBLY, Engine mounting] | | | e i 3
| 72203% BRACKET ASSEMBLY, Engine mounting | 1} 1] 1 1] 1 i
72297°* BRACKET ASSEMBLY, Engine mounting | | | RN i ]
7 | 66145 |__DOWEL, 1/4 in.dia.x 1/2 in.iong 1 1ol . 8
I MOUNTING BRACKET ATTACHING 1 EEEEE
PARTS B L -
"3 |sTD3% WASHER, Plain,3/8 in. 1 11T 11T 11771 ]
4 |sTD6VR | _WASHER, Internal lock,3/8 in. 16
STD-596 'NUT, Plain,3/8-24 x 21/64 in.thick B 16
I 6 | 70457 GASKET, Uil filler_extension | ':_J'_:[
7 | 75737 | EXTENSION, Shortoil filler 1 1] 11 1 1
I 7EIE EXTENSION, Ofl filler 1K 1)1 |1 7 1]
75675 EXTENSION, Shortoil filler 1 IREREREIBERERE N
l 74313 EXTENSION, Short,ail filler 11 [1 FIRE ] [aan
17770 EXTENSION, 0il_filler 1 11 _
| 8 | 72089 GASKET, Oi level gage 1 11111 N 1 N |
| :?_ g2z | GASKET. Oil level gage NKINIE LAy g prp o p1 g "
412312 | RING, Oil seal. 100 inJD x 1/8in, 1 | 1 | | | | o Y (S U Y O
N section 0 1 O N LY L L L R A RS
8 177043 | _GAGE_ASSEMBLY, Dil lgvel 1111 S ) N N N N O R R O B
I ...... 12859 GAGE ASSEMBLY. Ol level 1111 1,11 N S 1 O O O
73985+ | GAGE ASSEMBLY, Dil level 1 L0 O O A ~
74702t | GAGE ASSEMBLY. Dil level 11 4 S - L A1
747318 | GAGE ASSEMBLY, Dil lavel 1 |1 1 ] -
l 75133% | GAGE ASSEMBLY, 0il level 1 . | B
_ |76789t | GAGE ASSEMELY. Dil level | NN U A O {1
_ 788977+ GAGE_ASSEMELY, Dil level S O O O I B
| 79071%t GAGE ASSEMBLY. Dil level . 1 A1 -
—|iwo975*% | GAGE ASSEMELY. Oil level B 8O 5 O O
* - Dynafocal mounts. i
I ®% . |sed on up-exhaust engine instal- '

lations, also dynafocal.

+ - Riley Aircraft installations.

t - Cam action oil leve! gage with short
extension P/N 74313.

§ - Doyn Aircraft installations with

1.69 in.extension, P/N 75737.

& - Dornier-Werke installations with
short extension, PN 75675,

*+ . Cam action oil level gage with 2,13
in.extension P/N 74313, Tuned sump.

*t - Cam action oil level gage with 6.31
in.extension, P/N 77770, Tuned sump.
*% - Bellanca Aircraft installations

with short extension P/N 75675,

f
-

.

Figure 3
-4

L1



ANVCO LYCOMING 10-540 PARTS CATALOG |
CRANKCASE ASSEMBLY
CRANKSHAFT, CAMSHAFT AND RELATED PARTS l
QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER Pt NG L o EEh I
R R R R R
78073 | CRANKSHAFT AND COUNTERWEIGHT 1 S O 0 O O I e
75079 CRANKSHAFT AND COUNTERWEIGHT | 1] 1/ 1| | IR T A I
75040 CRANKSHAFT AND COUNTERWEIGHT | A1 S O O B T A S I
76801 CRANKSHAFT AND COUNTERWEIGHT | | | | | S OO O O
77617* CRANKSHAFT AND COUNTERWEIGHT | | | | BRIN AEEE.
79027** CRANKSHAFT AND COUNTERWEIGHT ' ERE R ;
LW-10525+ CRANKSHAFT AND COUNTERWEIGHT b S O A
LW-10844 CRANKSHAFT AND COUNTERWEIGHT AR NN
1 [ 75039 CRANKSHAFT ASSEMEBLY 11 1)1 . L N O A O I
75078 CRANKSHAFT ASSEMBLY 111 a1 _ 1
76799 CRANKSHAFT ASSEMBLY 1 S O LY LY LY B
75075 CRANKSHAFT ASSEMBLY ) B 1 1 T O
79026 CRANKSHAFT ASSEMBLY EREEE L I
LW-10621 CRANKSHAFT ASSEMBLY SR
TW-10843 CRANKSHAFT ASSEMBLY T T A 0 I O O
2| sTD-1211 PLUG, Extension,2.00 in.dia. _ S 1
3 | 73810 BUSHING, Crankshaft dynamic . . 4
counteraeight . -
4 | 71640 _PLUG, 1-3/8 in.dia. TR IR IR R I BRI R IREIDN
60945 PLUG, 1-1/4 india. IENENOHDNE I
5 | 72062 BUSHING, Prop.flange long 4l alalaafafalalalalalalajajafal | [ 1 [ [ | |4
75656 BUSHING, Prop.flange,long i al4jalalala] | Y
72062 BUSHING, Prop.flange long 3
75656 BUSHING, Prop.flange long . 3| 13 I
6 | 72061 BUSHING, Prop.flange short ol el el a1 1
72155 BUSHING, Prop.fiangs short TP
72061 BUSHING, Prop.flange,short 2 . I A - Y
7 | 72060 BUSHING, Prop.flange,indexing 1 1]1]1 - 1.l S T Y
72074 BUSHING, Prop.flange,indexing 1 1)1 tlafebfaf1]1]1 U O I I
) 5 flangs.indexi LN N 0 80 1 I
79024 BUSHING, Prop.flange,indexing,long I Y 1 YL O L I
B _[STD-1065 | DOWEL, Stepped,310 to .260 in. - S S I O
T T BN N
9 [71904 COUNTERWEIGHT ASSEMBLY IR F | I O -
72801 COUNTERWEIGHT ASSEMBLY 2122] |2|2]2|2|2|2/2|2|2|2]2]2 dold2 I
73644 COUNTERWEIGHT ASSEMBLY B e A A A F A R A A
10 [ 71903 BUSHING, Dynamic counterwsight 1 S S O N N -
1 T0416 ROLLER, Dyn.counterweight,Gth order 2 S Y O O B T T T e
72797 ROLLER, Dyn.counterweight6.3 order | 2| 22| {2f2i2|2]22jz2 2|2(2z|2{2| | | [ ] | | |2 | |
16788 ROLLER, Dyn.counterweight,6.3 order | I 21212)12121212| |2]|
12 | 72002 ROLLER, Dyn.counterweight,5.1 order 2l B O O O
72985 ROLLER, Dyn.counterweight,5.1 order |2 2/2| [2|2[2|2)2]|2|2/2]2|2]|2|2 L2 | I
76787 ROLLER, Dyn.counterweight,5.1 order I . 21212/2(212\2] |2]
13 | 71906 RING, Internal retaining . ] _| 8
W | 71807 WASHER, Dynamic counterweight |l o ded 18
15| 67514 GEAR, Crankshaft_ bbb b b el b I
76786 GEAR, Crankshaft I 5 Y O N
_ib__| 67516 LOCKPLATE, Crankshaft gear N ol
i7__|§TD-1937 | SCREW, Hex.hd.1/4-20 x 1-3/4 in.Jong . I O O O O O 1
18 | 76148 CAMSHAFT ASSEMBLY . Ll l
* . Special IMCO iastallation. *% - Propeller flange bushings for three + - Short propeller flange bushing on
' hladed prupulla;. center line of no. 1 cylinder. I
=5 E




IAE?AVCO LYCOMING I0-540 PARTS CATALOG

CRANKCASE ASSEMBLY

_ CRANKSHAFT, CAMSHAFT AND RELATED PARTS
]

I QUANTITY PER ASSEMBLY ON
FIG. PART DESCRIPTION ALL
REF.| NUMBER AN G ENENE A

f ’?:Xg";é %\% %%\@ 20 ;’%}’i@}@; e
18 |Lw-11021 | BEARING, Crankshaft 1616l 66l6l6lele[6l6/6[6[6[6[6]6] | | | | | | |e

FME_MEMHEH _ L 16/6/6|6[6|6l6| |g|
20 Fipa4a _ | BEARING, Crankshaft front 202121212 2|21212]2 21212]212|2 2

78319 BEARING, Crankshaft, front § 2120212121212 2]

21 {72877 | BODY, Hydraulic tappet A B O . 2|
I 22 | 78290 PLUNGER ASSEMBLY, Hydraulic tappet | N R R N O O B ]
23 | 65074 SOCKET, Push_rod,hydraulic tappet | | : | A I ! O O O L L2

Figure 4
1-§

-----"’-_--




TAVCO LYCOMING

10-540 PARTS

CRANKCASE ASSEMBLY
PROPELLER GOVERNOR DRIVE

CATALOG

QUANTITY PER ASSEMBLY DNL
FIG. | PART DESCRIPTION AL
REF.| NUMBER &, FANENE ZAFh 0
3, X’i N '% SOt
1| 70389 |_GEAR, Propeller governor driven | | | RN
? 10384 SHAFT, Propeller governor idler gear anl
3 | 70388 GEAR, Propeller_governor idler j
4 | sTD737 KEY, Woodrut,3/32 inx 1/2 in. R
5 | 73249 WASHER, Thrust fun
73250 WASHER, Thrust | pun
- 73251 WASHER, Thrust | Jum
13252 WASHER, Thrust L
B | 70455 GASKET, 25/32 1D x 1-1/8 0D x 0.030 -
to_0.040 in. thick 1
7 | 70454 PLUG, Hex.hd.,3/4 in. -16 thd. 1L
g | 72053 GASKET, Governor _lr
9 | 72378 COVER, Governor drive 1]
ATTACHING PARTS ] I
10| sTD-35° WASHER, Plain 5/16 in. N
11__| STD-475 WASHER, Internal_lock5/16 in. 4
12 | $TD-1410 NUT, Plain,5/16-18 ) I
STD-35%* WASHER, Plain 5/16 in. 4 HEEIE

* . Woodward governor.

* . "AN" governar,




I BN CO LYCOMING

CRANKCASE ASSEMBLY
TACHOMETER DRIVE AND STARTER RING GEAR

10-540 PARTS CATALOG

5

QUANTITY PER ASSEMBLY ON
.| PART DESCRIPTION - . ALL
REF B FAENENE & FINT v
NUMBER ,%:J- A o A ';f} ..;:f:-* J.r % r,‘s'rf
76166 SHAFT ASSEMBLY, Tachometer o I - 1
L 78368 PIN, 3/16 in.dig.x 2-21/64 in.jong - i N N S S N G L1
76118 SPACER, Tachometer shaft, centering - L I 1
MS16625- 1081 RING, Internal retaining R . 1
LW-10575 SHAFT, Crankshaft idler. gear R ] 2
71646 LOCKPLATE, 5/16 inbolt x 1-3/4 in. N B | i
spacing _ _ _ 2
STD-1838 SCREW, Hex.hd.5/16-18 x 15/16 in.long L 4
72565° SUPPORT ASSEMBLY, Starter ring gear | | 1 R KB
7B446** SUPPORT ASSEMBLY, Starter ring gear | 1 NEER
75221+ SUPPORT ASSEMBLY, Starter ring gear BA 1 B
77579% SUPPORT ASSEMBLY, Starter ring gear BHEIEIERIN IEIREEHERL |
72245t SUPPORT ASSEMBLY, Starter ring gear | 1) 1| 1 B K i
LW-11151°+ SUPPORT ASSEMBLY, Starter ring gear 1 HEE 1
743293 SUPPORT ASSEMBLY, Starter ring gear | 1 - f
75030*t SUPPORT ASSEMBLY, Storter ring gear Clalal g | IR ERERRNEREREY R
| 72566 GEAR, Starter ring {1214 pitch) ]

I"“\-.....-'"

* _ 12/14 pitch, 1.91:7 drive.
== _ 12/14 pitch, 3.25:1 drive. Alterna
tor drive with de-icer holes for 3

bladed propeller.
+ - 12/14 pitch, 2.50:1 drive with
de-ieing  provision.

& - 12/94 pitch, 3.26:1 drive for alter-
nators. Mo de-icing provision.

t - 1214 pitch, 2.50:1 drive.

*4+ - 12/14 pitch. Starter ring gear
support for 24V - 100 Amp. and 24y -
70 Amp. Dual belt drive. Idler pulley
adjustmant. 3.25:1 drive, Three point
liquid de-icing provision.

Figure 6
1-8 .

=t _ 12/14 pitch, 2.50:1 drive with

de-icer holes for three bladed
propeller.

*+ - 1214 pitch, 3.15:1 drive with

de-icing provision for alternator.



_UANVCO LYCOMING 10-540 PARTS CATALOG

CRANKCASE ASSEMBLY
CRANKCASE ATTACHING PARTS

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER A AN ENG, &, 2
1| STD-1414 BOLT, Hex.hd 1/4-20 x 1-1/2 in.Jong 11]1_]_]‘ 11 b)) n
STD-1414 BOLT, Hex.hd. 1/4-20 x 1-1/2 inJdong | 7 EEIENEE R RN
2 | STD8 WASHER, Plain,1/4_in. 2727127, P 21 O 0 O {4 I I
STD-8 WASHER, Plain, 1/4 in. 25 25|26|25(25| | |25|25125/25(25/2526(25] |25] |25 [es[25)2s
3 | sTD-1646 BOLT, Hex.hd.,1/4-20 x 2.00 in.long ' 4l
_ (to_attach fuel manifold bracket] 2 2222 2020202121212/ 2] 2] 12| |2 2]2
4 | STD-2084 BOLT, Hex.hd.,1/4-20 % 1-3/4 in_.long 111 11 11 1 1
STD-2084 BOLT, Hex.hd.1/4-20 x 1-3/4 indong | 2 | | 2| 2| 2| 2 21222/ 2[ 22 2] | 2] [2] |2/ 2|2
5 | STD-1419 BOLT, Hex.hd..1/4-20 x 1-1/8 in.long 11 ] 4
6 | 5TD-160 WASHER, Internal lock,1/4 in. | 16
7 | STD-1411 NUT, Plain,1/4-20 _ .. 12
8 | STD-1416 BOLT, Hex.hd. drilled end.1/4-20 x ) N
1-1/2 in.long | 6
~ 9 [sTD8 WASHER, Plain,1/4 in.(18 pcs.max.) . un
0| STD-1408 NUT, Slotted shear, 1/4-20 _ B ' 1 18]
A1} §TD-1205 | BOLT, Hex.hd. drilled,3/8-24 x 2-3/16 S R I N A 1. -
long e L
12| STD-33 - | WASHER. Plain.3/8 jn. . RN 2]
13 | STD-872 NUT, Slotted 3/8-24 | 1
14 03 STRAP, Lifting 1 1 11 L - -
G083 STRAP, Lifting i 221212 | |2l 2l2l2[2]2{2]2[2]2]2|2|2]2]2]2] ]
15 STD0-1931* BOLT, Hex.hd. 1/4-20 x 1-7/8 in.long 1 11 1) 11 1 IRIRIRIRIRIRINIA 1 1 1111

* - {2) STD-B and (1) 8TD-1931 as-
semble in rear top hole of crankcase to
prevent bending of 1ift strap.




AVECO LYCOMING 10-540 PARTS CATALOG i
ACCESSORY HOUSING AND ACCESSORY DRIVES
ACCESSORY HOUSING AND OIL PUMP ASSEMBLIES I
QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION . ALL
REF.| NUMBER < AN @ 7 I
1| 73818 GASKET, Accessory housing S Y N Y U O N O O O
76152 | HOUSING ASSEMBLY, Accessary ] 0 O Y O O O I LI l
76153* HOUSING ASSEMBLY, Accessory L4 1 O . I I I
78490* HOUSING ASSEMBLY, Accessory I I Y O | Hanagy
LW-10641%* HOUSING ASSEMBLY, Accessory 1 BRI
3 | 61261 STUD, 5/16-18 x 1-1/2 inlong RN EN 115 l
4| 61265 STUD, Orilled,5/16-18 x 2-3/16 long__| 3| 3| 31 3| 3| 3| 3| 3| 3| 3| 3] 3| 3| 3| 3] 3/3] | 3|3 3[3[3] |3
3o STUD, DOrilled 5/76-18 x 2-1/2 in. S N (N N N I ] O S
long |3 .
5 | 70470 STUD, 5/16-18 x 2-9/16 in.long ) S N A I A O O 4
6 | 25C-21 STUD, 1/4-20 x 2-5/8 inlong I A
7_|31c18 STUD, 5/16-18 x 2-3/8 in.long Y - I 4o
8§ | STD-784 PLUG, Allen_hd.3/8 in.pipe 0 O O I O A I
g | 1102 PLUG, Allen hd.,1/8-27 NPT NEE 2
10| 76156 SHIELD, Ol accessory breather _ i e i L 1
78528 BODY ASSEMBLY, 0il pump IR R
75287 BODY ASSEMBLY, Oil pump L l
11| 78527 BODY, 0l pump IR LN
75217 BODY, 0il pump 1 1
12| STD-1339 PLUG, Allen hd. 1/16-27 NPT ~ 1
13 | 60329 SHAFT, 0il pump idler 11| 1
14 | STD-714 PIN, Cotter,1/8 indiax 1.00 in. - .
lang - A 1 _-.._..'.)
15 | 78532 IMPELLER ASSEMBLY, 0il pump Nt | l
driven ]
16| 78630 SHAFT, 0l pump idier INENENINNDIENEDDDINEEENIEIRDE
17| 172712 IMPELLER, 0il pump driven A A )
18178613 SHAFT, 0il pump_drive g aprp i apap ) I
76784 SHAFT, Dil_pump_drive ~ I . 1 S
18 [711n3 IMPELLER, Dil pump driving iminEIRISIRIRIRISiRINIRIEISIRIEEIRiRIR IR .
. 61297 IMPELLER, Oil pump driving U Y O R N O Y A . ot
20| 61298 IMPELLER. Qil pump driven S VU I O N O O I O I g1
21| 8TD-1973 KEY, Woodryff,1/8 inx 3/4 in.dia, Al bl e
N DIL_PUMP_ATTACHING PARTS IENEE R ERNR EN I
22 |sTna3s WASHER. Plain.5/16 in, BRI
23 | STD-1420 NUT, Slotted 5/16-18 (N 5 0 S ) Y T e o ] 3 l
24 | 61165 SEAL, Tachometer drive, oil o EEREE BN 11
ACCESSORY HOUSING ATTACHING HEN RN _
PARTS ) o . i F I
55 | STD8 WASHER, Plain, 1/4 in. NN
26| STD-160 WASHER_ [nternal lock 14 in. ERENE IR 12 I
21 | STD-1204 | BOLT, Mex.hd.1/4-20 x 15/16 inlong_ | L R 1 I O 5
28 | STD-1419 BOLT, Hex.hd.1/4-20 x 1-1/8 in.long RN - 1
79 | STD-1931 BOLT, 1/4-20 x 1-7/8 in.long REERNENN . 2 l
* - For use with integral gear camshaft, ** - Studded for large oil pump.
2-1 I



/AVCO LYCOMING [0-540 PARTS CATALOG

ACCESS0RY HOUSING AND ACCESSORY DRIVES
ACCESSORY HOUSING AND OIL PUMP ASSEMBLIES

i:"r. ; .I". _"-!.. I jill .1_1.;'
R atel :‘;‘*:;-1II i

Figure 8
2-1



ANCO LYCOMING [0-540 PARTS CATALOG

ACCESSORY HOUSING AND ACCESSORY DRIVES
ACCESSORY, FUEL PUMP AND VACUUM PUMP DRIVES

.
QUANTITY PER ASSEMBLY ON
FI& PART DESCRIPTION - ALL
REF.| NUMBER Ehh o o ENE 0
R R R R
—d | 71652 | GEAR ASSEMBLY, Crankshaft idler 1 IR YR A R O } 1)
2 | 67530 BUSHING, Crankshaft idier gear HRIRIN 1 1
3 | 71668 GEAR ASSEMBLY, Crankshaft idler,plain Wl | [ iN 1l
67530 BUSHING, Crankshaft idler gear i1 1 1 1NN
4 | G1544 PLUNGER, Fuel pump,long 11 1]1)1 | 1
71668 GEAR_ASSEMBLY, Crankshaft idler plain | 2| 2 212 2|22 2| 2[2[ 2] 7] 22| 7| 2| Z2[2| |Z|2
67530 BUSHING, Crankshaft idler gear 2| 2 2(2|2f 2| 2[ 2] 2] 2] 2[ 2] 2] 2| 2| 2| 2|2 2|2
5 | 76737 GEAR ASSEMBLY, Crankshaft idler plain - I S T 1
67630 | BUSHING. Crankshaft idler gear _ 1 4]
& | 71664 GEAR ASSEMBLY, Fuel pump idler i1} dapafapapap o afafafalaf o] faa]
7| 77309 BUSHING, Crankshaft idler gear 11 TRIRIRISIRINISIRIRIRI R IRl EI L K
g | 72246 SHAFT, Fuel pump idler gear 1] IRIRIRIEINIEIRIRIRININI TR I N
9 70474 WASHER, Fuel pump gear,thrust 11 IR IR IR RN RIRINR 111
10| STD-1737 RING, Ext.retaining,57 dia.x .035 in.
thick 11 RN RIS NI SIS D K D A
11__| 71667 .| LOCKPLATE, Offset.1/4 in.bolt x 1-3/4 ) A A
.| spacing 11 bbb af b afa] 1
12 4STO-706 | SCREW, Hex.hd. 1/4-20 x 11/16 inJong | 2| 2 1 l2l2| 2] 2|2/ 2|2]2|2]2]2]2|2]|2]2]|2 2
13 | 7297 SHAFTGEAR ASSEMBLY, Fuel pump
_drive 1 1 wpal A a
—14 [69164 | GASKET. Fuel pump adapter _ 1) 1 IRIRIRIRINIRIRININI TN KT N1 K1 KR KL
15 | B9159 ADAPTER ASSEMBLY, Fuel pump drive | 1] 1 g afpaafafaf] [
16| STD-1774 PIN, 1/B india.x 1/4 inlong 101 ol af el pafafap el i
17 |STD-213 SEAL, 0il,3/4 inID x 1-3/8 in.0D 1 1] bbbl abalala) el
18 | 61183 GASKET, Accessory adapter i _ Nk
13 | 60430 COVER, Vacuum pump g i) i
COVER ATTACHING PARTS - B
20 _|STD-8 WASHER, Plain 1/4 in, e BRE
21 | 5TD-160 WASHER, Internal lock,1/4 in. g b 4
—.22__| STO-1411 NUT, Plain,1/4-20 EEEE RN 14
23 | 68593 SPACER, Vacuum pump stud _ 1 NRIRGNERN B
24 | 67536 ADAPTER ASSEMBLY, Vacuum pump | 1) v af e[l efalafafafafafafafapafapapa] [olaa] 9]
25 | STD-1774 DOWEL, V/8 indiax 1/4 indong |3 afaf afalafafafajafvpagadafajalafafa) a1
26 | STD-208 SEAL, 7/8 1D x 1-1/2 00 x /16 in. i EEnEEREEE e
wide _ A ap g aprp g
27 | 72974 GEAR ASSEMBLY, Vacuum pump B N
driven Wl pa i I
28 | 71596 WASHER, Accessory driven gear | [ 1| 1) 1| 1] (1] Tp [T a[ a1
—23 {ANAD4B] | GASKET, Vacuum pump |9l rfapapafapfapapaprpagrpafa e | 1)
_30 | 79017 SPACER. Vacuum pump pad B S S S 1 - LN R I A I
STD-8 WASHER, Plain,1/4 in, | Al e ] e

2-3

{\“{I

.



) _/aveo Lvycoming 10-540 PARTS CATALOG

ACCESSORY HOUSING AND ACCESSORY DRIVES
ACCESSORY, FUEL PUMP AND VACUUM PUMP DRIVES

HERIPE

Moo

-

Figure 9
-4

R O EE B WE T = BeE BS R



ANCO LYCOMING

ACCESSORY HOUSING AND ACCESSORY DRIVES
HYDRAULIC PUMP DRIVE

10-540 PARTS CATALOG

QUANTITY PER ASSEMBLY ON
FII;SF. PART DESCRIPTION ALL
REF.| NUMBER DG ABAANGANA =
%‘# < % iw%%‘%@ %«% TN
1 B3551 | GASKET, Accessory drive adapter IR ENEE N E N NEE RN I T
2 | 69106 COVER, Governor drive adapter pad 1l Wbl L[l | [ 1 ]
COVER ATTACHING PARTS B 1 | 1 B
3 [ 87035 WASHER, Plain.5/16 in. ] NELE RN RN
4 | STD-A7S WASHER, Internal Jock 5/16 in, A 4] 4] 414 | J4l4[a 4] | 444 4 ]
§ | 5TD-1410 _NUT, Plain,5/16-18 4 41 4] 4 414/ 414l | [4) a4 4 ;
6 | 72954 GEAR ASSEMBLY, Hydraulic pump | S S jEREE _
driven__ | RIRIRIE (RIRISIRISISIRIRIRINIRIEIRIRIE IR0
76743 GEAR ASSEMBLY, Hydraulic pump I ] ]
drive B O 1 I O L1 I S
7 71536 WASHER, Accessory driven gear iRIRIR URIBIRIRIRISIRIRIRIRINIRIRIR IR
8 | 68315 GASKET, Accessory drive adapter RIS ERIRRIRIRIRIEIRI R RN SRR
9 | 71675 ADAPTER ASSEMBLY, Hydravlic pump | 1) 1| 70 1010 | pafap e apafafafbspapafafaja [1]1]
76713 ADAPTER ASSEMBLY, Hydraulic pum AN ] 1 B -
e P LWCT0B07 i pump - L 1]
10 | STD-208 SEAL, 0il,7/8 1D x 1-1/2 OD x 5/16
iu,.,m‘.n 111 vl i
11 | 69942 -17/32 in.long 4 4| 4/ 44 4l 4lalajajajlajaiajalaiglajalg JLI
25C-32 STUD, mzﬂ x 4.00 inJong 4
12 |STD-1774 PIN, 1/8 indiax 1/4 inong IHEEIN TN RN E N REE
- ADAPTER ATTACHING PARTS N
13| STD-35 WASHER, Plain,5/16 in. 4] 4 4| 4] a alalafafalalafalalalalalalala] (2|3
14| STD-475 WASHER, Internal lock,5/16 in. e alalalalalalala|ala]aalaala] {44
16| STD-1410 NUT, Plain,5/16-18 4l 44| 2] % 4| alala[ala{alalalalala[2]a|a| [4]3
16| AN4DM5-1 GASKET, Vacuum pump KRR bl o ]
8313 GASKET, Vacuum_pump 1 1oL
17 | 60430 COVER, Vacuum pump IRIEIEIE gy apafaf1] (11
18| LW-10806 SPACER, Hydraulic pump stud ~ 4
COVER ATTACHING PARTS T 1
19 |STD-8 WASHER, Plain,1/4 in. 4l 4/ 4l ala alalalalalalalalalaja|alalala] [4]a]
20 |STD-160 WASHER, Internal lock, 1/4 in, 4| 4|4/ afa alajalalalalafajalalalafalalal |a]s
21 |sTD-1411 NUT, Plain,1/4-20 a4l a[4]a afalalaalafaala]a]a]a]a]a|a] |2]7

gy % T
Lk %i e = Q
?,:5_. . F,-—_II ;r -
7 *
Figure 10
2-35

et



l ANVCO LYCOMING

ACCESSORY HOUSING AND ACCESSORY DRIVES
FUEL PUMP ASSEMBLY AND ATTACHING PARTS

10-5640 PARTS CATALOG

. j

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION : ALL
REF.| NUMBER AASA PGB NS
l .%rf.#.@ %\ii%@}# %f?%}%% {%\
1 | B0096_____ | GASKET. Fuel pump _ EERER 1
. 2| 75247% FUEL PUMP ASSEMBLY ) A1 o]
PUMP ATTACHING PARTS | | | | | | B
l 3 | sT0-3 | WASHER, Plain,3/8 in. HEEERY: ) 2
4 STD-1882 SCREW, Socket hd. drilled hd. 3/8-16 x - _ B
1-9/32 indong 22 120
5 | 1691-C GASKET, Fuel pump Sl bl A Ll afa) Al 1 ||l
6 | goasr" COVER, Fuel pymp BEEEREEEEEE 11 1
. B - —
COVER ATTACHING PARTS el B
7| STD-35 WASHER. Plain.5/16 in. a2l al "l [al 1alalal alalalalalalalalalalale |as
8 | STD475 WASHER, Internal lock.6/16 in. | 4 4| 4| | la| | 4| o| 4| a| af o] 4| a| 4| 4] 4| 44| 4|a| |44
9 | STD-141D NUT, Plain,5/16-18 s A ot A4l adaalaiaiaial 414
74547+ | FUEL PUMP ASSEMBLY | Ul b e L 1
76486+ FUEL PUMP ASSEMBLY | | B | I WL 1L
78993+ FUEL PUMP_ASSEMBLY EENEEEENEES NEEIEIREINEEN
10 | LW-10799 SPACER, Fuel pump insulatig | | | HEEIREERD INEENEERE

* . Dual diaphragm fuel pump. High
pressure.

*E U AN™ fuel pump cover,

+ - Lear-Siegler fuel pump for “AN"
drive.

Figure 1
2-6



ANCO LYCOMING 10-540 PARTS CATALOG

ACCESSORY HOUSING AND ACCESSORY DRIVES
OIL PRESSURE SCREEN, OIL FILTER AND OIL COOLER BYPASS VALVE ASSEMBLIES

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER e G AN TR e <
1_| 62817 _SCREEN_ASSEMBLY, 0il pressure 1 11 IKEEEEEE _JI_I, I S I I I I O I
2| 61173 GASKET, Oil pressure housing | 1 1| 1 1| [ afafaf aaf sl af o | [ jofq |1
.3 |68874 | HOUSING, Oil pressure screen B e L I -
BI510 HOUSING, Thermo.valve and ail pressure s ]
SCTEEN LT T T T I R T 1 1 1
HOUSING ATTACHING PARTS § 1 1 3 | B
4 | sTODB WASHER, Plain,1/4 in. EEEREEEEEELE HEEREE 11
5 | STD-1884 SCREW, Fill.hd. m!flocking, 1/4-20 x : B ImE. ..
1.00 in.long a4 a 4] 4 & 44 4 4 a4 LEERER -
B | 5TD-294 GASKET, 7/8 0D x 5/8 ID x 3/32 e T
. annular IR R R g1 1
7| LW-10289 VALVE ASSEMBLY, Temp.control,oil 11 i
i cooler bypass falternate] BERAEEEREERNEE NN
8_| 76691 | _GASKET, 0l filter_adapter 2 2 12 | 2202 2[ 22222 2| |2[2|2 2|2
8 |77853* | OIL FILTER HOUSING ASSEMBLY | 1 1|1 Aol af ) a] e
(Torgue 20-25 ftibs.) U TR O N N NN S S N -
10| 77852 OIL FILTER BASE ASSEMBLY 1 IR o afapafafaf ]
FILTER ATTACHING PARTS - .
11_| STD-8 WASHER, Plain,1/4_in. 4 T a a| 4| 4 4|4 4| a|al 4| 4|4 4_4,__4'__'.:)
12 | STD-160 | WASHER, Internal lock,1/4 in, 1 REEAARRRIERIRIERISRIRRIRIEE
13| §TD-1411 NUT, Plain,1/4-20 1 1| |1 ol bl ]
14 | STD-1856 SCREW, Hex.hd.self-locking,1/4-20 x A N T I O S O I O O o
- 1.00 in.leng 3 3 |3 313 30 31 3[ 331 3] 3 3 |3 33 3 3
75944 VALVE ASSEMBLY, Temp.controloil EEERERE
cooler_bypass . 1 1|1 L0 B
15 | 28C-10** STUD, 1/4-20 x 1-1/4 indong 1 gl aapa g ]
{Driven height 0.60 to 0.64 in.) N S S B S S O N S
16 | STD-294 GASKET, 7/8 0D x 5/8 1D x 3/32 N T I [ O ) I A A Y Y A
RS S S 11111 ;| 4 ) N T N O O S 0 I O B N O Y
17 | 69675 CONNECTOR, Accessory_housing to il . N I O O
) cooler inlet hose R ) O 1 T O e O 0 1 O O
18 | 71600 _ADAPTER, 0il cooler connection 1A 1 b A b
19 | 62417 PLUG, Oil cacler bypass 111 IR BRI RN EEE
20 | STD-784 PLUG, Socket,3/8 inNPT 2 2[ 7 222 2] 2 2| 2| 2 2| 2l 2[ 2| 2 2{ 2| 2] 2| 2] 2| 2| | 2|
STD-784+ | PLUG, Socket,3/8 in.NPT 1
21 | 71651 | FITTING, Breather : b i
72996 | _FITTING, Breather (short} 111 IR R BERN
72 | AN-B23-80% ELBOW, 1/2 inflared tube 3/8 in.pipe - ] LD FEEEEN
thread, 45¢ 1
T 23| AN-B22.8t ELBOW, 1/2 inflared tube,3/8 in.pipe 1 1 11
thread, 90° e e b o e
24 | AN-823.8"+ ELBOW, 1/2 in.flared tube3/8 inpipe | | | | | | EREEEEEEEEE
thread, 450 O I I Y O LM g
£ . AC il filer. t . Assemble in lower oil to cooler *+ . Assemble in oil from cooler boss.
** . Assemble’ in eccessory housing boss. To be assembled with fitting end To be assembled with fitting end towar.
filter pad at lower left tapped hole, toward right approx. 300 down from left approx. 5 up from horizontal,
+ - Assamble in upper oil cooler boss. horizontal,

% - Asssmble in lower oil cooler boss
with fitting end down, wrned appros.
5% toward vertical centerling.




ANCO LYCOMING

[0-540 PARTS CATALOG

ACCESSORY HOUSING AND ACtESSURY DRIVES

OIL PRESSURE SCREEN, OIL FILTER AND OIL COOLER BYPASS VALVE ASSEMBLIES

FIG. PART
REF.| NUMBER

DESCRIPTION

QUANTITY PER ASSEMBLY

ON
ALL

25 | ANB44-16D*S

ELBOW, 3/4 in.pipe thd.,1.00 ID

26 | ANB16-B*T

......... N TS T e 1 TR

hose, 459 {breather fitting)

NIPPLE, 1/2 in.flared tube,3/8 plp-E
thread

-

*$ « Assembla in breather boss approx.
50 aft. looking down on top of engine.

-

e
=
‘r
(1
e
'

3

BN o ..'_

i %\%\%@»\%\m{\%\

J

i

- Assemble in oil from cooler boss.

{I'l.iut Illustrated.)

Figure 12

-8



AN CO LYCOMING

CYLINDER, PISTON AND VALVE TRAIN
CONNECTING RODS, PISTONS AND RING ASSEMBLIES

10-540 PARTS CATALOG

QUANTITY PER ASSEMBLY OM
FIGF. PART DESCRIPTION ALL
REF.| NUMBER EhPN GG ) ey ZNENAO
?:;' ’E‘h'&" Q’ ?3%.%1 a;g _?‘.b_?mj.-g} ,:%lf .-_*%‘
1 | LW-11750 CONNECTING ROD ASSEMBLY 6 6l 6] 6] 6| 6| 6| 6| 6 6| 6] 6| 6] 6 6| 6} 6]
LW-1064B CONNECTING ROD ASSEMBLY N 6| 6| 6| 6| 6] 6 B
2 | 65819 BUSHING, Connecting rod,upper - F 1 Y O B I I
3 | 75061 BOLT, Connecting rod 1212\12{121212]12|12]12}12[12|12]12}12 1212} L
75060 BOLT, Connecting rod R 121zj12j12hz iz
i | LW-12186 NUT, Connecting rod_bolt - 1 O O O O O O 13
5| 712218 BEARING, Conpecting rod 12121z[izhzfiz)iziz|12izizhizfizlizfizng) o | 121212
| 74308 BEARING, Connecting rod n N N I A 121zizfizpznpz) |
__B | 75089 PISTON, Compression ratio,8.50:1 6| 66| B | B |6 6| |6
LW-10207 PISTON, Compression ratio8.7:1 6 6/ 6 | | | |6l 6 6 6 66 6EE G| G| 6| 6| 6|6 6
T 69650 PIN, Piston O . - L |6
& | 60328 PLUG, Piston pin o R T A Y _ L 12
i 72198 FLUG, Piston pin ) 12012 1212 2l ool |
g |74z RING, Piston,top compression [ O O R Y _ 2
_ 74673** RING, Piston,top compression Q. T2 0 2 2 2 L4 A e
_10 | 73857* RING, Piston,oil_regexpander type | | 1 - B I T S I I I I
L 73008%* RING, Piston,oil rea.expander type Bl B G| & 12 O 1 O O O A T I
* . These are chrome plated rings for NOTE *® . These are plain steel half-wedge

rings for chrome cylinder barrels,

nmitrided barrels. They are half-wedge
Ty pe.

Chrome or nitrided cylinders are op-
tional on all models, Above listing
shows type of cylinder as shipped
from the factory.

&

-

Figure 13
i-1



ANCO LYCOMING

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMELY

10-540 PARTS

CATALOG

QUANTITY PER ASSEMBLY ON
FIGI-: PART DESCRIPTION ALL
REF.| NUMBER g, ) & TN N,
7 -sj F(; Y ._#? %%i {?p} ,_%‘ r’m ..;:p ‘:F,,j\
1| 74924* CYLINDER AND HEAD ASSEMELY 16| 6] 6] B] Ll I 11
74925%* CYLINDER AND HEAD ASSEMBLY 1 16[6 | N
76180+ CYLINDER AND HEAD ASSEMBLY EREERERLE )
761901 CYLINDER AND HEAD ASSEMBLY 6| 6 | |66 IR EEERE )
73948t CYLINDER AND HEAD ASSEMBLY |6 | | 6| 6| 6] 6| 6 6| 6{ 6|6
76415% CYLINDER AND HEAD ASSEMBLY | | | B B IR LIIAEE
07+ CYLINDER AND HEAD ASSEMBLY B B . 1L
T4564** CYLINDER AND HEAD ASSEMBLY B IEEEEN NN - B
15717& _CYLINDER AND HEAD ASSEMBLY | | | | | | | | | 6|6/ 6{ 6| 6|6 | |66 [6] | |B |
76087 & CYLINOER AND HEAD ASSEMBLY N S T I O I A O
2| 72057 __SEAT, Intake valve |l I 6] Bl &Gl | N T T L O e L 1
| 72212 SEAT, Intake valve G| G| B | | | B| 6666666 |66 6IEGEE Bl |
3 | 72058 SEAT, Exhaust valve 6/ 6[6I6 | [ | | LB 8] 1B
71894 SEAT, Exhaust valve 6/ 6/6 | | | | 66666666 |66 6666 |6
__4 | 60028 GUIDE, Intake valve _ 23 3 O O - O 1 O 1
. 66713 GUIDE, Intake valve 6/ 6/ 6 | | | |6|B|6 6 6 6 66 |6 G6GEE6E |6 |
5 | 14230%+ GUIDE, Exhaust valve 6| B| B 6] | | || |6 . | B[ | B]
72897 GUIDE, Exhaust valve 6| 6| 6| 6| 6| 6| 6| 6|6/ 6 | |6 666 ]
75838"+ GUIDE, Exhaust valve 6 | | 6| 6| 6| 6] 6| B 6l 6| |6 | |6 |
6 | 66796-P10 __INSERT, Helj-coil spark_plug, RN R IR RN
18:1.5_MM 6| 6/ 6, 66|66/ 66/ 66666 | [666/6 [ |6 | |
69260-F10 INSERT, Heli-coil spark_plug, N |
I I 16-1.5 MM (iong reach) L] | 6le| 8|6 8|66 |6 6] |6]B| |B]BI
7__| 61261 STUD, 5/16-18 x 1-1/2 in.long 12 12lizhiziiz] | ji2ji2hizpiziznzhziznzinzng 12| hehzhe|
31C-10 STUD, 5/16-18 x 1-1/4 inJong 1818 4 fee| | IR
.8 | 68510 STUD, 1/4-20 x 1-1/16 in.fong | B| 6|66 T Y O L A G O L1
g 125C-8 STUD, 1/4-20 x 1.00 inJong 24 _ o 242412404124 94 R4D42404 04| | P4} |
_ 10 | ANB23-6D ELBOW, Flared tube coupling45? . I
11| 6Be10 | __BUSHING, Rocker shaft 2apafpapal | ||| L3 S I O < L1
GRETOD | _BUSHING, Rocker shaft 1818 11 B 8 L
BGE7D .| __BUSHIN ker 24 N RARAIPARARAPA) DARARPADARA| | R4 | |
451 | BUSHING, Rocker shaft Bl 6 | | ; |68 _ Bl |
12__| STD-1872 INSERT, Heli-coil 1/8-27 taper pipe ot 8 R Y N O S Y O
il thread izl | hzhehzhel | hzhzjizpapz| | pzpz2pizpz) | pe
_ thread 6 6 | lelelsle| 66666 |68 |68 |B[B]
12706 INSERT, Heli-coil.self-locking, R o N ]
1/4-20 NC x 3/8 in.Jong 24|24 U0 Y52 T Y O S .1 O O
13| 1102*t PLUG, 1/8 in.pipe x ana in.Jong 6/ 6|6 6|6/ 6|6 6|6 666|666 |66 666 666
14| 75181 STABILIZER, Cylinder head fins,11 teeth| | 6] 6 6/ 6 ) |6
15 | 75152 STABILIZER, Cylinder head fins,7 teeth 66 | | | |6]86]_ 18]
16| 75164 STABILIZER, Cylinder head fins 13 teeth] | 6] 6| | |6l 6] | | _ L1
72343 STABILIZER, Cylinder head fins,15 teeth| 6 66|66 6|6 |6]66| E 6l | 16| |
72344 STABILIZER, Cylinder head fins, 26 teeth| 6 B 6/6/6/6/6/6 |6/6/6|66 B

* . Mitrided cylinoers,1/2 in.dia.
ni-resist exhaust valve guide,
=+ _ Chrome cylinders,1/2 in.dia.
ni-resist exhaust valve guide.
+ - Chrome cylinders,no ni-resist

exhaust valve guide.

guide,

t . Mirided cylinders,no ni-resist
exhaust valve guides.,
$ - Up exhaustshell molded heads,
nitrided with ni-resist exhaust valve

& - Nitrided cylinders,ni-resist exhaust

valva guidelong reach spark plugs.

nuide,
*T .

models except |0-540-J4A5 and

|0-B40-R1AG.

4 « 1/2 in.dia.ni-resist exhaust valve

Assemble in cylinder heads on all

J

2



ANV CO LYCOMING 10-540 PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMELY

#

Figure 14
3-3

B e R O aSF aE o T O=n



ABNCO LYCOMING 10-540 PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN

VALVE ASSEMBLY
QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER S, GG 9 AT BENS
R AR R R R
_ 1 173938 VALVE, Intake I 3 I T A I O 6] |6
I T VALVE, Intake B 6| 6 6| 6| B 6| B 6| 6/ 6 |6/ 6|6 6 6E |6
2 Jahs41* VALVE, Exhaust rotator type Gl G| G| 6 ol b b . ]
LW-11250"" VALVE, Exhaust, rotator type IR NN
73111+ VALVE, Exhaust, rotator type 6 5 6l 6| 6| 6| 6| 6] 6 6 6] 6| 6|6
748077 VALVE, Exhaust, rotator type B 6|6 6| 6| 6] 6 6l 6] B B
| 760815 | VALVE, Exhaust. rotator type | | | | B o Bl
a3 | 65441 | SEAT, Valve spring lower,intake | Bl B G & 1 |E B |6
Lw-10077 SEAT. Valve spring upper.intake 6l 6| 6| 6 6| 6| 6| 6/ 6| 6] 6] 6| 6] 66| 6] | _|6|6]6] Gl 6
4 | 74554 SEAT, Valve spring lower exhaust _ | B! B G| & 1} I L
_ |IwW10076 | SEAT, Valve spring upper.exhaust 6| 6| 6| 6| 6| 6] 6| 6 6| 6 6| 6] 6] 6| 6] 6] | 6|6/ 666
58325 | SEAT, Valve spring lower 6 6l 6 | | | |6 6 66 6666 |66 66|66 |6
73112 SEAT, Valve spring |ower Bl 6| 6] 6/ 6| 6| 6| 6|6/ 6|6 |6|6|6|6/B|6| [6] |
5 | LW-11800 SPRING, Valve outer 12(12112)12 , 12| 12) 2
LW-11796 SPRING, Valve outer 12(12]12 12j1zfizjizhizizpizh2| h2pzhzhizpzhz] he) |
B | LW-11795 SPRING, Valve auxiliary 12)1212 12 R 12 1.
LW-11797 SPRING, Valve auxiliary 121212 12li2i2lizhizfizhiznz| pzpzhzfizhzpz] fi2] |
LW-11795 SPRING, Valvejnner Aol 2 12
7 | 60009 KEY, Valve,intake 12
8| MS13997-3 KEY, Valve exhaustrotator fype. . INNEERE nE 12]
9 | MS13998-3 CAP, Valve_stem exhaust rotator_type 1l 4] | B]
10 | 102 PLUG, Allen hd. 1/8-27 NPT x 3/8 long G| 6] 6 it B
* - 1/2 instem dia.chrome plated stem, + - 1/2 instem dia.sodium cooled, -t - U2 instem dia rotator type,
rotator typeexhaust valve. rotator type exheust valve for angle inconel exhaust valve for angle valve
®** _ /2 instem dia.sodium cooled, valve head cylinders, head cylinders.
chrome stem,XBE material rotator type $ - 1/2 instem dia. rotator type,
pxhaust valve, Engine model 10-540- inconel exhaust valve.

M1A5 does not require an inconel valve,

Figure 15
3-4

)



<ANGCOD LYCOMING

CYLINDER, PISTON AND VALVE TRAIN

[0-540 PARTS CATALOG

CYLINDER HOLD DOWN PLATES, SHROUD TUBES AND PUSH ROD ASSEMBLIES

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF. PN 9 ) 0
NUMBER 20028088 ;,%%\%; SR %“%
1__[ 71481 RING, Qil seal,3/32 diasection x § B N
4-27/32 10 O O : 6
2 | 69531 PLATE, Cylinder hoid down nut 121212012121z n2lv2fiali2]i2] f2hzpizhe| ] lizhe)izhz i)
59531 PLATE, Cylinder hold down nut ) Tl i)
74327* PLATE, Cylinder hold down nut 1 i |1
3171133 NUT, Cylinder hold down,1/2-20 NF-3 RN HE 7
4 {71134 NUT, Cylinder hold down,3/8-24 NF-3 | | 11 24
8 | 62922 SEAL, Shroud tubs _lhZ
| 70310 SEAL. Shroud tube 12(12/12(12 B HEVEENE 12| |z
LW-11594** SEAL, Shroud tube wlzizl [ | | [zhzlizlizhehahzhz] [zhejizhizhzhe] |2
T P AW-11485 | TUBE, Push rod shroud 12121212 12 2| [z| |
8 {83348 | SPACER, Shroud tube spring | | Bl 6| 6|6 ] 6] 16
72255 SHROUD TUBE ASSEMBLY, Push rod Ao
{intake) 6| b 6 6 ] d
72257 SHROUD TUBE ASSEMBLY. Push rod o — - —
{axhaust] 6| 6 B| B 6 .
12255 SHROUD TUBE ASSEMBLY 12 12p212pznzne papzfizpzne 12 | |
9 168817 | 1211212112 |2 12{ |12
79051 SPRING, Shroud tube 12[12)12 12hz)izfizfizhizfizhiz| f2fi2fizfizfizhiz] iz
10 168518 | LOCKPLATE, Shroud tube 6| 6] 6] B na | B] Bl |6
11| 8T0-1411 NUT, Plain, 1/4-20 6] G| 6] B B 6 6| |
12 | 66728+ WASHER, 25/32 I0D x 1-1/4 0D x 1/32 - !
in, thick uniunjun LU jun funpun o jun e jun oo oo jun o jun
13__| 61503 _SLEEVE, Shroud tube seal 12112112 1212P2[pep2apzngy p2pzpzpzpzazg 12
14| 734341 ROD _ASSEMELY, Push un jun jun jun fin Lin| - jn
734351 ROD ASSEMBLY, Push U un jun jun 1 un un|  pn
_ 13436t ROD _ASSEMBLY, Push 1 un fun jun jun . _jun unj__mn
73455% ROD_ASSEMBLY, Push.intake unjunf | | H_iy_l]r un aEEN un ]
734563 ROD ASSEMBLY, Push,intake unjun unjun . un
7134578 ROD ASSEMBLY, Push.intake unjun LR jun L mn
134585 ROD ASSEMBLY, Push intake un|un L fui o] mp
134468 ROO ASSEMBLY, Pushexhaust Jun|un L jun | b ]
73445$ ROD_ASSEMBLY, Pushexhaust fun/un Junlun lun ]
7134478 ROD ASSEMBLY, Pushexhaust un jun un jun e un| |
734485 ROD _ASSEMBLY, Push.exhaust un jun un jun 1 un N
1 7455& | ROD ASSEMBLY, Push un bl umunjunununun] - jnunjun un jun un, | |
T34566& ROD ASSEMELY, Push un Ln N jur ununtﬂ En un|:n1un un| | un
734578 ROD ASSEMBLY, Push un un N jun pnjun b | jun o jun un un un
734588 ROD ASSEMBLY, Push un | Junfunjunjunjun o} unjnjunun bin un
T3556%+ ROD ASSEMBLY, Push unl n jun n_}m unpn| junpnjun unbn| | bn
73657+ ROD ASSEMBLY, Push Jun pnjunjunbnnpin | unun junun un| n
735585%+ ROD_ ASSEMBLY, Push fun wn jun jun kinjen o unjinjun o o un| |
| 73558*+ | ROD _ASSEMBLY, Push n| | ] un i un njun n | junjunfun i un TR

* . Assemble top side nob cylinder.

e _

For crankcase end.

4+ - Use @ maximum of 24 pieces,

*+ . Alternate to those push rods
marked {8). A total of 12 push rods
required.

total of 12 push rods required.
total of B puosh rods reguired.

t-A
$-A
& - A total of 12 push rods required.

-5

Y
R Mawm EmE demeE BESE SuER gSme FEEE ISR Bl BESD b msw EEm mEe O BEEROBEER == e



AANVNGEO LYCOMING 10-540 PARTS

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER HOLD DOWN PLATES, SHROUD TUBES AND PUSH ROD ASSEMBLIES

s
E
b
|
'
f
l :

Figure 16
-6

CATALOG




UANGCO LYCOMING 10-540 PARTS CATALOG ¥
CYLINDER, PISTON AND VALVE TRAIN
VALVE ROCKER ASSEMBLY, EXHAUST FLANGE AND CYLINDER HEAD DRAIN TUBES
QUANTITY PER ASSEMBLY ON l
FIG. PART DESCRIPTION ALL
REF.| NUMBER O G AEN
R, | |
L | Baas 00 | ROCKER ASSEMBLY, Valve,intake G 6|6/ Bl | | |._ - L O L .
67113 ROCKER ASSEMBLY, Valve,intake _ B 6] 6 | |68 6 3___5_65__. 6] 6|6/ 6/6] |6 l
2__| 60398 BUSHING, Valve rocker,intake | I8/ 6 BB | 6 6] [6] |
67114 BUSHING, Valve rocker 6 66 | | | |66 6|66 666 |6 6666 6
3 | 74636* ROCKER ASSEMBLY, Valve exhaust | | 6/ 6/6|6 b Bl |6
72630 ROCKER ASSEMBLY, Valveexhaust | | 6| 6 | 6| 6 B 6 l
7112 | _ROCKER ASSEMBLY, Valveexhaust B | |6/ B/ 6 666 |6 6B E|E 6
4 | 74637 BUSHING, Valve rockerexhaust G| 6| 6| 6] | 6 | || B]&] |6
12705 BUSHING, Valve rockerexhaust 6| 6] i G| B Bl | 1 | |
67114 BUSHING, Valve rocker & | 6] 6| 6] 6| 6] 6] |6/ 6| 6|66 3] l
5 | 71549 WASHER, Valve rocker w2lzhizl |11 [2hzlizhzhiz)izhzfpz] hizhahizhapahz| [zf |
6 | 60401 SHAFT, Valve rocker G616/ 6/ | | (| | 1 | 18 1 | 6| |6
72626 SHAFT, Valve rocker 12[12]12 1212\12hzizhizpizpz| h2hzhz2hzhzpz| he l
7| 75908 GASKET, Rocker box cover 1 6/ 6/ 6|6 6 6| |6
11450 GASKET, Rocker hox cover | 6|6 LIslsl 1] Al |8 |
£7193 GASKET, Rocker box cover B | 166l 6|6/ 6{6 |66/ E|B6|E 6
g8 | 61247 COVER, Rocker_box 6| 6.6/ 6] | s | | | | [ 16 |® l
72242 " | COVER ASSEMBLY. Rocker box 6 6 _| 6B R
GE795 COVER ASSEMELY, Rocker box (& G| G| G| 6| 6| 6 Gl 6| G| G| 6 B
g | STD-1925 SCREW, Pan_hd,.self-locking, 1/4-20 x 5/8 ) |
in. long__ 48/54154136136 136 35/54 54 148 148148 48 48 B I3 1148 HBIAB U8 8 B4 B6 B B1 I
10 | 66732 GASKET, Valve rocker shaft cover 121212 Jzlizhizfizhizfizpzhe| hzp2haphzhzphz] ez
AL 172210 COVER, Valve rocker shaft 1212 1212] | 12 - _}
BE731 COVER, Valve rocker shaft 12 Copmepznapzazngp fEn22azin2 120 | | N I
12| 72709 SCREW, Self-sealing,1/4-20 x 5/8 inJang | |24[24 2424 1 1T T e
13| STD-160 WASHER, Internal lock,1/4 in. a4 | 1 papajapabapas| Papajpapapa 94
14| STD-1411 NUT, Plain,1/4-20 4 |1 | | pajpabpapapaba| Papajpapaps 24| |
A5 | 74494 PLATE, Spark plug reach caution G B| & 66/ 6/ 6/ 6| GI6I6|6|E|6 6666 |GG l
16 | 65321** GASKET, Exhaust flange AEEE 6 6| 6| 6
13720+ GASKET, Exhaust flange ] B] 6| | BB G| 6| 6| B 6| |
| 38118t GASKET, Exhaust flangs 1212] 12 1212 12)12)12 ~hzhizhz
776118 «| GASKET, Exhaust flange LT l
17_| 61260** FLANGE, Exhaust,stainless steel 6| 6 b b
67195+ FLANGE, Exhaust B | 6| 6] 6| 6] B| 6| 6 B
72701& FLANGE, Exhaust — 6 6 111 I
18 | 8TD-35 WASHER, Plain,5/16 in, 12181812 12[12(12)1ej1ef1z[12h2hzhz p2hiz 122z 2z g iz iz iz |
19| STD-475 WASHER, Internal lock,5/16 in, 12181812 [12|12[12 1818 iz iz2piznzhz pzpz 122z iz iz g iz iz iz
20| §TD-1410 NUT, Plain,5/18 1218181212 12|12 1818 [iz 1212 [i2[12[iz[iz[12[12[12[i2 [12 1B [1z [12 12
21 | STD-684 NIPPLE, 3/8 in.ID_hose,straight BEE I 6 l
22 | STD-1821 HOSE, 3/8 inJD x 2-1/2 in.long 6| 6| 6|6 B INBLREN
STD-347 HOSE, 3/8 inID x 1-13/16 in.long 666 | | | |66/ 6/6|6|B|6|6] |6|6|6 666 |6 | |
23 | STD-1324 ELAMP Hose,1/2 to 3/4 1D x 5/8 in, . L
* . Exhaust valve rocker with drilied + - Stainless steel exhaust flange and $ - Premium,reusable exhaust flange
oil hole to bushing. masket tor angle valve heads. gasket. Use where required.
"™ - Exhaust flange and gasketparallel t - Copper exhaust flange gasket. & - Stainless steel exhaust flange for
valve heads {flange stainless steel). up exhaust heads.
;I
-1 l



.’

BNCO LYCOMING

[10-5640 PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
VALVE ROCKER ASSEMBLY, EXHAUST FLANGE AND CYLINDER HEAD DRAIN TUBES

QUANTITY PER ASSEMBLY

fm

.
o
o |
|

FlG, PART DESCRIPTION
REF.| NUMBER DA %(
o AT
24 | 683759 TUBE ASSEMBLY, Cylinder hd.oil drain,
I Cyl.no.1
72702 TUBE ASSEMBLY, Cylinder hd.oil drain,
Cyl.ng.1 f ]
_n3 TUBE ASSEMELY, Cylinder hd.oil drain,
_ Cyl.np. 2 .
72103 TUBE ASSEMBLY, Cylinder hd.oil drain,
Cyl.no. 2
| Gemel. Y
Cyl.no,3-4-5-6
73027 TUBE ASSEMBLY, Cylinder hd.oil drain, |

Cylno.3-4-5-6

12

s
14-a
3
750
18]

22

23
24

Figure 17
bRl |

=

e



AANVCO LYCOMING

CYLINDER, PISTON AND VALVE TRAIN
INTERCYLINDER COOLING BAFFLES

[0-540 PARTS CATALOG

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER AT G CACNATINT 202
rAYa ke AR PR AR R A AN
1| 72918 BAFFLE ASSEMBLY, Intercylinder | F aa |1 aa i 111 4
74718 BAFFLE ASSEMBLY, Intercylinder B 2 I I
72152 BAFFLE ASSEMBLY, Intercylinder | | | |3/ 3]3[3 R 3 3 |3
72975 BAFFLE ASSEMBLY, [ntercylinder Yy | 1 LI
2 | LW-10610 BAFFLE AND CLIP ASSEMBLY, Inter- ]
cylinder cylinders no.1 and 6 i Z 2 2
T3 | LW-10611 BAFFLE AND CLIP ASSEMBLY. Inter- R N A N B -
cylinder _eylinders no.2 and 5 2 2 2
74718 BAFFLE ASSEMBLY, Intercylinder 4 4 4
LW-10608 CLIP, Intercylinder bafile 4 ot e 4
LW-10609 RIVET, Baffle clip 1|8 8 8
4| 71610 HOOK, Intercylinder baffle retainer .
5 | 71611 RETAINER, Intercylinder baffle - I I T I B 2
6 | 72834 COVER, Baffle ignition hole 4 4 4 4l 4 4| 4| 4| a[a]4] [4]4]4]4[a]a] |4
7 | AN520-10-8 SCREW, Rd.hd.no.10-32 x 1/2 indong | 8| 8| 8 AR REEEBEEERE
8 | STD-E70 NUT, Self-locking,no.10-32 8 [ | | gl 8| e|slejs| [8/e/8|s|s gl |
9 | B5614 PLUG, Baffle attaching 4| dlajaj4jaja) (4144144 4 1
10 | STD-1687 WASHER, External lock,no.10 4 a4l 4l alafal Talalalala 4
11 | STD-1686 SCREW, Fill.hd.,n0.10-32 x 7/16 inlong | 4 alalalalalal [a]alaja]a 4
12 | AN931-12817 GROMMET, 3/4 1D x 1-3/8 DD x 3/8 :
in, thick 111]1]1 1 1 011

-

Figure 18
-9

\
S—



BNCO LYCOMING 10-540 PARTS CATALOG |
IGNITION COMPONENTS
MAGNETOS AND MAGNETO DRIVES I
QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER =AY ) & G R A l
R R AR
1 G542 _BEARING. Ball i Y O Y N WO T N O SN N O N N N N N O
2 |74830 GEAR_RETAINER, Magnetn drive 1 2 I
74830 GEAR_RETAINER, Magneto drive N EEEENERER 1]
76498 GEAR_RETAINER, Magneto drive right BRI 11 B I B
3 | LW-12136 CUSHION, Magneto drive 4
4 | 62274 GASKET, Magneto adapter and magneto | 4 41 4] &[4[ 4] 44l 14| | || | V1 1188 1140 a7 I
62224 GASKET, Maaneto adapter and megneto | | | || | | | |2/ |2/ 2|2|2]2}2]2|2| | |2]Z| |z2|2]
5 | 73627 ADAPTER, Magnato B U Y 2
B | 73000 COUPLING. Magneto drive A Al I
71 73013* COUPLING, Magneto drive RIRIR! 1 B 1
73000 COUPLING, Magneto drive left magneto I A pr
713636 COUPLING, Magneto drive right magneto 1 1] 1] 1 HRIRIA 1
g | 78202 GASKET, Magneto 2| |2 2{2{2] l2|2| |2({2] [z]|2] '
9 73038 MAGNETO (S6LN-204) Bendix P/N
10-163050-9 IR EIE NN BLLERUNEN
| 73669%* | MAGNETO (S6LN-200) Bendix P/N B I G L S B —
10-163010-10 IR RN E L L I
75454+ MAGNETO (SGLN-1208) 1 11 1|1 IR R RN
757531 MAGNETO (S6LN-1209) Bendix P/N HER
10-348310.1 RN Da NN l
75653% MAGMNETD (S6LN-1227) Bendix P/N _ 1.
10-349370-4 . O - I A 21 }
75653 MAGNETO (S6LN-1227) Bendix P/N N | I -
10-349370-4 LI . ~ l
LW-10172& MAGNETO (SGLN-1209) Bendix P/N
10-349310-8 g 118 4
75653 MAGNETO {S6LN-1227) Bendix P/N
10-349270-4 S 1 l
MAGNETO ATTACHING PARTS e -
0 |sto1iz WASHER_ 3/4 0D x 21/64 10 x U8 in_| N | I
thick 4l 4i4lajal4(alal |4 . Al pA (4
_11__|STO-475 | WASHER. Internal Inck 5/16 in. i 4 | fd| 4
12__| STD-1410 NUT, Plain,5/16-18 i I O ol e l
13 | 754988 CLAMP_ Magnetn . 4] |41 44414144414 ) 1414/| /414] |
MAGNETO KITS ] EEEERENEEEN N I
14 LW-157209 KIT, Magneto ground terminal 2022l 2 212 21 11 22 B
15| LW-157208 KIT, Miagneto_retard terminal B 0 0 O 0 T A
* - Retard breaker coupling. & - Magneto installation includes (1) l
** - Retard breaker magneto. SELN-1209 {standard} with electric tach-
+ - Retard breaker magneto. ometer pick-up and (1) SELN-1227
t - Standard magneto SELN-1204. impulse coupling magneto, l
$ . On 10-540-G1ES, -K1B5, -K1ES,
instal lation includes two impulse coup-
ling mapnetos SELN-1227. I
4-1 l



TANCO LYCOMING 10-540 PARTS CATALOG

IGNITION COMPONENTS
MAGNETOS AND MAGNETO DRIVES

Figure 19
{-2




TANCO LYCOMING

10-540 PARTS CATALOG

IGNITION COMPONENTS
IGNITION HARNESS AND IGNITION HARNESS LEAD ASSEMBLIES

* . BMM harness for -200 series or -21
series magnetos. Paraflel valve oyl

heads.

** . Bame as (*) except for long top
leads {PFiper installations).

+ - BMM harness for -200 series mags.
angle valve vyl.headsup exhaust. (Can
be used for down exhaust. See attaching
parts.}

QUANTITY PER ASSEMBLY ON
EIEGF PART DESCRIPTION ALL
.| NUMBER 2 AP A AR AP IDS I
el | TBRIEY 0 | CABLE ASSEMBLY, Ipnition shislded L
— harness A S I S - l
76923-48570-63 | LEAD, ANl top |eads and 3-4-5-6 |
bottom J|10{1 i I
769237287063 | LEAD, No.l and 2 bottom 2 RS .
1A | 78643%* CABLE ASSEMBLY, Ignition shielded BE
harness 1.1 1 1
76923-48570-63 | LEAD, All top leads and 34-5-6 _ e .
battom | 0] 10| I
76923-72870-63 LEAD, Ne.l and 2 bottom Aol 20 12
1B | 78537+ CABLE ASSEMBLY, Ignition shielded 17
o harmess 1 L 1 B
76823-485110-63 | LEAD, Al top leads 6| 6| 6 6 | | | B 1 l
76923-72570-63 | LEAD, No.1 and 2 bottom 2| 2| 2 ? 2
| 76923-4B570-63 | LEAD, 3-4-56 bottom a4 4 B NN 11
1C | 74774 HARNESS ASSEMBLY, Ignition shislded | 1 K HEREE l
59080 LEAD, No.1 top 1 1 | 1 1] ]
59081 LEAD, No.2 top 1 1 1 .
53082 LEAD, No.3 top 1 1 1
59083 LEAD, No.d top 1 1 1| ) I
59084 LEAD, No.5 top 1 1 1| | .
59085 LEAD, No.B top 1 1 1] | }
GA0BE LEAD, No,1_bottom 1 1 1 1 wich
59087 LEAD, No.2 bottom 1 1 1] 1 l
53088 LEAD, No.2 bottom 1 1 1
53089 LEAD, No.4 bottom 1 i 1 B
(59090 | LEAD, No§ bottom 1 i 1 l
59091 LEAD, No.B bottom 1 |1 1]
10 | LW-620470-21 HARMESS ASSEMBLY, lgnition assembly A .
| 1062063248 | LEAD, 48 in.long 1 i
10-620632-72 LEAD, 72 in,Jong 2 1. L I
—1E | LW-62046528 | HARNESS ASSEMBLY, lonition | - L ]
10-620633-48 LEAD, 48 in long . _ B
| 10-620633-72 i . b
1F_| LW-620515-18 | HARNESS ASSEMBLY, |gnition ] A - I
1-620632-48 LEAD J!H inlong o = N .
10-620632-72 LEAD, 72 in.long Ao -~
1G_| 76885*+ CABLE ASSEMBLY, lgnition shielded . .
high temperature 1111 111 l
76923-72590-63 LEAD, No.1 top and no.1 bottom 202)z|2] | [2]z )
76923-48590-63 | LEAD, 3456 1op 14l4]4]a e =N
7692372511063 | LEAD, No.1 bottom 1K 1170 B I
76923-485110-63 | LEAD, 2-3-456 bottom JHHE JE ]

1 - Blue harness.
$ - Scintilla harness,blue,-1200 series

magnetos. 3/4-20 spark plug nut.
& - Scintilla harness,blue,-1200 series
magnetos.
*+ - 5MM -1200 series mapgnetos (Wero
Beach no.2). i



| ANVCO LYCOMING 10-540 PARTS CATALOG

IGNITION COMPONENTS
IGNITION HARNESS RELATED PARTS

l QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION AbL
REF.| NUMBER ENPACNNG GG c TN ZNEN,
B R R R
1H | 77274& HARNESS ASSEMBLY, Ignition | 1]
. 10-320417-67 LEAD, No.1 and no.2 top IR BN
10:320417-66 | LEAD, 34-56,1op and all_hottom . '
leads I . 0] - . -
1776514 CABLE ASSEMBLY, Ipnition shielded, i
l high temperature 5MM e 1
76923-72590-62 LEAD, No.1 and 2 top Aol .. 2
76923-48590-63 LEAD, 3456 top o 4
| 76923-88110-83 | LEAD_All hottom leads . f
l —IK_JLW-11194*F | CABLE ASSEMBLY, Ignition shielded, el
high _te mperature LI O O I B
LW-11944.48590- | LEAD, 34-56 topwith elbow AL 4414 4
75
. LW-11944-72880-| LEAD, No.1 and 2 top,with elbow B 212122 RERE
e S N I Y e
LW-11944-4851108 LEAD, 2-3-4-5-6 bottom,with elbow - BRI 5 -
= . e . L]
l LW-11944-725110f LEAD, No.1 bottom with elbow IHKNI NN B
| 75 L '
LW-119509-485 LEAD, Less elbow 1 EEE g
I LW-11959-728 LEAD, Less elbow 3] 3/ 3]3 3 N
_ 1L_| 78552*§ HARNESS ASSEMBLY, Ignition 1 | 17 ]
D 10-320409-127 LEAD, 48 in.long o 118 6| 6 6
l 10-320408-128 LEAD, 72 in.long 6 66 | | 6
*t - 5MM -1200 series magnetos,high *$ - Scintilla harness,blue,-1200 series
temperature angle valve cyl.head,3/4-20 magnetos,3/4-20 spark plug nut,
spark plug nut.
J6923* Length Elbows Spark plug nut

ag" 72" Silicone | nsulation 709 909 110° B3 .78

o

Example: 76923 72 S5 110 63

LA, 1B, 1C,1D,1E,IF, 6, IH, 1, 1K, IL |

&

Figure 20
-4



ANGCO LYCOMING

IGNITION COMPONENTS
IGNITION HARNESS AND IGNITION HARNESS LEAD ASSEMBLIES

[0-540 PARTS CATALOG

QUANTITY PER ASSEMBLY ON
EEG# PART DESCRIPTION . A TS ALL
. a &
W T s
1 71489 PLUG, Grommet 121212202 2012120 2112122 1212 12 120 12
2 | 76755 COLLAR (Silicone) 14 12l1212zi2i2iz) |r2pizizpznz) | pepizl i) | p2f 2y
.3 | 76757 | NUT, 5/8-24 1212012012)121212120 2pzpnziez) | n2nay f12) ) i
4 | LwW-10389 ELBOW, 70° R R i e b e L e e
LW-10389 ELBOW, 709 bottom | & 6| 6 B |6 e 1 6]
5| LWw-10388 ELBOW, 1107,top . |6 6 6 g (6 L s
6| LW-10380 ELBOW, B0°top ' | |6 66 6 | 6j8& | | | B|
LW-10388 .ELBOW, 1109 bottam _ 6| 6| 6| 6| | | 6|6 15/
1 Lw-11118 ELBOW ASSEMBLY, 80%top I | | 1 1| _|Bl 6 66 REELIEEE
LW-11117___ | ELBOW ASSEMBLY, 110° bottom B 6 6| B} 6| BRI E
1| 76753 SLEEVING, Ring plastic 6 6 6 6 6] 6/ 6! 6| |6 | | | ] 6 |6
.8 76828 PLATE, Spark plug cableign.thrubaffle | 20 2| 20 2| 2| 2| 21 2] |2/ 220212/ 2] [2120 (202} |2 |2
§ | LW-10400 FERRULE, Braid retaining 24124|24/24(24(24\20(24) (2424124124124 | [24f24) |24 | 24| @4}
10 | 76728 SLEEVE, Alum.shield term.braid IR -
- confining 121212)1212)121212] P2j1zhzpizliz) | nzhal g N2l _1_11| -
11| 76983 GROMMET, Magneto | A2l 22l 2l2f202 J2 || [ ] 20 |12 2]
12| LW-11123 SPACER, Magneto grommet . e 122212 | 22 L
132 | 76750 GROMMET,Mag.outlet,distributor B i 2} 2 2
14 | 72250 SPRING_ASSY, |gnition high altitude 1211211212 2]
15 LW-10701 GROMMET, Spark plug elbowhigh -
o altitude . 1zp12n2n2 12 -
16 | Lw-11120 "GROMMET, Distributor L f2f222 B 2 s
_ 17 173245 . | EYELET [T 2 2 3 2 O T 3 3 A I L O 2 R L L
18 | 78941 TAPE, lgnition identification 1 T O . O |
19| 76982 MAGNETO PLATE 2020220 2( 202/ 2] [2122[212]2 |2[2 [2|2] |2 |2 |
10

-

Figure 21
4-5

-13-16

17

g
:
i
f
i
i
A
M !
i
i
g

B
i
v
1
B

I



|AﬁAvcn LYCOMING [0-540 PARTS CATALOG

IGNITION COMPONENTS
IGNITION HARNESS ATTACHING PARTS

l QUANTITY PER ASSEMBLY ETI‘:JL
FIG. PART DESCRIPTION 2 p. >
AN o
lREF. NUMBER Ce0% RORRRAS %.} 0
1| 77453 | CLAMP, 1-3/4 in.D with 11/32 dia. BN Y B
l i offset 6.6/ 8/ 6 b 6 |6
7 | 73751 CLAMP,_ Rubber dip,2-wire 24l 4l 2020202 4 (20333 3.3} |33 1213 12 12
3 | 71824 CLAMP, Rubber dip,2-wire 244 | 4 | 2|4l4/ a4l |ap 4 124 2
4 | 68604 CLAMP, Rubber dip,1-wire 72 2 2| |220202(2/4] |2]2] |2|4 2
. 5 | LW-12199 CLIP, 7/8 indD for no.10 screw ol e 1 1
i 73751 CLAMP, Rubber dip3-wire - . | 5
_ | 72351 SCREW, Self-locking.no,10-32 8 8| 8 B B[ B| B & |6 | | 8 8 |8
7| 8TD-553 SCREW, Rd.hd..no.6-32 x 1/2 in.ong | I 6|6l 6[6 | N {6 LB
la STD-1925 SCREW, 1/4-20 x 11/16 in.long 2 6| B BRONEEDONEN 2[ 4512
9 | STD-1874 | SCREW, Fill.hd. self-locking,1/4-20 x 1 _
7/8 long ) 6] 6| 6|6 B ] 5
l 10| 5TD-692 SCREW, Rdhd.n0.10-32 x 1/2 indong 22| 2|22 [ 7|2 7 7
11 | STO-B36 WASHER, Thin, 1/2 in_plain un
12| STD-8 WASHER, Plain, 1/4 in. 41010 _ 1ol |a|6| 6] 6|8 6| 6| 4|4 0
13 | 8§TO-160 | WASHER, Internal_lock,1/4 in. 61010 | 10| |62 21212 212/ 416 5
I STD-8 “|_WASHER, Plain,1/4 in. 1L pi2hzizpz 1 2 ]
| STD-160 WASHER, |nternal lock 1/4 in. | 10f1010f10 10
14 | 5TD-2028 BOLT, Hex.hd.,1/4-20 NC-3 x 1-1/8 in. | | -
F I Cdong _ RN 20 2] 2|2 712
15 | AN365-632C NUT, Self-locking,no.6-32 6| 6| 6|6 I | G| |6
~ 16 |STD-1411 NUT, Plain,1/4-20 4 4l 4 | 4 |4 B 4)4
5 17 | M525082-6 NUT, Thin,3/8-24 __ - I I 3
I 18| STD-670 NUT. Self-locking,na,10-32 T 1 T2l zlz2l 2 12l2] 12 G
| 13 | 40239 PROTECTOR, Ignition cable 6/ 6| 6/ 6|6/ 6|66/ 6|6/ 6l6l6]6] |6|6|6[66 | |6 |6
71156 PROTECTOR, lgnition cable B 6/6/6/6/6/ | |6/6] |6|6 |6 |.
D | 76734 ZIP STRAPS ol hopoftoho 10[10] 2 il
| 78738 | ZIP_STRAPS - | lslslsl8] 8 B
1| 72818 .| BRACKET, Twist |21 2{2)2]2] 2|2 2 14

1-I7-18 _|L

(-3 —=

E-T-B—ﬂ-ﬂ}—‘f

Figure 22
4-6

-\---F
Pt | (M3

|

I

W

L7

L

\Q:“



TANCO LYCOMING 10-540 PARTS CATALOG

IGNITION COMPONENTS

SPARK PLUG
QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER EAEN AN &, 7 AN
1 1182-83 SPARK PLUG (Champion REM-10E} L1122 - |___.. B I - 12
1118243 SPARK PLUG (Champion REM-38E) 121212 zpznazinziz) | iz 2] |
1182-04 SPARK PLUG (Champion RHM-38E) 12 iy I O N ¥
1182-Y3* SPARK PLUG (Champion RHB-36P) 1201212012121 | N12012f
| A182Nam SPARK PLUG (Champion REB-37E) 0 I LT N 12
|2kt SPARK PLUG {Champion RHE-36W) R G G 12
1182-W5% SPARK PLUG (Champion RHB-37E) _ 122 0 L1
* - Long reach, platinum. NOTE
** . Long reach. See latest edition of Awveo Lycoming
T - Long reach, iridium. Service Instruction No, 1042 for
% - Masive electrode, long reach and glternate and optional spark plug
all weather, information.

]

Figure 23

-1,



b/aveo LycomiNG

IGNITION COMPONENTS

10-540 PARTS

CATALOG

* . 12V.-50Amp. regulator,non-

-

system.

ralleling. Delco-Remy P/N 1119224,
* . 12V.-50Amp. regulator,paralleling
Deleo-Femy P/N 11192486,

+ - MV.-ZhAmp. regulstor.non-

- 24V.-50Amp. regulator non-

lamllel'tng, Delco-Remy P/N 1118799,

paralleling. Delco-Remy PYN not

vailahle.

. 24V.-50Amp. regulator paralleling
stom. Delco-Hemy PN 119656. No

relay. )
- 24V _-A0Amp. regulator,paralieling
stem. Delco-Kemy P/N 1119237,

=+ - 24 volt,full transistor regulator

for 24 volt-50 amp alternator. Delco-
Remy P/N 9000591,

#t . 12 yolt, full transistor regulator
for 12V.-7T0Amp. alwemator. Delco-Remy
PN 9000530,

#% - 12 volt, full transistor regulator.
Use with  Prestolite alternators. Presto-

lie P/N VSF-T203.
*R - 24 yolt, full transistor megulator.

Use with Prestolite alternators. Presto-
lite P/N VSF-T403.

l VOLTAGE REGULATORS AND RELAYS
QUANTITY PER ASSEMBLY ON
E PART DESCRIPTION > DB ARL
AN G £
. NUMBER _;?}1? dﬁ@ &c;l - % ,:r _}?pf !ﬂ‘l!%f -:_"%‘
71745* | REGULATOR. Voltage (12V.50Amp.} 1 1 e i B
12077 REGULATOR, Vaoltage {12V.-50Amp.) 1 1 11
BRB72+ REGULATOR, Voltsge (24V.-25Amp.) | 1 -
73340+ REGULATOR, Veltape (24V.50Amp.} 1
7?696% REGULATOR, Voltage (24V.-50Amp.) 111 1 1
11979& REGULATOR, Voltage {24V 40Amp.) 1 B
78292%+ REGULATOR, Voltage (24V. full i —
transistor) 11 1 |
L T4291%t REGULATOR, Voltage {12V, full . i o
transistor} 1 1 1
_LW—|U135"3 REGULATOR, Woltage {12V, full —
r transistor) IEIRIE i IRNEERE 1
LW-10179"%& REGULATOR, Voltage (24V. full
transistor] 1 1 INKE 1] 1] 1 BN
GRE28+ RELAY, 12 wolt 1 1] 1
LJ13ﬁ+T RELAY, M wvolt 111 1 i ~
T4804+5 RELAY, Overvoltage 24 volt 111 1 i
T4E661+& RELAY, Owervoltsge, 12 volt . 1 1 . 1 -
78059t RELAY, Overvoltage 12 volt 1 1] 11 iy | ]
l 78060tS RELAY, Overvoltage 24 wolt 1 1 1 111 1

+ - 12 volt relay, paralieling system.
Delco-Remy P/N 1116887, 1 required
each pair of engines.

+t - 24 wolt relay, Delco-Remy P/N
1116902. 1 required each pair of
Engines.

+ - Use with 24V.-50Amp. alternator
Delco-Remy P/N 1115832.

+& - Use with 12V.-70Amp. alternator
Delco-Remy P/N 1115831,

Tt - Uss with Prestolite regulators.
Prestolite PYN X-17621, 12V.

t$ - Use with Prestolite regulators.
Prestolite PN X-17620, 24V.




AAVCO LYCOMING

[0-540 PARTS CATALOG

IGNITION COMPONENTS
GENERATOR AND ALTERNATOR DRIVE BELTS

FIG. PART DESCRIPTION

QUANTITY PER ASSEMBLY

ON
ALL

REF.| NUMBER FAENFNST, ¥ FoInE A
PP PR R P OGE TR ’% DT
el | GOBBE® | BELT, Generator drive . I | I N S
72270 BELT, Generator drive 1 1 B SR
16026+ BELT, Alternator drive [3/8 in.wide) 10 b 11 1)1 IRIRINIRIIRINER B
_| 720005 BELT, Generatar drive 1 1 111 e B
74519t BELT, Alternator drive (3/B in.wide) UER ot
LW-10092%+ BELT, Alternator drive {3/8 in.wide] IHINLEN 11 IR
LW-10971*1 BELT, Alternator dual.idler_pulley 11 I
take-up (Two matched belts) 41 - ]
* - 1.91:1 drive belt for generators t - 3.25:1 drive belt for alermators
with less than 24V.-40Amp. with idier pulley.
®¥ . 2.40:1 drive belt for generators *+ - 3.25:1 drive belt. Belt is used
with less than 24V.-40Amp. with special alternator link and
+ - 3.25:1 drive belt, bracket {Piper installations).
§ - 2501 drive belt for generators *ft - Dual alternator drive belt, idler
with 24V.-10Amp. and higher. pulley take-up.
4~9

J



ANVCO LYCOMING

[0-540 PARTS CATALOG

ELECTRICAL SYSTEM
GENERATOR AND ALTERNATOR ASSEMBLY

QUANTITY PER ASSEMBLY ON
FIEC;: PﬁRT DESCRIPTION ALL
REF.| NUMBER P o7 Iy o AT ENFN 0
1| 71744* GENERATOR (12V..50Amp) 1 IENE i T il —
71980°* GENERATOR (24V.-50Amp) 1 1
72695+ GENERATOR (24V.-50Amp] 1| 1)1 a1 T
2 | 752201 ALTERNATOR ASSEMBLY, 24V-50Amp 1 1 1] 1] 1 -
3 | 74863 PULLEY, Alternator 1 11 1 7
7 | 74878 FAN AND BAFFLE ASSEMBLY NI ENLULE i ]
74880$ ALTERNATOR ASSEMBLY, 12V-70Amp 1 (1 1
(7646t | ALTERNATOR ASSEMBLY, 24V-50Amp | | 1 i 1
783088 ALTERNATOR (12V.40Amp} 1 1
TEI12%+ ALTERNATOR (24V.-60Amp) 1 1 111 1 1111 1
78314*1 ALTERNATOR (24V.-70Amp) 1 i 1 1 1 |
783088 ALTERNATOR (12V.-40Amp) 1
78311*$ ALTERNATOR (12V.-70Amp) - 1| 1 [ 1 1
78313%+ ALTERNATOR (24V.-50Amp) 11 i
783161 ALTERNATOR (24V.-T0Amp] . 11 i B
_I78310*¢ | ALTERNATOR (12V.-70Amp) NEIEIE REEE INE
73407"& ALTERNATOR (12V.-60Amp) 1 1)1 1

* _ Delco-Remy P/N 1101915,

*#* _ Delco-Remy PN 1105052,
+ - Deleo-Bemy P/N 1106055,

t - Delco-Remy P/N 1100718. 3.25:1

ratio.

% - Delco-Remy P/N 1100717, 3.26:1

ratio.

& - Prestolite P/N ALE-8406. Externally
wounded, 3.25:1 ratio.
*1 . Prestolite PN ALT-B404. Externally
grounded, 3.25:1 ratio,
*t . Prestalite P/N ALU-B403. Extermally

grounded.3.25:1 ratio.

=¢ . Prestolite PN ALX-B4D3. Externally

grounded, 3.25:1 ratio.
*8 - Prestolite P/N ALY-B403. Externally

gounded, 3.25:1 ratio.
NOTE

Avco Lycoming does not supply
alternators with thermocouples,

Figure 24
-1



TANCO LYCOMING

10-540 PARTS CATALOG

ELECTRICAL SYSTEM
GENERATOR MOUNTING AND ATTACHING PARTS

TR e
¥,

'f QUANTITY PER ASSEMBLY oN
l FIG. | PART DESCRIPTION s
F. AN @ PAGh
REF.| NUMBER 2SS 2 %ﬁa X %% % 2X
l 1| 70419* BRACKET GENERATOR Ad A2 TAA22 | 1z
| BRACKET ATTACHING PARTS ’ HEE 1
l 2| sTD-1838 BOLT, Hex.hd.5/16-18 x 15/16 indong | 4 4| 4 4| 4] | 4| 4f 4/ ¢ BRERE
3 73383 LOCKPLATE, 5/16 in.bolt » 1.00 1
spacing rEFEEFEEEEERRER 2
l 4| 76028 LINK, Generator adjusting INENENEEEEE IHEREE 11
l LINK ATTACHING PARTS B ) .-
b | STD-35 WASHER, Plain,5/16 in. INEEEREEEER 1
6 | STD-1817 BOLT, Hex.hd. drilled,5/16-18 x 34 in. i i
l Tong 1) [ of i
7 | sTD-1851 BOLT, Drilled end,5/16-18 x 1-5/32 in. .
long 222022 [2/2/2[2 7
l g8 |s5TD-35 WASHER, Plain,5/16 in. junjunjunjunjun| |unjunjunjun __[um
9 | STD-1420 NUT, Siotted 5/16-18 A EEEREEEE] 2
10 | STD-8 PN, Cotter 2120 202 l2l22[2 2
7y 11| ST0:1721 WASHER, 3/4 0D x 11/32 1D x /B BN
in,_thick ol Ll e - =
12 | §T0-1817 BOLT, Hexhd.drilled.5/16-18 x 3/4 in. i -
long ol alaf el Ll 1
l * . Apro installations are shipped with _ ) NOTE
bracket and fink pius the attaching En:unne models listed abowve were
parts, but less generator and amchjﬂg shipped from H'Lf.' factory with )
I parts, generator mounting bracket as listed.
i — ‘
;]
} = (/e
'\‘_"_, 3 IL_"=___._. _ AL - B
'.-l\.-":'
l , 1 0
gt 9
I Figure 25
5-2.




AANCO LYCOMING 10-540 PARTS CATALOG l
ELECTRICAL SYSTEM
ALTERNATOR MOUNTING AND ATTACHING PARTS I
QUANTITY PER ASSEMBLY ON
Fl& PART DESCRIPTION ALL I
. N & -
R NUMBER 2000 ASA ﬁ%% %;%%\% X
— 1 | 76633* | RRACKET Altarnatar 1 o Db a1 l
2 | TT756** BRACKET, Alternator 1 (1 1 ) RINEINEEIRIRIE
3| Iw1n47t BRACKET, Alternator beltadjusting S
_4 1743248 | BRACKET. Alternator 1K 1 L1 1 HEE l
5 | 73383 LOCKPLATE, 5/16 in.bolt x 1.00 , _
spacing 1 e Pabapal
G | STD-1838 BOLT, Hex.hd.,5/16-18 x 15/16_inJong 2022 2| 2 2|2 2] 2/ 2[ 2] 2] 2[ 2] 2
71| 8TD-1727 WASHER, Plain,3/4 00 x 11/32 10 x - l
1/8 _in. thick i |1 1 |1 1 |1
& |STD-1889 BOLT, Hex.hd. drilled 5/1618 x 1-7/32 :
in._long AL 0o 1 i
a__| 75380 LINK, Alterpator adjusting 1t IEEIREESE R RENEEREE .
10__| 77757%* BRACKET, Alternator belt,adjusting 1 ] 1| |1 UHEIEN
11| LW-10091+ LINK, Alternator adjusting SRR o 1 1) |1
12| 74325 LINK, Alternator_adjusting 1l |1 KK e ] l
13 174518 | BRACKET, Alternator belt adjusting - 1 1
14 | STD-35 | WASHER, Plain5/18 in. 1 o fapapaabgaa g T
15 | STD-1817 BOLT, Hex.hd. drilled,5/16-18 x 3/4 in. i
long 1 W (G l
16 | 8TD-1727 WASHER, Plain,3/4 0D x 11/32 1D x
1/8 in.thick 1 Wl [ e
17 | STD-1817 BOLT, Hex.hd. drilled,5/16-18 x 3/4 in. 3
long 1 VA P T l
18 | 74323 STRUT, Alternator support 1 1 [ apafab i
19 | 78839** PULLEY AND SHAFT ASSY. Alternator B
belt, adjusting 1 1 1 1 1
20 | LW-10578t PULLEY AND SHAFT ASSY.._ Alternator
dusl belt,adjusting 1
21 78614 PULLEY, Alternator belt adjusting 1 1 |1 UK
22 | 76420 PULLEY, Alternator_idler dual i 1 l
23 | 78629 BEARING, Ballalternator idier .
pulley 1|1 011 1|1
24 | MS16625-1125 RING, Int,retaining,1-1/8_in.dia. 2] |2 2] |2 2
25 | 78617 IDLER, Shaft, alternator belt |
adjusting 1 1| |1 1] |1
26 | IW-10676 | SHAFT, Alternator dual helt, .
__idler 1 l
27__| 76768 LOCKWASHER, Altemator jdler
pulley bearing 1 1 1 1 1 1
28 | 76769 LOCKNUT, Alternator idler pulley L
_________ _ bearing _ NN LY I LA l
29 | STD-669& _WASHER, 33/64 1D x 1.00 in.0D x 1/B _ 1
t L in._thick (Not Hlustrated) RN 1 11 0ol
30 | STD-R76& NUT, Self-locking,1/2-20 x .608 in.
thick {Not Illustrated) - RGN RN l
* o Alternator brecket and alternator t - Alternator belt adjusting bracket, $ - Alternator bracket,alternator
atteching parts, Prestoiite, idler pulley less alternator mounting attaching parts and idler pulley belt
** - Alternstor bracket, altemator bracket and altemnator attaching parts. adjustment for engine models 10-540- I
attaching narts with idler pulley beht 20V.-J0Amp.,24V.-100Amp, for dual balt G1BS and -M1AS. (For idler pulley .
adi . aent Prestolite 12V.-70Amg,, drive. ' adjustment only.}
R S ap. MV, T0AmD, installations. "~ & - Not illustrated. l
- #liernator adjustng fink, special #
Firer installstioes,




TANCO LY COMING  10-540 PARTS CATALOG

ELECTRICAL SYSTEM
ALTERNATOR MOUNTING AND ATTACHING PARTS

T
—_—

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION 5 ALL
REF.| NUMBER ENENE AT -
’,:n N ‘%\ ‘\%\\ 7, "%%\m '&%\f}
_ 31| 8TD-33 | WASHER, Plain,3/8 in, _Jun[ | Junlunjunjun] Junkinjunjunjunfuninlunfinfinfuninjun ] un n
32 | ANG-14 BOLT, Hexhd drend3/8-24 x 1-37/64 i - —
o in. long 1 111 IRIRRIRIRIRISINIRIRIRIE
. ANG-12 BOLT, Hex.hd. drend 3/8-24 x 1-21/64 B - O T
in._long _ 11 |1 1 LRI LImIniN
T ANgaz BOLT, Hexhd.drend 3/8.24 x 3.21/62 I A
in. long 1 1 a1 _L_‘ - -
33 | STD-33 _WASHER, Plain,3/8 in. un unjun|unjun| _lunjunjunjun unjun knjun jan jenfun junjun fun junjun fun
34 | STD-872 NUT, Slotted,3/8-24 1 N Yy a1
35 | 5TD-713 PIN, Cotter,3/32 in.dia.x 3/4 in.Jong i HWHHYY Yy ipiiif
38 | ANG13 | BOLT, Hexhd.drilled end,3/8-24 x . . 4]
- 1-20/64 long 1 AP 4 1
ANEB-16 BOLT, Hexhd drend3/8-24 x 1-53/64 n e
in. long I Ny juy (a1 Ny IRRIN
37| 76534 SHIM, 1-1/8 0D x 13/32 ID x 0.005 3 EEN -
in. thick ur unjun|unjun|  [un unrﬁi'ﬁ'ﬁ’un unjunjunfunjunfunfun|un{in{unfunfun] |
38 | STD-33 WASHER, Plain,3/8 in. | un{un[unfun{ _[un|unlunjunlunjunlunfunfunfunfunfunununfununfun| ]
39 | S5TD-872 NUT, Slotted 3/8-24 HE) NN RN E R EE
40| STD-713 PIN, Cotter,3/32 in.dia.x 3/4 inlong [ A ) g
| §TD-1727 WASHER, Plain3/4 0D x 11/32 1D x .
| 1/8_in.thick BE ~ 1
STD-1889 BOLT, Hex.hd.drilled,5/16-18 x 1-7/32 i ) .
in. long i _ 1

IE T

|5

34,70
----- —3

/_.ﬂ_li

=350

"-,Eﬂ

Figure 26
i—4



_IANCO LYCOMING [0-540 PARTS CATALOG

ELECTRICAL SYSTEM
STARTING MOTOR AND ATTACHING PARTS

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER DN OGS, 7 2
R R R
1| &1 STARTER, 12Volt, 12/14 pitch pinion | 1 IENE )N O | A O
76212** STARTER, 24Volt, 12/14 pitch pinion | 1 1 1] [ 1 A L O 1 Y
B - STARTER ATTACHING PARTS 1 IEREEEERREEN
2| STD-35 WASHER, Plain,5/T6 in. 1 1 v'"J 1
3 | 5TDAIG WASHER, Internal lock5/16 in. L . 4
4 | §TD-1323 BOLT, Hex.hd.5/16-18 x 1-5/32 in.long < 1] 41
5 | STD-1410 NUT, Plain,5/16-18 BEER 1 HEE B 3
" B | LW-12083+ SWITCH, Magnetic IKNEENEE IEREEINEEERENEN
. 767751 SWITCH, Magnetic 1 Sl A
76776% SWITCH, Magnetic B RS 1]
* . 12Volt starter, 3.38:1 internal + - 12Vaolt switch. Prestolite P/N SAZ- T - 24Volt switch. Prestolite P/N SAW-
reduction. Prestolite P/N MZ-4206. A4201E-1. 411-1.
¥* . 24Volt starter,3.38:1 intemal § - 24Volt switch, externally grounded,
reduction. Prestalite PAN MHB-2001. Prestolite PAN SAW-3412-1.

Figure 27
-5



7AVCO LYCOMING

10-540

OIL SUMP AND INDUCTION SYSTEM
OIL SUMP ASSEMBLY AND QIL SUCTION SCREEN

PARTS CATALOG

QUANTITY PER ASSEMBLY ON
FIG. PART DESCRIPTION p. ALL
o) ) -2
REF.| NUMBER 2 RS %R A %% %?%
1 g | GASKET. Oil sump 1111 e 1.0 41 1
2 | 72056 SUMP ASSEMBLY, Qil 1) 1) 1)1 1 1]
78590* SUMP_ASSEMBLY, Qil _ 111 ) HEREE
3 | 71698 CONNECTION, Intake pipe 6| 6 6| 6 } B 6 |6
4 | 69943 STUD, 1/4-20 x 1-3/B in.lang whahag | ] |1 14 ANERLER
59943* STUD, 1/4-20 x 1-3/8 in.long | N 12 12|
25C-14* STUD, 1/4-20 x 1-3/4 in.long 2 ] 2
5 | 58437 STUD, 5/16-18 x 1-7/8 in.long al 4| 4 4 4 4 14
B | 3815 STUD, 3/8-16 x_1-7/8 in.long B 8 8 8 . 8 |18
38-15* STUD, 3/8-16 x 1.7/8 in.long A 4 4
38-16* STUD, 3/8-16 x 2.00 in.long A 4
7| STD-1173 INSERT, Helicoil,1/4-20 x 1/2 long 4) 4| 4] 4 Al f 4 |4
B 0IL SUMP ATTACHING PARTS | R
__.B | STD-8 WASHER, Plain.1/4 in. 34134 |34]34 |34 ) 34| 134
g | STD-160 WASHER, Internal lack 1/4 in. 27127122127 27 77| 27
10| STD-1419 BOLT, Hex.hd. 1/4-20 x 1-1/8 in.long FiEINIE 7 B FIE
11| STD-1688 BOLT, Hex.hd.;1/4-20 x 1.00 in.long 6| 6| 6| & 6 6| |6
12| §TD-1411 NUT, Plain.1/4-20 1nanfz 2 BRI
13 | STD-551 PLUG, Sg.hd.drilled,1/2-14 NPT 2l 2| 2 2 2
| ANS325 | PLUG, Allen hd.1/2-14 NPT 2
__14 | 70484 SCREEN, Qil suction 1 1 O 1
15 | 5TD-111 GASKET, 1.00 10 x 1-1/4 0D x 3/32 ] iIE
. thick 1 1111 1 1RE
16| $9335 PLUG, Hex.hd. 5/8 inx 1,00-20 thd. 1o alabal a1 1| 11
17__| 61548 PLATE, Name (IR 1 1 1 1
NAME PLATE ATTACHING PARTS
18 | STD-1901 DRIVE STUD, Rd.hd..no.4 x 3/16 in. o ]
long 4/ 4/ 41 4 4 4 4
72812 GASKET, Oil sump 1 1)1 Al [ T
19 | 74B33%* HOUSING ASSEMELY, 0il sump and .
induction 1l 1] 1 Woapalalalafafa] Pala]afala
LW-10454+ HOUSING_ASSEMBLY, Ol sump and
induction 1
20 | STD514 DOWEL, 5/16 in.diax 1/2 inlong 2l 2] 2 NEEHEEEEEREEHEEERE
21 | 1179 STUD, Intake pipe extension 3 3 3 31 3[3] 3313313 31313 3[3[3 3
22 | 1167 PIPE, Extension intake cyl.no.1 and 11 I O A
2 2l 2| 2 22| 2| 2| 2| 2| 2] 2] [2|2[2]2|2|2] |2
23 | 72168 PIPE, Extension intake cyl.no.3 and
L 4 2 2| 2 22| 2[ 2 2] 22|2| |2[2[2]2]2]2] |2]
24 | 72160 PIPE, Extension intakecyl.ne.5 and ] I I
I g 2202 21212/ 212/21212| 12121212{212] |2
25 | Lwtigrs CLAMP, Intake pipe extension 3l 3 3 3 3333 3[3[3] 13333133 3
26 | 253 STUD, 1/4-20 x 1-1/8 in.Jong 4! 4] alalalal 4l alalal {alalalalafal |2
_ 77 | 88552 STUD, /420 x 3-3(8 mJesa  [161150180 | | 15,15/15]15|15(15/16(15| _[15)15/15[15[15[15] |15
_ 28 ]3%1 i $iuD, 3/816 x 1-1/8 inlong gl gl ol | g, 5l 88 8/ 8 8 8 |88 8|8 B8
3817+ 4 _®TUD_ 3/8-16.x 2-1/8 inlong NN | £ 8

" - |0-540-J4A5 special {Fiper
installation).

** - Tuned sump with fuel drains.

6-1

+ - Tuned sump with fuel drains and
long mounting studs.




ANVCOD LYCOMING 10-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
OIL SUMP ASSEMBLY AND OIL SUCTION SCREEN

Figure 28
6-2 .

-L----Tj




TAVCO LYCOMING

OIL SUMP AND INDUCTION SYSTEM
OIL SUMP ASSEMBLY AND OIL SUCTION SCREEN

10-540 PARTS CATALOG

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER 25 A , A
1."-' d-'l' Jl J‘
.29 | 72706 INSERT, Heli-cojlself-locking, [
o 1/4-20 x_3/8 in.long o --‘-41” 1) wafialiafiahafiafiafia) apajiapapanal 4
30 _| STD-405 PLUG, $g.hd.drilled,1/8 NPT a2l | L 22222 2e2l2 |2)2|2]2) 22| |2}
.31 | 8TDE1 _....E.LL!E._,ALI&F}IA-.HZJLH.FI_,_ 111 g wy g
32 | 1102 _|__PLUG, Allen hd. 1/8-27 NPT R |22\ 2|2 22 2|2 |2)2]2\252{2] |2
33 | STD-784 PLUG, Allen hd. 3/8-18 NPT 1| 1) 1 Pap ol ap g [apapajapagp] |1
34 | STD-355 PLUG, Allen hd.3/4-14 NPT 2l 2| 2| 12l 222\ 22 2f2] |2[2 2|2{2{2] |2
36 |STD8 WASHER, Plain,1/4 in. 29)29{29 29/29[20(29 129120129 29| [292920 papape| 29)
36| STD-160 WASHER, Internal lock,1/4 in. 23|23|23 7323123[23(23(23]23 P3| "p23[23(23p3p3ps| 123 | |
37| STD-1646 BOLT, Hex.hd,1/4-20 x 2.00 long 2 2| 2 1202 2) 22| 2/ 22 |2[2|2|2]2]2| | 2|
_ 38 | STD-1688 BOLT, Hex.hd.1/4-20 x 1.00 long  [14/14114 | [afiafiapiahafrapiana) hahapapiafiahial fa) o
39 | STO-1411 NUT, Plain,1/4-20 1311313 | [13{r3fi3papsp3jizps| p3 1313fishapiz| 3| |
40 _| STD-589 GASKET, Annular,1-1/8 0D x 29/32 SN I I O T L O O
. I0 x 1/16 R RIE Wl g
L 41| 72958 __BAFFLE, Oil sump YK O N 4 L L A LY
42 | 72960 PLUG, 5/8 in.hex.hd.x 5/8 in. IEE BRI EEEE RS NN
N HOUSING ASSY.ATTACHING PARTS | | | BEEERREEN 11
43 | STD-8 WASHER, Plain,1/4 in. 37|37/37 “|arjslarIlaTRTATRI| RIRIRTRIRIRT| [37]
44 | 8TD-160 WASHER, Internal lock,1/4 in. 23(23|23 23[23[23(23[23}23]23 P3| 2332323 33| 23]
“4h ‘I_ST[.'I-‘MIH BOLT, Hex.hd., 1/4-20 x 1-1/8 in.long 6| 6| 6 G| 6] 6| 6| B ﬁ G| B Bf B B E__E _E __E
46 | STD-1688 BOLT, Hex.hd,1/4-20 x_1.00 in.long 8l 8} 8 8 8 8| 8| 8/ 8/ 88| |B|B[B|8[8[8] |8 |
47 | 8TD-1411 NUT, Plain,1/4-20 25(25/25{ 2525(25(25/26/26/26 25| [25@6[26P5P50R5( |26 |
48 | STD-551 PLUG,Si.h.,drilled, 1/2:14 NPT 2 2 2 2[ 2|2 2[ 2| 2| 22| |2[2)2[2]2)2| |2] |
49 | §0422 SCREEN, 0il suction_ T T s ] A
_ 50 | STD-111 GASKET, 1.00 1D x 1-1/4 0D x 3/32 _ AR
in, thick 1K Al g g g
51 | 69335 PLUG, 5/8 in.hex.hd..x 1.00-20 thd. i afa] B O
52| 61548 PLATE, Name NEER IR RN
NAME PLATE ATTACHING PARTS - IRENEEN T
53| STD-1901 DRIVE STUD, Rd.hd.no.d x 3/16 in. i I Y I A HEREN
long 4| 4] 4 Talalalalaje{alal [ajalajalalal fa] |
54 | 75444 ADAPTER ASSEMBLY, Fuel drain valve B BEREFEENEREEF IR
-3



| -zAvVECO Lvycoming

OIL SUMP AND INDUCTION SYSTEM

10-540 PARTS CATALOG

I INTAKE PIPE ASSEMBLIES
)
~! QUANTITY PER ASSEMBLY ON
FIG | PART DESCRIPTION ALL
REF.| NUMBER PPt oAt P o ZNENS
AR R RRRR
1| 70485 PIPE, [ntake o 6) 6| 6/ B | | B 1Bl B
- 1A | LW-12191 PIPE, Intake,cyl.no.1 1 1] 1 SEIRIRIBIRIRIBI RSN & RIRIEININE
LW-12192 PIPE, Intake,cyl.no.2 - 111 S L L O B B
LW-12193 PIPE, Intake,cyl.no.3 o 1 1)1 IRRIRBRERREERRIEIRIRIREINE
I LW-12184 PIPE, Intake,cyl.no.4 and & EEE 22022 2l 2| 2|2 222222 |2
LW-12195 PIPE, Intake,cyl.no.6 _1“3"_]'__‘_ WAl g
2 711 RING, Sealintake pipes § 6 Bl &) 6| 6| 6| 6| 6/ 6] 6| | 6/ 6| 6| 6| 6|6 |6
3| 69602 HOSE, 1-3/4 in.ID x 2-3/16 in.0D x L _ ~ AL i
| 1-3/4_in.Jong . 6| B 6| & J - LIBRS
4 | 8TD-1269 CLAMP, Hose,1-3/8 to 2-1/4 in.l0 x L - L _
916 in.wide 12[12)12}12 L B L O O O 1 R LS
. 5 | 71973 GASKET, Two bolt flange,1-7/8 in.ID L I Y S A e 1.
B | 73346 FLANGE, Intake pipe upper 6| 6| 6| & B | | 18 |8 |
74360 FLANGE, Intake pipe,upper 6 6 B 6| 6] 6] 6| 6/ 6| 6/ 6] | 66| 66|66 |6 | |
I 1 INTAKE PIPE ATTACHING PARTS ENEENEEEEEEEE.
7 _|STD8 | WASHER, Plain/4 in, N ]
8 | STD-160 WASHER, Internal lock,1/4 in. L] 12
l 9 | STD-1215 BOLT, Hex.hd.,1/4-20 x 1-1/4 in.long I 1 ' 7]
3 4
) IA

Figure 29
6-4




ANVCO LYCOMING

OIL SUMP AND INDUCTION SYSTEM
AIR INLET HOUSING ASSEMBLY

[10-540 PARTS CATALOG

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION ALL
REF.| NUMBER NP, GG ) AR o
%ﬁ"p e @ o) ) @ %%’ "’%-
1 172210 GASKET, Air throttle housing . Al ] b afabalal s
2 | 73031 HOUSING ASSEMBLY, Air inlet 1] 1 1} 1)1 1} 1] 1 1
__2A | LW-10456* HOUSING ASSEMBLY, Air_inlet 1
28 | 78100 HOUSING ASSEMBLY, Air_inlet 1 1
2C | 77653 HOUSING ASSEMBLY, Air inlet IRE IR
20 | 77998 HOUSING ASSEMBLY, Air_inlet 1]
3| 68316 STUD, 5/16-18 x 1-11/16 in.long 4l 4 A al &l [al [ala] [a]al4] |4
£7556 STUD, 5/16-18 x 2.00 in.long al |2 4| 4] a4 4
4 11102 PLUG, Allen head,1/8 in.pipe 1 1 1
5 _§5TD-1353 INSERT, Heli-coil,no.10-24 x 3/8
long 2 2
STD-1164 INSERT, Heli-coil5/16-18 x 5/8
long 4
INLET HOUSING ATTACHING PARTS | | 1
" B_|STD8B WASHER, Plain,1/4 in, 6l 6 66666666 |6/6/6/6]6/6] |6
7| STD-1875 BOLT, Hex.hd.1/4-20 x 12/16 inong | 4] 4 alalalafalala]4] |4]4/4]4]4]4] |4
8 | STD-1890 BOLT, Hexhd.dr.hd. 1/4-20 x 13/16 in.
long 212 ol 2]2] 221 212|2] |2]2 2122 2

= _ Ajr inlet housing with manifold
pressure trap.

Figure 30

: o :



_IBNCO LYCOMING 10-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL INJECTOR AND RELATED PARTS

L

QUANTITY PER ASSEMBLY ON
Flé;lé PART DESCRIPTION ALL
. - o o LAEN
R NUMBER A {,,% %@ % % f..;? .2}; % —:‘&
1| 73032 GASKET. Air inlet housing 1.1k 1 ] O A L Y R LT S ~
2 | 66224 | GASKET, Fuel injector LA I O L . 1 |1
73032 GASKET, Air inlet housing fobl2fejafa | _12{212{2}2 2
3 | 73024 INJECTOR, Fuel Bendix P/N 391787-2 11 AR |-
73867 INJECTOR, FuelBendix P/N 391821-2 | 1] | EERAL R 1| .
LW-11746"* INJECTOR, Fuel,Bendix P/N 2524534-1 _ 11 R .. L
o 75667 INJECTOR, Fuel,Bendix PN 2524273-2 L 0 T O 1 O 1
LW-11924** INJECTOR, Fuel,Bendix P/N 2624556-1 I I e LI - ,
73937 | INJECTOR, Fuel,Bendix P/N 2524054-2 L S 1 O e
75176 INJECTOR, Fuel Bendix P/N 2524213-2 RRIR 1 g i
77003 INJECTOR, Fuel Bendix P/N 2524208-2 1 1|1 1] 1 B
77293 INJECTOR, Fuel,Bendix P/N 2524311-1 i I 1 -
79008 INJECTOR, Fuel,Bendix P/N 2524420-1 AN RIE
LW-11007 INJECTOR, FuelBendix P/N 2524477-2 1 _ 1
LW-10622 INJECTUR, Fuel Bendix PJN _2528459-2 11 i A
[ LW-10976+ INJECTOR, Fuel,Bendix P/N 2524470-1 3 A B I I O
~ [ww-n218 | INJECTOR, FuelBendix P/N 2524491-1 1
LW-11220 INJECTOR, Fuel,Bendix P/N 2524432-1 - 1
790341 INJECTOR, Fuel Bendix P/N 2524422-1 L : 1
4 | 77854 SPACER, Fuel injector IR [INIRIR 1
5 | ANB22-4 ELBOW, 1/4 in.flared tube and 1/8 NPT,
g0 1 A il RN
76304§ ELROW, Adjustable -4 to_-6,45° 11 if1 -
6 | MS19512-6& SEAL, 0il,5/64 in.dia.section x 15/32 . | ]|
- in. 1D 1 |1 ] [ frf ]
7 | ANS19-6& REDUCER, Flared tube (1/4 in.tubing) 1 |1 RIRIR 1
B | ANB25-4 TEE, 1/4 in.flared tube x 1/8 in.pipe -
thd, -
9 | AN924-6& NUT, Flared tubebulkhead fitting
_LE.,_IEHE&_"—_EDEEIER.JNEMMI
11| LW-11867& | ELBOW, 1/8 in.pipe thd.int.and ext. . -
qp° : 4 Y O A T
12_|78364 | ELBOW AND BUSHING ASSY.. 457 . e . e
13| AN929-3 CAP ASSEMBLY, 3/16 in.flared wbe - - I - 1
fitting . B I -
FUEL INJECTOR ATTACHING PARTS _ .
14| STD-35 WASHER, Plain,5/16 in. 1 . 4
15 | STD-1410 NUT, Plain5/16-18 - | _ it 4
96 | STD-1763 LOCKNUT, Painut,5/16 in, B 1 - ImEaL
17 [ STD-475 WASHER, Internal lock5/16 in. . b R 40 |
“18__| STD-1828 BOLT, Hex.hd.5/16-18 x 1-5/16 in.long IR Ll |
19 | 73028 MANIFOLD ASSY., Fuel Bendix P/N |
- 301806-3 1 _ .
75283 MANIFOLD ASSY., Fuel Bendix P/N . . .
25242231 1 1] 1] 1)1 ] e g v

_t - Bullet type, no vent return, fuel
imjector.
& - Assemble in fuel injector.

_$ - Assemble in fuel injector outlet.

- Game az P/N 76567 but wiith &

__ahnrtenzd throttle lever.
Injector for_Britten- Norman

installations. P
+ - Bellanca mmllartmn




ANVCO LYCOMING

OIL SUMP AND INDUCTION SYSTEM
FUEL INJECTOR AND RELATED PARTS

[0-540 PARTS CATALOG

| QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION S ALL
EF. E A (4 LAY 1) L N A i .-
i i
75573 MANIFOLD ASSY. Fuel,Bendix P/N o . L.
_2524240-1 ] B I 1 U : : _
79007 MANIFOLD ASSY. Fuel Bendix P/N - .
2524471 ) R U i
74820 MANIFOLD ASSY., Fuel Bendix P/N RN i i
524178 K (1IN -
| 78923+ MANIFOLD ASSY. Fuel Bendix P/N [ .
2524416-1 B 0 O I N O O Hol L. dol L
74151 MNOZZLE, Fuel injection (P/N 2524107-1)| 6| 6| 6| 6| 6| 6] 6| 6| 6 B/ BB 6|66 |6|6/6/6/6|6|6
LW-10475%¢ NOZZLE ASSEMBLY, Air bleed (P/N L - o - Lol L
25243701 - B L1 I Bl {6 | | _ | Bl 6]
951391 | PACKING, Prefarmed 3 B 4 20 12| 2|2
73021 BRACKET, Fuel manifold 11 BRI | IS O O O OO O O O
73965 BRACKET, Fuel manifold 2 2120 2|2 202| t2f2121212)2]2(2]2] |2]2|2
74326 BRACKET, Fuel manifold ) A1 - .
75414 BRACKET, Fuel manifold . A N N A N O I A O O |
73966 SPACER, Fuel manifold bracket 2 212\ 2|2 212 1221222121 21212)-j2[2]2|
BRACKET ATTACHING PARTS . . A I
23 | STD-251 WASHER, Internal Tock,no.10 § o 4]
24 | 5TD-82 SCREW, Fill.hd.dr.,no.10-24 x 172 in.
T fong R Nl L LT
25 |[STO-160 WASHER,. Internal lock,1/4 in. 2 1 RIS B
26 | STD-1897 BOLT, Hex.hd.,1/4-28 x 17/64 in.long 1 NEIA HE N
27 | 8TD-1489 BOLT, Hex.hd. 1/4-20 x 1/2 in.long ] N N
28 | 5TD-14M1 NUT, Plain,1/4-70 - 2y Lo
20 | 76778 MANIFOLD ASSEMBLY, Fuelright o | M 0
20| 76777 MANIFOLD ASSEMBLY, Fuel left . B O R
31 | STD-450 BOLT, Hex.hd..1/4-20 x 3/4 in.long L N Sl I3 O
32 |sTD-8 WASHER, Plain,1/4 in. i s . . B O 4 _|
33 | STD-160 WASHER, Interrial lock,1/4 in. I I O - -
34 |sTD-1411 NUT, Plain,1/4-20 A I | 0 -
_*+ - Fuel manifold with -3 fitting at *T - Sealed, vented injection nozzle

nozzle pressure gage.

EE EE D BN EE BN B S EE E I e .
|pg! ny ~ ‘JII ||

tor_turbocharging.

12



_BNVCDOD LYCOMING

OIL SUMP AND INDUCTION SYSTEM

10-540 PARTS CATALOG

FUEL LINE TUBE AND HOSE ATTACHING PARTS

QUANTITY PER ASSEMBLY ON
FIG, | PART DESCRIPTION 5 ALL
REF.| NUMBER \ & G o+ %
1| 61581-20A TUBE ASSY., Fuel manifold to_nozzle B 1L jHEES _
no. § 11 L1 T I I e
1A | G1681-24A TUBE ASSY. Fuel manifold to npzzle ]
no, 2 11 W i ]
18 | G1581-17A TUBE ASSY., Fuel manifold to nozzles N
no. 1 and no. 4 2( 2] 2 2
1C | 15881-214 TUBE ASSY., Fuel manifold to nozzle I 1
o, 3 il 1 11 i
10 | 61581-22A | TUBE ASSY. Fuel manifold to nozzle -
s no. 6 11 iyt 4
7 LW-17098-1-200* | TUBE ASSY., Fuel manifold to nozzles N | .
no, 1-2-56 4 40 4| 4]4 4l 4 Al 4414 41444 4141 4] |
24 | LW-12098-1-170* | TUBE ASSY., Fuel manifold to_nozzles . m a
no. 3-4 i 21212112 212 202122 1J222 2122} |
[ LW-12098-1-200 | TUBE ASSY., Fuel manifold to nozzle, T ]
cyl. no.1 I e 1 11 |
28 | LW-12008-2-276 | TUBE ASSY., Fuel manifold to _nozzle, ] o ]
eyl. no.2 1 1 (K ]
2C | LW-12098-1-134 | TUBE ASSY., Fuel manifold to nozzle,
cyls. no,3-5 2 712 ]
20 | Lw-12088-1-210 | TUBE ASSY,, Fuel manifold to nozzle,
eyls. no.4-6 2 2|12
1= UW-12088-0-100_| TUBE ASSY., Fuel manifold to_nozzle, ) ]
) cyls. no.1-3-4-6 b 4 ]
LW-12098-1-170 | TUBE ASSY. Fuel manifold to nozzle, B
- cyls. no.2-5 2 ]
3 | 77369 TUBE ASSY., Fuel pump to_injector HREEL 1 1 1 |
LW-10445 TUBE ASSY. Fuel pump to injector 1 1 1 |
LWw-11926** TUBE A3S5Y., Fuel pump to_injector 11
4 | 752008 HOSE ASSY., Metering valve to fuel me
manifold 11 111 41 1 A 1]
73151 HOSE ASSY., Fuel injector to fuel 1 - A
manifold 11 BRI - | ]
~ |739m0 HOSE ASSY., Fuel injector fo fuel o N ]
_ manifold 1 11 11 1 i ]
_ 13974 H o 1 .
manifold 111111 ] A ]
74532 HOSE ASSY. Fuel injector to fuel . -
manifold | 1 11 |
75431 HOSE, Fuel injector to fuel manifald, N |
- right i L . 1
75429 HOSE, Fuel injector to fuel manifold, N B R
left 1
79018 HOSE ASSY., Fuel injector to_ fuel . L
manifold 1 RN 11
LW-10642 HOSE ASSY., Fusl injector to fuel L -
_manifold | _ 1 |1
5 | 74222 HOSE ASSY., Fuel pump to_injector 1] | | i ]
73320 HOSE ASSY., Fuel pump to injector 1 11 I
75433 "HCSE ©SSY,, Fuel pump o injector T T AT
s _ opN™ fuel pump drive. #% _ Britten-Norman installation.
6-8

:
I
b
5
’
|
'
:
g
'
:
i
‘
)
:
'
1
3
g



| _7AavCO Lycoming [0-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL LINE TUBE AND HOSE ATTACHING PARTS

NOTE NO. 1 NOTE NO. 2 NOTE NO. 3
10-540-D4A5, -J4AS model engines are |0-540-N1A5, -R1A5 model engines are Some models of 10-5640-G1B5 engines
shipped without fuel line from fuel shipped without fuel line from fuel were shipped less fuel pump and line
pump to injector. pump to injector and use a 351/4 in. to injector {Bendix RSAT0ED?T set-up).

hose from fuel injector to fuel Has fuel inlet and outlet firtings

manifold, {Ted Smith installation). 10-540-P1A5
has fuel pump indet and outlet
fittings.

ey e

Sy — =

e ———— e —

i
1
Fiam

Figure 32
-9

E S IE & R
—




TANVCO LYCOMING

OIL SUMP AND INDUCTION SYSTEM
FUEL LINE TUBES AND FUEL HOSE ASSEMBLIES

[0-540 PARTS CATALOG

QUANTITY PER ASSEMBLY ON
FIG. | PART DESCRIPTION . . - . ALL
REF. R . a A
NUMBE ,%,:_; %,%r ‘; AN AT {f;\. .-::; .._%T .-"d‘) ,._a;&‘ t%rt
1_| 76736 BRACKET, 80° | 2 1.1 | I
2 | 73152 BRACKET, Support clamp q 1 1 1l gl 1l 1la] [
3 | 73136 BRACKET, a0° 20 2l 20 2] 12 2 21 4l 4f 4| 4 2| 4| 4| & 114/ 4|4
74278 BRACKET ASSEMBLY, Fuel line support A 1 | 1
4 | 74148 BRACKET, Fuel line support 1 1] 1] 1 1 1 1
5 | STD-1891 CLINCH HLIT Selflocking,no.10-32 202] 212 2 2l |2
73136 BRACKET, Extensign angle, 809 B S 1 1
B | 73650 CLIP, Cushion type,1/4 ID for 1/4 dia, _—
SCrew 14(14] 6| 6| 5| 6/14|14| 6| 6| &) 6| 6| 6| 6] 6| 6] 6| 6| 6] | K| 6| 6
73050 CLIP. 3/4 ID for 1/4 in.dia.screw 122 P I N Y S T .
LW-12516 CLIP, 1/16 1D for no.10 screw | 6 2| 2| 6/ 6| 6] 6 2| 21 66| 4) 6| 66 6 4 4] 6/ 6|6 |6/ 6|6
LW-12293 CLIP, 1/16_1D for 1/4 inscrew 2| 2 2.2
72036 CLIP, 3/4 1D for 3/16 in.dia.screw B 6] 6| 6| B 606/ 2|6l 6|6/ 6l2 2 666 |666
LW-12202 CLIP, 3/4 1D for no.10 screw 4 | |6/ 6|66 4/ 4/ B8] 4| 4] 4/ 6| B| B[ 4]4/4) [4{4]4
7| 73971 CLIP, Cushion type,1/2 1D with .26 dia. -
hole 2 1] 1] 1] 1 2| 11j2f2f2)1[1]2{2]2]2] T1] |1
73751 CLIP, Cushion type5/8 ID for 1/4 dia. :
ECPOW ? 2 2 2 ?
73911 CLIP, Cushion type,1/2 1D with .26 dia. 1]
hole 1 1 1
LW-12202 CLIP, 3/4 1D for no.10 screw 10
LW-12518 CLIP, 1/16 ID for no.10 screw _ fi2
8 | AN735-26 CLAMP, Loop type, 1-5/8 in.dia. 4/ 4 4 4 ~
62255 CLAMP, Cushion type,7/18 ID for 1/4
dia, screw 111 1] 1
M5Z1918-F7 CLAMP, 7/16 ID for no.10 screw 1] 1 1] 1
73843 CLAMP, Fuel injection line 2 2] 2
9 | MS21919-DF4 CLAMP, Cushion type,1/4 1D for no.10 L .
sErew . 1
MS21919-DF4 CLAMP, Cushion type,1/4 1D for ne.10
SCIEW 1]
10 | STD-425 WASHER, Plain,no. 10 2188 2l2)2/2)8/8|2[2[2/2]2]2]2/2|2|2/2|2] |2]2]2
11__ | STD-860 SCREW, FilLhd.n0.10-32 x 5/8 inJong_ [14110/1014 /14 [14 pajioj1opahai3pananapan3n3iianana; n4paha
12 | STD-R70 NUT, Setf-locking,no, 10-32 14/10010/14 Muuml_ll.“m.l&]ﬁ.n&ni 404N3n3040404]  14n4n4
STD-425 WASHER, Flajn,no. 10 1 213033 111 el a el 13l (3
| STD-B60 | SCREW, Fillhd no.10-32 x 5/8 indong_ | 1 1111 [NE 1111 IREEIRINIR TN
STD-670 NUT. Salf-locking,no,10-32 1 T O 0 N I [IRERERERIR 1
STD-692 2121212 2 12 2
5TD425 WASHER, Plain,no.10 2 g
STD-BGO SCREW, Fill.hd.no.10-32 x 5/8 in.long 14 1111
STD-B70 NUT, Self-locking,no.10-32 4y Lo 1
13 | STD-8 WASHER, Plain,1/4 in. N .
14 | STD-150 WASHER, Internal lock,1/4 in. u 1 S -
15 | STD-1411 NUT, Plain,1/4-20 2
16 | 74070 ELBOW, Adjustable3/8 tubing 450 111
5TD-1112* ELBOW, 3/8 tubing,1/4 NPT x 45° s 1 LI I
17 | ANB22-6** ELBOW, 3/8 tubing,1/4 NPT x 90° 111 REIRIEINEINE
77433 ELBOYY, 1/2 tubing,1/4 NPT x 800 ) . 1
LW- 10446+ :LE”W 3/8 tubing,90° awivel 1 e 1] ] 1
AN822-6t | ELBOW, 3/8 wbing 1/ NPT x 80° | | | | | | | 2 L
* . Assamble in fuel pump outler, + - Assamble in fuel injector inlet.
* . Asmemble in tuel pump. t - Assemble in fuel pump outiets,
§-18



Fﬁ?AVC:D LYCOMING [0-540 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL LINE TUBES AND FUEL HOSE ASSEMBLIES

NOTE NO. 1 NOTE NO. 2
On 10-540-G1B5, -P1AS (Ted Smith 10-540-M1A5 model engines use figure
installations) an additional ANEZ2-6 ref, numbers 2-3-11-12. They assembled
glhow iz assembled in fuel pump on fuel line for no5 cylat rear
inlet with fitting end 5% - 157 stud on top of oil sump and induction
down from horizontal centerline, housing.

NOTE NO. 3 MOTE NO. 4
10-540-M1AS model engines use figure _ |0-540-N1A5, -R1AD model engines use
ref.numbers 3-9-11-12. They assembled figure refnumbers 3-7-10-11-12,
on fuel line for no.2 cylat the front They are assembled to attach fuel
bolt used to attach intake pipe to injector to fuel manifold line to sump
cylinder head, gt bolt immaediately behind no.3 intake

pipe on sump.
-\.uﬁ

17 —% E

o= o

Figure 33
6-11"



=UAVED LYCOMING

PART NO.

ANG-12
ANEB-13
ANEG-14
ANG-16
ANE-32
AN310-6
AN3B5-632C
AN520-10-8
ANT35-26
ANE16-8
ANB22-4
ANB22-6
ANB22-8
ANBZ3-6D
ANBZ23-B
ANEZ3-8D
ANEZE-4
ANBAL-160
AN919-6
AND24-6
AND28-3
AND31-12517
AND32-5
ANAME-1
ANAMSE-1
M39048-100
MS5134997-3
MS513998-3
MS16625-1081
M316625-1125
M519512-6
M521918-F7
M521918-DF4
M525082-6
258

26C-8
25010
250-14
25C-1
26(-32
JiC-10
31C-19
31CD-20
3813

3815

3515

3615

3515

3816

38-16

PART NAME

Bolt
Baolt
Baolt
Bolt
Bolt
Nut
Nut
Screw
Clamp
Nipple
Elbow
Elbow
Elbow
Elbow
Elbow
Elbow
Tee
Elbow
Reducer
Nut
Cap
Grommet
Plug
Gasket
Gasket
Pin
Kay
Cap
Ring
Ring
Seal
Clamp
Clamp
Mut
Stud
Stud
Stud
Stud
Stud
Stud
Stud
Stud
Stud
Stud
Stud
Stud
Stud
Stud
Stud -
Stud

10-540 SERIES PARTS CATALOG

NUMERICAL INDEX

PAGE NO.

54
54
54
5-4
54
13
46
3.9
610
2.8
66
6-10
2.7
3.2
2.7
2.7
66
2.8
B6
66
66
3.9
6-1
2.3
2.5
13
34
34
18
5-3
66
6-10
6-10
46
E-1
3.2
2.7
B-1
2.1
25
3.2
21
21
1-1
1-1
-1
61
B-1
11
51

1-1

PART NO.

3817
3817
38-22
60-15
STD-B
STD8
5TD-B
STD-E
STD-8
5TD-8
STO-8
5TD-8
sSTO-8
STD-8
5TD-8
STD-B
STD-8
STD-8
5TD-8
5TD-33
5TD-33
5TD-33
5TD-33
5TD-33
STD-3%
STD-35
STD-35
STD-35
STD-35
STD-35
STD-35
STD-35
STD-35
5TD-3%
STD-68
STD-B2
STD-91
ST0-1M
STD-1M
STD-160
STD-160
5TD-160
STO-160
STD-160
STD-160
STD-160
STOD-160
STD-160
STD-160
5TD-160

PART NAME

Stud

Stud

Stud

Stud
Washer
Washer
Wagher
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washar
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer

Fin

Screw

Plug

Gagket
Gasket
Lockwasher
Lockwasher
Lockwasher
L ockwasher
Lockwasher
Lockwashar
Lockwasher
Lockwasher
Lockwasher
Lockwasher
L ockwasher

PAGE NO.

11
B-1
11
11
13
1-9
21
23
23
25
2.7
27
4-6
6-1
6-3
64
B-5
B-7
6-10
1-3
14
18
2-6
b4
1-7
21
25
25
-6
37
b-2
5-3
B-5
B-6
§-2
-7
6-3
E-1
B-3
14
21
2-3
2-5
27
37
4-§
B-1
B-1
B-3
-4



R EE B S 2 D o oS N .

"'.

ANCO LYCOMING

PART NO.

STD-160
5TO-160
STO-160
STD-208
STD-208
STD-213
5TD-251

STD-294
5TD-204
STO-347
5TD-355
STO-405
STD-425
STD-425
STO-460
STO-475
STO-4T5
5TD-475
STD-475
STD-475
5TD475
STD-475
STO-475
STD-514
STD-514
STD-551
STO-551

STD-553
5TD-557
5TD-583
STD-596
STD-596
STD-669
STD-E70
STD-670
STO-670
STD-B76
STD-678
STD-678
STO-684
STD-692
STO-692
STD-696
STD-705
8TD-713
5TD-714
STD-737
STD-784
STD-784
STD-T84

PART NAME

Lockwasher
Lockwasher
Lockwasher
Seal

Seal

Seal

Washer
Gasket
Gasket
Hosa

Plug

Plug
Washer
Washer

Balt
Lockwashar
Lockwasher
Lockwasher
Lockwasher
Lockwasher
Lockwasher
Lockwasher
Lockwasher
Dowel

D e |

Plug

Plug

Screw
Dowel
Gasket

Mt

Mut

Washer

MNut

MNut

Mt

Mut

Washer
Washer
Nipple
Screw
Screw
Washer
DCrew

Pin

Pin

Key

Plug

Plug

Plug

NUMERICAL INDEX [CONT.)

PAGE NQ.

B-7
67
610
23
2.5
2.3
67
27
27
3.7
6-3
6-3
1-3
6-10
67
1-7
2.5
25
26
37
41
5.5
66
11
6-1
6-1
6-3
4.6
11
6-3
13
14
5-3
3-8
4-6
6-10
5-3
13
14
3.7
4-5
£-10
46
2-3
54
2-1
17
2.1
27
2.7

1-2

10-540 SERIES PARTS CATALOG

PARTNO.

5TD-784

STO-860

STD-872

sTD-872

STD-1045
STD-1065
STD-1112
STD-1164
STD-1173
STD-1147
STD-1204
STD-1205
sTD1211
STD-1215
STD-1268
STD-1323
5TD-1339
5TD-1339
STD-1319
STD-1353
STD-1409
STD-1410
STD-1410
STD-1410
STD-1410
STD-1410
STD-1410
STD-1410
5TD-1410
STD-1411
STO-1411
STD-1411
STO-141
STD-1411
STD-141
STD-141
STO-1411
STOD-1411
STD-141
STD-1411
5TD-1411
STD-1414
STO-1416
STD-1413
STO-1418
STD-1418
STD-1418
STD-1420
5TD-1410
5TD-1499

PART NAME

Plug
Scrow
Nut
MNut
Gasket
O owel
Elbow
Inzart
Insert
Bolt
Bolt
Bolt
Plug
Bolt
Clamp
Bolt
Plug
Plug
Plug

I nsert
Nut
Nut
Nut
Mut
Mut
Nut
Nut
Mut
Nut
Nut
MNut
Nut
Mut
Nut
Nut
Nut
Nut
Mut
Mt
MNut
Mut
Bolt
Bolt
Bolt
Balt
Bolt
Bolt
MNut
Mest
Br't.

PAGE NO.

B-3
6-10
18
54
1-3
1-6
B-10
B-5
61
1-3
21
18
1-5
64
64
b-b
11
1-1
21
6-5
1-9
1.7
25
25
26
3.7
4-1
55
6-6
19
23
25
2.7
3-6
37
a4-5
6-1
63
6-7
G-7
610
149
14
1-9
21
6-1
53
2:1
5-2
G-7



“UANCO LYCOMING 10-540 SERIES PARTS CATALOG

NUMERICAL INDEX (CONT.)

PART NO. PART NAME PAGE NO. PART ND. PART NAME PAGE MO,
5TD-1646 Bolt 1-9 1102 Plug 6-3
STD-1646 Baolt §-3 1102 Plug b5
STO-1686 Screw 3.9 1182-83 Spark Plug 4-7
STD-1687 Washer 39 1182-D4 Spark Plug 4.7
STD-1688 Bolt 61 118243 Spark Plug 47
STD-1688 Bolt 6-3 1182-K4 Spark Plug 4-7
STD-1727 Washer 41 1182-N4 Spark Plug 4.7
STD-17127 Washer 52 1182-W5 Spark Plug 4.7
STD1727 Wagher B3 1182-¥3 Spark Flug 4-7
STD1727 Washer 5-3 1691-C Gasket 2-B
STD-1727 Washer 5 8313 Gasket 25
STD-1737 Ring 23 40239 Protector 4-g
5TD-1763 Locknut 66 BA080 Lead 4-3
STO-1774 Pin 2-3 59081 Lead 4.3
STO-1774 Dowel 2-3 59082 Lead 4.3
5TO-1774 Pin 2-5 59083 Lead 4.3
STO-1817 Bolt 5-2 Ga084 Lead 4-3
STD-1817 Bolt 5-3 59085 Lead 4.3
STOD-1821 Hose 1.7 59086 Lead s 4-3
STD-1828 Bolt 6-6 59087 Lead 4-3
STD-1838 Screw 1-8 RI088 Lead 4-3
STD-1838 Bolt 5.2 5O089 Lead -1
STD-1838 Bolt B-3 59090 Lead 4-3
STD-1856 Screw 27 59091 Lead 4-3
STD-1872 Insert 3% 60009 Key i4
STD-1874 Screw 4.6 60028 Guide 3-2
STOD-1875 Bolt B-5 E0095 Gasket 26
STD-1882 Screw . 2.6 603239 Shaft 21
STO-1884 Scraw 27 B0308 Bushing 37
STO-1889 Bolt 6-3 60401 Shaft 37
STD-1889 Bolt b4 60422 Screen 6-3
STD-1890 Bolt 6-5 60430 Cover 2.3
STD-1891 Mut B-10 60430 Cover 25
STD-1897 Bolt 6-7 60431 Cover 26
STD-1901 Stud 61 60803 Strap 19
STO-1901 Stud 6-3 60828 Plug 3-1
5TD-1924 Clamp 3.7 6O88E Belt 4.9
5TD-1925 Screw 37 60945 Plug 16
STO0-192% Scraw 45 61165 Seal 21
STD-1931 Bolt 19 61173 Gasket 2-7
STD-1931 Bolt 21 61183 Gasket 2-3
8TD-1937 Screw 1-5 61247 Cover 3-7
STD-1973 Key 21 61260 Flange 3-7
STD-2029 Bolt 4-6 61261 Stud 1-1
STD-2084 Bolt 1-9 61261 Stud 21

1028-B Ball 1-3 B1261 Stud 3.2
1102 Flug 1-1 61265 Stud 21
1102 Plug 2-1 51297 Impeller 2-1
1102 Plug 3.2 61298 Impeller 21
1102 Flug 34 1503 Sleeve 35

1-3




=ANCO LY COMING 10-540 SERIES PARTS CATALOG

NUMERICAL INDEX (CONT.)

PARTNO. PART NAME PAGE ND. PART NO. PART NAME PAGE NO.
61544 Plunger 23 63325 Seat 34
61548 Nameplate 61 GR43T Stud 6-1
1548 Mameplate 6-2 BES10 Stud 3-2
61581-17A Tube 6-8 BA51T Spring 35
61521-20A Tube 68 GBG18 Lockplate 35
G1681-21A Tuhbe 68 58593 Spacer 2-3
61581-22A Tube G-8 GRED4 Clamp 4-5
B1581-24A Tube (] 68628 Relay 4-8
61804 Spring 13 68668 Spring 1-3
62224 Gasket 41 ER759 Tube 3-8
62255 Clamp B-10 GBTE1 Tube 3-8
62417 Plug -7 GE795 Cover 3-7
62817 Screen 7 66872 Regulator 4.8
62922 Seal 35 68974 Housing 2-f
G007 Retainer 11 69106 Cover 2-5
55321 Gasket 37 69159 Adapter 2.3
65441 Seat 34 69164 Gaskat 23
6h614 Plug 349 G9260-P10 Insert 3-2
65819 Bushing 31 69335 Plug : 6-1
B6145 Dowel 14 69335 Plug ' 6-3
66224 Gasket 66 59345 Spacer 35
BBE1D Bushing 3-2 69444 Rocker 37
66670 Bushing 3-2 69510 Housing 2T
GEE70 Bushing 32 69531 Plate 35
66713 Guide 3-2 69531 Plate 35
BRT28 Washer 35 69551 Gasket 2-5
BET31 Cover 17 BI603 Hose -4
BE73Z Gasket 37 69650 - Pin 31
GET34 Stud 1-1 69675 Connector 2-1
GE796-P10 Insert 32 69673 Stud 11
57112 Rocker 17 649796 Dowel 1-1
67113 Rocker 37 69942 Stud 25
67114 Bushing 3T 69943 Stud B-1
BI114 Bushing T 69943 Stud B-1
67183 Gasket 37 70310 Seal 3-h
67195 Flange 37 70384 Shaft 1-7
67514 Gear 1-5 70388 Gear 1-7
67516 Lockplate 1-5 70389 Gear 1-7
67528 Stud 1-1 70416 Roller i-b
67530 Bushing -3 70419 Bracket 5-2
67530 Bushing 2-3 70454 Plug 1-7
67530 Bushing 23 70455 Gasket 17
67530 Bushing 23 70457 Gaskat 1-4
67536 Adapter 23 70470 Stud 21
67542 Bearing 441 10474 Washer 23
67556 Stud 1-1 70484 Screen B-1
67656 Stud 65 70485 Pipe 64
68315 Gasket 2-5 71047 Bracket 14
68316 Stud 1-1 71133 Mut 1.5
BE316 Stud 6-5 71134 Rut 3.5

1-4



“UANCO LYCOMING

PART NO.

71349
71450
71451
71481
71488
71548
T1596
11596
71600
71610
71611
71640
11646
Falin
71652
T1664
T1667
71668
711668
11675
71633
11737
71744
71745
71824
71894
11903
11904
719086
71907
11873
11873
71380
72000
12022
12036
72043
72053
12056
72087
72058
72059
TZ060
72061
72062
12074
T2075
12077
7209
12152

PART NAME

Relay
Gasket
Bushing
Ring

Plug
Washer
Washer
Washer
Adapter
Hook
Retainer
Plug
Lockplate
Fitting
Gear Asgy,
Gear Assy.
Lockplate
Gear Assy.
Gear Assy.
Adapter
Connection
Tube
Generator
Repulator
Clamp
Seat
Bushing

Counterweight Assy.

Rimg
Washer
Gasket
Regulator
Generator
Belt
Roller
Clip

Gage
Gasket
Sump
Seat

Seat
Gasket
Bushing
Bushing
Bushing
Bushing
Seal
Requlator
Seal -
Baffle

NUMERICAL INDEX {CONT.}

PAGE NO.

4-8
37
32
35
45
37
2.3
25
27
38
39
15
1-8
21
23
2-3
2-3
2.3
21
2.5
6-1
3-8
51
4.8
4-6
3-2
15
1-5
15
15
64
4-3
5.1
4-9
1-5
B-10
14
1.7
B-1
3-2
32
1-4
1-5
1-5
1-5
15
1-3
4-8
1-3
39

1-5%

10-540 SERIES PARTS CATALOG

PART NO.

12155
12167
12168
12189
21
712198
72210
122
72218
12770
12242
12243
72245
T2245
72250
712255
12255
12257
12270
72292
12307
12312
12343
12344
72351
123718
T2453
72565
12568
72626
12630
72695
m
12702
72703
12705
72708
72706
72104
7210
7m
12797
72800
712812
12815
72834
72859
72897
72918
72958

PART NAME

Bushing
Pipe

Pipe

Pipe

Stud

Plug

Gasket

Seat

Bearing
Gasket
Cover
Bracket
Support Assy.
Shaft

Spring
Shroud Tube
Shroud Tube
Shroud Tube
Belt

Bracket
Bracket
Ring
Stabilizer
Stabilizer
Screw

Cover
Clamp
Support Assy.
Ring Gear
Shaft
Rocker
Generator
Flange

Tube

Tube
Bushing
Insert

Insart

Screw

Cover

Ring

Roller

Counterweight Assy.

Gasket
Bracket
Cover
Gage
Guide
Baffle
Baffle

PAGE ND.

£ -3
LR




i

-_'L-_---

“UANCO LYCOMING

PART NO.

12960
12064
12965
12966
72969
72972
72074
13000
73013
73021
73024
13027
73028
7303
73032
73038
73050
731
13112
mn
73136
T3151
13152
13245
73249
73250
73251
73262
73320
713340
73346
73383
73383
73434
73435
713436
73445
73448
13447
73448
73455
713456
13457
13458
735655
73556
73557
73558
736827
13636

PART NAME

Plug
Gear
Roller
Fitting
HRegulatar
Shaftgear
Gear
Coupling
Coupling
Bracket
Injector
Tube
Manifald
Hausing
Gasket
Magretn
Clip
Valve
Seat
Valve
Bracket
Hose
Bracket
Eyelet
Washer
Washer
Washier
Washer
Hose
Regulator
Flange
Lockplate
Lockplate
Push Rod
Push Rod
Push Rod
Push Rod
Push Rod
Push Rod
Fuzh Rod
Puzh Rod
Push Rod
Push Rod
Push Rod
Push Rod
Push Rod
Push Rod
Push Rod
Adapter
Coupling

NUMERICAL | IDEX {CONT.)

PAGE NO.

6-3
2.5
1.5
27
48
2:3
2.3
41
4-1
6-7
B-6
38
66
65
6-8
41
6-10
34
34
34
6-10
68
6-10
4-5
17
1-7
1-7
1-7
6-8
48
64
5-2
53
35
35
35
35
35
3.5
35
35
35
35
3-5
35
35
35
35
41
4-1

1-6

10-540 SERIES PARTS CATALOG

PART NO.

13644
73650
73664
73720
73751
13751
13712
73810
13818
73843
13857
73937
73938
73048
73965
129566
13967
73970
739N
73974
73975
73985
73338
74070
74148
74151
74222
74230
74241
74260
74278
420
74252
74309
74313
74323
14324
743725
4326
azn
74328
74360
74494
14507
14518
74518
74532
7a541
14547
74554

PART NAME

Counterweight Assy,

Clip
Magneto
Gasket
Clamp
Clip
Nozzle
Bushing
Gasket
Clamp
0il Ring
Injector
Valve
Cylinder
Bracket
Spacer
Injector
Huose
Clip
Hose
Baffle
Gage

Dil Ring
Elbow
Bracket
Nozzie
Hose
Guide
Ring
Menifald
Bracket
Regulator
Regulator
Bearing
Extension
Strut
Bracket
Link
Bracket
Plate

Suppart Assy.

Flange
Plate
Cylinder
Bracket
Belt

Hose
Valve

Fuel Pump
Geat

PAGE NO.

1-5
6-10
4.1
37
4-5
6-10
1-1
1-5
21
6-10
31
E-B
34
3-2
B-7
67
E-6
6-8
6-10
6-B
34
1-4
1
6-10
6-10
6-7
B-8
3-2
31
6-7
6-10
4-8
4-8
31
14
5-3
5-3
b-3
6-7
3-5
1-8
G4
37
32
5-3
4-3
6-8
34
2-6
34



PARTNO.

74564
74636
14637
74661

T4673
02
418
s
74731

14774
74802
74804
74830
74833
T4BE3
T4878
74880
74924
74925
75030
75039
15040
75060
75061
75073
75075
75078
75h073
75089
75118
75133
79151
75152
75164
75176
75203
75220
152
15247
15277

.y

e
70487
FHIUZ
15350
75414
75415
75429

75437
78433
75444 -

PART NAME

Cylinder
Rocker
Bushing
Relay

Ring

Gage

Baffle

Baffle

Gage

Cable Assy.
Valve

Relay

Gear Retainer
Housing
Pulley

Fan
Altarnator
Cylinder
Cylinder
Support Assy.

Crankshaft —

Crankshaft Assy.
Bolt

Bolt

Crankshaft Assy.
Crankshaft
Crankshaft
Crankshaft Assy.
Piston

Gasket

Gage

Stabilizer
Stabilizer
Stabilizer
Injector

Hose

Alternator
Suppaort Assy.
Fuel Pump

Body

Manifold

Body Assy.
Dowel

Link

Bracket

Cylinder

Hose

Hose

Haze

Adrpiar

UANVCQ LY COMING

NUMERICAL INDEX (CONT.)

PAGE NO.

3-2
37
37
4-8
31
14
3-89
34
1-4
4-3
3-4
4-8
4-1
B-1
51
51
5-1
32
32
18
15
15
341
31
1-5
1-5
1-5
1-5
3-1
3-7
14
32
32
32
6-6
68
b1
1-8
26
2-1
6-6
21
11
53
67
3-2
6-8
6-8
B-8
63

1-1

10-540 SERIES PARTS CATALOG

PARTNDO.

75454
15567
75573
75646
75653
75656
75657
75675
75717
75737
75753
75761
75838
75906
75941
75944
75965
76026
76028
76081
76087
76118
76148
76152
76153
76155
76156
76161
76162
76189
76190
76211
76212
76304
76364
76420
764486
76493
76529
76533
76534
76691
T6713
16734
76735
76737
T6743
T6750
76753
J6755

FART NAME

Magneto
Injector
Manifold
Alternator
Magneto
Bushing
Bushing
Extension
Cylinder

E xtension
Magnete
Extensian
Guide
Gasket
Tape
Valve
Clamp
Belt

Link
Valve
Cylinder
Spacer
Camshaft
Hotising
Housing
Shaft
Shield
Cap
Insart
Cylinder
Cylinder
Starter
Starter
Elbow
Elbow
Pulley
Fuel Pump
Gaar Retainer
Plug
Bracket
Shim
Gasket
Adapter
Zip Strap
Bracket
Gear Aszy.
Gear
Grommet
Sleevirg
Collar

FAGE NO.

4.1
B-6
6-7
51
4-1
1.5
1-5
14
3-2
14
41
14
3-2
37
4-5
27
4.1
4-9
8-2
34
3-2
18
1-6
21
2
18
21
1.3
1-3
3-2
3-2
5.5
b-b
6-6
6-6
5-3
28
41
13
53
54
27
25
46
6-10
2-3
2-5
4-b

X

§-1

%
!

= FEER O EE TR TR OEER OEEE OEER OEEE OB OEER OEE Oy OEE O R OB OBEEROBE s

{

oy 1

i,




l HANCO LY COMING 10-540 SERIES PARTS CATALOG

NUMERICAL INDEX (CONT.)

PART NO. PART NAME PAGE ND. PART NOD. PART NAME PAGE NO.
!?5? Nut 4.5 77654 Spacer b6
768 Lockwasher 5.3 77756 Bracket 5-3
76769 Locknut 5-3 71157 Bracket 5-3
775 Switch 5-b 17770 Extension 14
76 Switch 5-5 T7807 Screw 1-3
TET777 Manifold 6-7 77808 Valve 1-3
778 Manifold 6-7 77852 Filter Base 2-7
i;?g Adapter 66 77853 Filter Housing 2.7
84 Shaft 21 77338 Housing B-5
76786 Gear 1-5 TR0 Relay 4-8
87 Roller 1-5 78060 Relay 4.8
Esa Roller 15 78100 Housing 65
83 Gage 14 78292 Gasket 4:1
76799 Crankshaft 1-5 78308 Alternator 51
01 Crankshaft Assy. 15 78309 Alternator 51
28 Plate 4-5 78310 Alternatar 5-1
- 76885 Cable 4.3 78311 Alternator 5-1
| 97 Gage 1-4 78312 Alternator 5-1
EEE-#BS T0-63 Lead 4-3 78313 Alternator 5-1
| 23-48570-63 Lead 4-3 78314 Alternator 5-1
- 76923-48570-63 Lead 43 78315 Alternator 51
23-48590-63 Lead 4-3 78368 Fin 1-8
Ei&ﬁ&ﬂﬂ- 63 Lead 44 J8407 Alternator 51
- 23-485110-63 Lead 4.3 78443 Seal 1-3
- 76923-485110-63 Lead 4-3 78446 . Support Assy. 1-8
Z3-485110-63 Lead 4-4 718490 Housing 241
23-72570-63 Lead 4.3 18527 Body 2-1
T6923-72570-63 Lead 4.3 78528 Body Assy. 21
23-T2570-63 Lead 4-3 78530 Shaft 2-1
23-T2590-63 Lead 4-3 78532 Impeller Assy, 2-1
23-72590-63 Lead 4-4 78535 Cable Assy. 43
76923-725110-63 Lead 4-3 TB537 Ceble Assy. &4-3
a2 Plate 4-5 78543 Cable Assy. 4-3
EBS Grommet 45 78552 Harness L)
03 Injector 6-6 78590 Sump 6-1
17156 Frotector 46 78614 Fulley 5-3 : _
72 Impeller 21 78617 Shaft 53 b MR
%4 Hamess a-4 78619 Shaft 21 BT
0 Bracket 14 78629 Bearing 5-3 ol
77293 Injector 6-6 TB63S Pulley 5-3
iﬂﬂ Bushing 2-3 78924 Manifold 6-7 Yo
13 Impeller 21 78993 Fuel Pump 28 .
71369 Tube B-B 78007 Manifold B-7
77 Seal 13 79008 Injector 66 - ..
ixa Elhow B-10 79017 Spacer 2.3 -
14 Cable Assy. 4-4 79018 Hozs &8
77579 Support Assy, 18 79024 Bushing 15
11 Gasket 3.7 73026 Crankshaft 1-&
I‘I}' Crankshaft Assy. 1-5 79027 Crankshaft Assy. -5
b TR Housing 6-5 79034 tnjectur. b-6

1-8



=AVCD LY COMING

PART NO.

79051
790M
LW-10076
LW-10077
LW-10091
Lw-10092
LW-10172
LW-10179
LW-10185
Lw-10207
LW-10269
LW-10388
LW-10389
LW-10330
LW-10445
LW-10446
LW-10454
LW-10456
LW-10475
LW-10625
LW-10575
LW-10576
LW-10578
LW-10608
LW-10609
LW-10610
LW-10611
LW-10621
LW-10622
LW-10641
LW-10642
LW-10645
LW-10647
Lw-10701
LW-10799
LW-10806
LW-10807
LW-10843
LW-10844
LW-10911
LW-10875
L\W-10976
LW-11007
LW-11033
LW-11035
L\W-11036
LW-11037
LW-11038
Lw-11117
LW-11113

PART NAME

Spring

Gage

Seat

Seat

Link

Belt
Magneto
Requlator
Regulator
Piston
Valve
Elbow
Elbow
Elbow

Tube

Elbow
Housing
Housing
Nozzle
Crankshaft Assy.
Shaft

Shaft

Pulley

Clip

Rivet

Baffle

Baffle
Crankshaft
Injector
Housing
Hoze
Connecting Rod
Dowel
Grommet
Spacer
Spacer
Adapter
Crankshaft
Crankshaft Assy.
Belt

Gage
Injector
Injector
Crankcase
Crankcase
Crankcase
Crankcass
Crankcass
Elbow Assy.
Elbow Assy.

10-540 SERIES PARTS CATALOG

NUMERICAL INDEX (CONT.)

PAGE NO.

35
14
34
34
53
4.9
4-1
4.8
48
31
2.7
45
4.5
45
6-8
6-10
6-1
65
6-7
15
18
5.3
53
3.9
39
3.9
3.9
15
6-6
21
88
3-1
11
45
26
25
2-5
15
15
4.9
14
66
B

B bk —a —a =
O£ e e ea e

1-9

PART ND.

LW-11120
Lw-11123
LW-11147
Lw-11151
LW-111%4
LW-11218
Lw-11220
LW-1122135
LW-11250
LW-11273
LWw-11485
LW-1169M
LW-11748
LW-11750
LW-11795
LW-11795
LW-11796

CLW-11T97

Lw-11800
LW-11867
Lw-11924
LW-11925
LW-11959-485
LW-11958-1258
LW-11964

LW-1199448590-75
LW-11998-485110-75
LW-11994-72590-75
LW-11994-725110-75

LW-12030
LW-12083
LW-12098-8-100
LW-12098-1-134
LW-12098-1-170
LW-12098-1-200
LW-12098-3-210
LW-12088-2-276
LW-12136
LW-12186
Lw-1211
Lw-121492
Lw-12143
Lw-12194
LW-12195
LW-12138
Lw-12202
LW-12293
LW-12515
LW-157208
LW-157209

FART NAME

Grommet
Spacer
Bracket
Support Assy.
Cable Assy.
Injector
Injector
CGrankcase
Valve
Clamp
Tube

Seal

I njector
Connecting Rod
Spring
Spring
Spring
Spring
Spring
Elbow
Injector
Tube
Lead
Lead
Crankcase
Lead
Lead
Lead
Lead
Crankcase
Switch
Tube
Tube
Tube
Tube
Tube
Tube
Cushion
Nut

Pipe

Pipe

Pipe

Fipe

Pipe

Clip

Clip

Clip

Clip

Kit

Kit

PAGE NO.

4.5
4-5
53
18
44
B-6
6-6
-1
34
B-1
3.5
3-5
B-6
341
34
34
34
34
34
b-6
£-6
£-8
a4
a4
1-1
A4
44
a4
44
11
5.5
6-8
6-8
6-8
6-8
6-8
6-8
4-1
31
64
64
6-4
64
B4
4-6
6-10
6-10
B-10
4-1
4-1




I ANVEQ LYCOMING 10-540 SERIES PARTS CATALOG

I NUMERICAL INDEX (CONT.)

PART NO. PART NAME PAGE NO. PART ND. PART NAME PAGE NO.
!EZME 52 Harness 4.3 10-620632-48 Lead 4.3
W-B20470-2 Harness 4-3 10-620632-48 Lead 4.3
W-620515-1 Harness 4-3 10-B20632-72 Lead 4.3

20409-127 Lead 4-4 10-620632-712 Lead 4-3

20409-128 Lead 44 10-62063348 Lead 4.3
0-320417-66 Lead 4-4 10-620633-72 Lead 4-3
i?ﬂ#l 7-67 Lead 4-4

1-10



UANCO LYCOMING 10-540 SERIES PARTS CATALOG
VENDOR SECTION
FUEL PUMP ASSEMBLY (LEAR SIEGLER)

ary.
REF. PART DESCRIPTION PER MODEL
ND, NUMEBER 12345 ENG. USAGE
1 RG-17980 PUMP ASSEMBLY, Fuel (PN 74547) A
RG-17980-D PUMP ASSEMBLY, Fuel (P/N 76486) B
RG-17980-J PUMP ASSEMBLY, Fuel (P/N 78993) C
2 MS20995NC32 LOCKWIRE un
3 ANSODALC-22 SCREW 4
4 RA4203 WASHER 4
5 RB-15997 CAP ASSEMBLY 1
RB-15996 CAP 1
6 ANS10-A10-10 SCREW 1
7 RA-T763 BALL 1
B RA-7362 SPRING, Relief valve 1
9 RB-15985 VALVE ASSEMBLY, Relief 1
10 RA-BETH PLATE, Name 1
11 AN535-00-2 SCREW 2
12 RA-9099 PLATE, Instruction 1
13 AN535-00-2 SCREW 4
14 RG-15982 HOUSING, Valve 1
15 RA-7427 VALVE, Bypass 1
16 RA-T424 SPRING, Bypass valve 1
17 RA-7425 CAGE, Bypass valve 1
18 RA-15981 GASKET 1
19 RA-7438 PLATE, Thrust 1
20 RA-T491 BLADE 1
21 MS16624-1062  RING, Retaining 1
22 RBE-7779-2 COUPLING, Drive 1 A
RB-7779-4 COUPLING, Drive 1 B )
RB-7779 COUPLING, Drive 1 C
23 RA-TT91  _ ROTOR 1
24 MS16625-1112  RING, Retaining 1
25 RA-6861 SEAL, Shaft 1
RB-16043 BODY LINER AND BEARING ASSEMBLY 1
26 RA-7493 LINER 1
7 RS16903-55 PIN 1
28 RA-1774 BEARING 1
o9 RS16903-56 PIN 1
80 RD-7492 BODY 1
81 RA3485-1 PLUG 1

Lt

\ E 4



UANVCO LYCOMING 10-540 SERIES PARTS CATALOG
VENDOR SECTION

FUEL PUMP ASSEMBLY (LEAR SIEGLER)

ary.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE

-

Figure 34
8-2



10-540 SERIES PARTS CATALOG
VENDOR SECTION

MAGNETO ASSEMBLY (S6LN-200) BENDIX-SCINTILLA

UANVCO LY COMING

ary.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
10-16310-10 MAGNETO ASSEMBLY, S6LN-204 A
10-163050-9 MAGNETO ASSEMBLY, S6LN-200 B
1 10-160858 HOUSING, Magneto 1
2 10-157134 PLUG, Ventilator, magneto housing 1
3 10-357165 COIL 1
4 10-507 65 CLAMP, Coil core 2
] 10-35937-8 SCREW, w/Lockwasher 2
& 10-81806 BEARING, Ball 1
) 2.161-1 WASHER, Flat, 0.0025 in. thick un
2-161-2 WASHER, Filat, 0.004 in. thick in
2.161-3 WASHER, Flat, 0.005 in. thick un
2-1651-4 WASHER, Flat, 0.008 in. thick un
2-161-5 WASHER, Flat, 0.010 in. thick un
2-161-8 WASHER, Flat, 0.012 in. thick un
2-161-7 WASHER, Flat, 0.0015 in. thick un
B 1052947 MAGNET, Rotating 1
9 10-90788-5 KEY, Woodruff 1
10 10-167120-Y GEAR, Distributor, small 1
11 10-3503 WASHER, Plain (breaker end bearing) 1
12 2-199-1 WASHER, Flat, 0.0025 in. thick un
2.198.2 WASHER, Flat, 0.004 in. thick un
2.188-3 WASHER, Flat, 0.005 in. thick un
2.199.4 WASHER, Flat, 0.008 in. thick un
2.198.5 WASHER, Flat, 0.010 in. thick un
2.1958.8 WASHER, Flat, 0.012 in. thick umn
13 2-202 EEARING, Ball {magnet, breaker end) 1
14 10-88543-5 CAM, Breaker 1
15 10-51354 WASHER, Plain (cam screw) 1
i6 10-35926-10 SCREW, w/Lockwasher (cam) 1
17 10-163066 HOUSING, Distributor 1 A
10-1068498 HOUSING, Distributor 1 B
18 10-157135 PLUG, Distributor 1
19 10-52958 BLOCE. Distributor 1
20 10-50737 SPRING, Helical 6
21 10-163374 STRIP, Felt (gear side) 1
22 10-50752 WASHER, Felt (ring side) 1
23 10-102083 SCREW, w/Lock and plain washer 3
24 10-157197 GEAR, Distributor, large 1
25 10-50753 WASHER, Plain, dist. gear axle 1
26 10-31282 RING, Retalning, dist. gear axle 1
27 10-160844 BRUSH, Carbon 1
28 10-157158 SCREW, w/Lockwasher (dist. hsg. to magneto hsg} 5
2 10-3825856 CONTACT ASSEMBLY, (Tungsten R. H.) 1
at 10-142R8 WASHER, Plain 2 A
31 ELESER-RA WASHER, Plain 1 E
32 15360267 SCREW, w/Lockwasher 4 A
- 55986-5 SCREW, w/Lockwasher 2 E
35 iR TNSULATION SHEET 1
b FRESRNR. Y LSAD, Retard assembly 1 A
35 183 4el& CAPACITOR 1
a6 IRaRN3ED SCREW, w/Lockwasher {capacitor to breaker cover) 2
a7 if-183178 COVER, Breaker 1
33 10-157180 SCREW, w/Lockwasher (breaker cover) 4
a9 10-163384 DISK 1 E
40 10-183177 WNUT, Cap 1 E

B-3



w

ANVECO LY COMING

10-540 SERIES PARTS CATALOG
VENDOR SECTION
MAGNETO ASSEMBLY (S6LN-200) BENDIX-SCINTILLA

aTy,

REF, PART DESCRIPTION PER MODEL
NO. NUMBER 1234 5 ENG. USAGE
41 10-25788 BEARING, Sleeve (drive shaft) 1

42 10-27448 OIL SEAL, Drive shaft 1
43 10-51678 DEFLECTOR 1
44 10-163048 BUSHING, Impulse coupling 1
45 10-163178 NUT, Drive shaft 1
46 10-80751-19 PIN, Cotter (drive shaft nut) 1
47 10-857011 PLATE, Identification 1
48 10-80500-5 SCREW, Drive 2

38 40

o -

I7 18

= =T TERE
|

5 15 WM 3 12 H |

!

iy

Figure 35
84



UANCO LYCOMING

VYENDOR SECTION

MAGNETO ASSEMBLY (S6LN-1200) BENDIX-SCINTILLA

10-540 SERIES PARTS CATALOG

arTy,
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
10-349290-1 MAGNETO ASSEMBLY, S6LN-1208 A I
10-349310-1 MAGNETO ASSEMEBELY, S6LN-1209 B
10-349310-8  MAGNETOQ ASSEMBLY, S6LN-1209 c
10-349370-4 MAGNETO ASSEMBLY, S6LMN-1227 D I
1 10-35937-24 SCREW, w/Lockwasher (cover securing) 1
2 10-92873-302 NUT, Stud 4
10-82873-302 NUT, Retard lead contact screw 1 A, C
3 10-90701-5 WASHER 4 l
4 10-349393-1 COVER, Magneto 1 A
10-349393-2 COVER, Magneto 1 E, D
10-349393-3 COVER, Magneto 1 C I
5 10125996 BUSHING, Retard lead securing screw 1 A, C
6 10-35937-12 SCREW, Retard lead securing 1 A C
T 10-349269 LEAD, Retard 1 A, C
8 10-16092 WASHER, Retard lead securing screw 1 A, C l
9 10-35935-8 SCREW, Capacitor securing 2
10 10-349276 CAPACITOR . 1
11 10-349263 PACKING, Capacitor mounting 1
12 10-349221 STUD, Double-end, dist. block securing 4 I
13 10-TBES5 WASHER, Stud securing 4
14 10-92815-37 RING, Retaining, pear axle 1
15 10-349511 WASHER, Gear axle 1 I
16 10-50752 WASHER, Felt, gear axle 1
17 10-540212 BLOCE, Distdbutor (6 cylinder) 1 Ty
18 10-50737 SPRING, Helical, dist. block 6 ,__,,)
19 10-163374 STRIP, Felt, dist. block 1 I
20 10-349237 GEAR ASSEMBLY, Large (6 cylinder) 1
21 10-160844 BRUSH, Carbon 1
22 10-35936-7 SCREW, Contact assembly securing 4 A
10-35936-7 SCREW, Contact assembly securing 2 E, C, D l
10-35936-7 SCREW, Coil lead clamp 1 E, D
23 10-5752 CLIF, Cable 1 B, D
24 10-14268 WASHER, Contact assembly securing screw 2 A I
10-14268 WASHER, Contact assembly securing screw 1 B, C, D
25 10-382585 CONTACT ASSEMBLY, R. H. (Tungsten) 1
26 10-35936-10 SCREW, Cam securing 1
27 10-51364 WASHER, Cam securing screw 1 I
28 10-349243-1 CAM, 4 and 6 cylinder 1
29 10-349326 STRIP, Fish paper 1 |
30 10-349219 WEDGE, Coil 2 |
31 10-349271 COIL, Magneto, high tension 1 l
a2 10-20751-19 PIN, Cotter 1
334 10-163151 NUT, Castellated, drive shaft 1
34 10-163178 NUT, Castellated, drive shafi 1 I
45 10-163048 BUSHING, Impulse coupling 1
34 10-90788-5 KEY, Woeodruff, drive member 1
10-90788-5 KEY, Woodruff, drive shaft 1
37 10-116860 WASHER, Drive shaft nut 1 D I
38 10-349371 IMPULSE COUPLING 1 D
39 10-70371 BODY, Impulse coupling 1 D
40 10-51324 SPEING, M=in impulse coupling 1 D
41 10-349067-4 AM ASSEMBLY, Impulse coupling 1 D I
43 10-92815-62 RING, Retzining, drive shaft end 1 A
43 10-349223 WASHER, ¥'st, flange 1 '
44 10-3:9249 WASHER, Bowed flange 1
4F 10-340248 SLINGER, Oift -~ 1 I



e

UAVCO LY COMING

10-540 SERIES PARTS CATALOG
VENDOR SECTION

MAGNETO ASSEMBLY (S6LN-1200) BENDIX-SCINTILLA

aTy.

REF. PART DESCRIPTION PER MODEL

ND. NUMBER 12345 ENG. USAGE

46 10-349652 SCREW, Flange securing 3

47 10-53397 WASHER, Flange securing screw 3

48 10-349392.2 FLANGE, Short round (without stop pins) 1 A B, C
10-349392-6 FLANGE, Short round ({with 2 stop pins) 1 D

49 10-349438-R STOP PIN, Flange 2 D

50 10-353066 BEARING, Magneto drive end 1

51 10-349247 PLATE, Bearing retaining 1

52 10-349351.1 MAGNET, Rotating 1

53 10-3493242 GEAR, Distributor, small 1

54 10-157134 VENTILATOR 1

55 10-157135 PLUG, Timing 1

o6 10-90500-8 SCREW, Identification plate, securing 2

57 1070616 PLATE, Identification 1

58 10-853060 BEARING, Roller 1

59 10-348394-4 HOUSING, Magneto 1 A
10-349394-3 HOUSING, Magneto 1 B, C, D

334

@a@mé @&

34

Figure 36

8-t




10-540 SERIES PARTS CATALOG
VENDOR SECTION

STARTER ASSEMBLY (12V, 24V.) PRESTOLITE

=VAVEO LYCOMING

ary.
REF. PART DESCRIPTION PER MODEL
ND, NUMBER 1234 5 ENG. USAGE
MZ-4206 STARTING MOTOR, 12 Volt, 3.38:1 ratio 1 A
MHE-4001 STARTING MOTOR, 24 Volt, 3.38:1 ratio 1 B
1 EBB-T5A BENDIX DRIVE (Eclipse no. 480045) 1 A B
2 MZ-244 BAND, Cover 1 A, B
3 MZ-393 PLATE, Retainer 1 A, B
4 MZ-394 SHAFT, Bendix drive 1 A, B
H1 MZ-396 GEAR 1 A B
6 MZ-1390 HOUSING ASSEMBLY, Gear 1 A, B
i XA-097 BEARING, Needle, 1/2 inch 1 A, B
8 XA-008 BEARING, Needle, 0.812 inch 1 A, B
9 MZ-2397 FRAME AND FIELD ASSEMELY 1 A
MHRB-2397 FRAME AND FIELD ASSEMBLY 1 B
10 MZ-2399 ARMATURE 1 A
MHB-2399 ABRMATURE 1 B
11 MZE-2400 HEAD ASSEMBLY, Commutator end 1 A
MHB-2400 HEAD ASSEMEBLY, Commutator end 1 B
12 MZ-195 SPRING SET, Brush 1 A, B
13 P3-1432 HOUSING ASSEMBLY, Pinion 1 A, B
14 MZ-389 BEARING, Bronze-graphite 1 A, B
15 X-3212 BEARING, Ball, sealed, arm. shaft 1 A B
16 PO0-601 THRUST WASHER PACKAGE 1 A, B
17 MBG-20128 BRUSH SET, Service 1 A
MHEBE-20128 ERUSH SET, Setvice 1 B

Figure 37
-7

U |
BB OB T OBE OSSO OOE O OEE O = == = omm

i

-



R B e T e e EE s

p—

R ER mE WE WS mm Bw me =

TANCO LYCOMING

10-540 SERIES PARTS CATALOG

VENDOR SECTION
ALTERNATOR ASSEMBLY, PRESTOLITE
ary.

REF, PART DESGRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE

ALE-8406 ALTERNATOR ASSEMBLY, 12V.-40Amp. 1 A

ALT-8404 ALTERNATOR ASSEMBLY, 24V.-50Amp. 1 B

ALU-8403 ALTERNATOR ASSEMBLY, 24V.-TOAmp. 1 C

ALX-8403 ALTERNATOR ASSEMBLY, 12V.-70Amp. 1 D

ALY-8403 ALTERNATOR ASSEMBLY, 12V.-60Amp. 1 E
1 Po0-2014 BEARING AND SEAL ASSY., SH.E. 1 A B C D E
2 ALU-10454 BRUSH HOLDER ASSEMELY 1 A, B, C D E
3 ALE-1012NS BRUSH SET, Service 1 A B C D E
4 ALA-198 SPRING SET, Brush 1 A, B C D E
5 ALU-10624 COVER, Siip ring end 1 A, B C DE
6 PO0-818 EYELET, Package 1 A, B C DE
7 PU-1605A FAN, Ventilating 1 A B C D, E
8 ALE-1003N HEAD ASSEMBLY, Drive end 1 A B C D E
9 X-3416 BEARING, Ball, S.A.E. no.203 1 A, B, C DE
10 ALK-1032BS HEAD ASSEMELY, Skp ring end 1 A E

ALK-10320C8 HEAD ASSEMBLY, Slip ring end 1 B, C, D
11 XA-9444 REC’I‘[FIER, N’Egaﬁ\“ﬂ' 3 JﬂLl B:l C! D! E
12 Pa0-23 NUT AND WASHER PACKAGE 1 A, B C D E
13 ALE-54 4 PLATE, Rectifier mounting 1 A

ALE-54D PLATE, Rectifier mounting 1 B

ALE-1054G PLATE ASSEMBLY, Rectifier 1 C,DE
14 XA-943-F RECTIFIER, Positive 3 A B C D, E
15 PU-672 PULLEY, Drive 1 A B, C, D
16 GR-32 RETAINER, Drive end 1 A'l B:l l.:1' D! E
17 ALE-20735 ROTOR ASSEMBLY 1 A E

ALE-20285 ROTOR ASSEMELY 1 B

ALU-20285 ROTOR ASSEMBLY 1 C

ALH-20285 ROTOR ASSEMBLY 1 D
18 ALD-21 SPACER, Rotor shaft 1 A B G D E
19 ALE-2008-AD STATOR ASSEMELY 1 A

ALE-2008-A4 STATOR ASSEMBLY 1 B

ALE-2008-AB STATOR ASSEMBLY 1 cC,D

ALE-2008-AE STATOR ASSEMBLY 1 E
20 PO0-506 TERMINAL STUD AND PARTS PACEAGE 1 A, B

PA0-2030 TERMINAL STUD AND PARTS PACKAGE 1 C, D, E
21 ALA-20J8 THRU BOLT PACKAGE 1 A, E

ALA-20GS THRU BOLT PACKAGE 1 B, C, D

15
|
5

TEE1A

[

Figure 38
BB




ZVANCO LY COMING 10-540 SERIES PARTS CATALOG
VENDOR SECTION

ALTERNATOR ASSEMBLY, DELCO-REMY

aTy.
REF. FART DESCRIPTION PER MODEL
ND. NUMBER 12345 ENG. USAGE
1100717 ALTERNATOR ASSEMBLY, 12V.-T0Amp. 1 A
1100718 ALTERNATOR ASSEMBLY, 24V.-50Amp. 1 B
1 1964858 FRAME, Slip ring end A B
2 1964512 ROTOR ASSEMBLY A
1964221 ROTOR ASSEMELY B
3 1961531 STATOR ASSEMBLY A
1959531 STATOR ASSEMBLY E
4 1959917 FRAME, Diode end A B
5 1964354 DIODE A B
1964353 DIODE A, B
6 1965276 BRUSH HOLDER AND BRUSH ASSEMBLY A B
7 1964117 BRUSH, Spring A, B
8 7451326 BEARING, Slip ring end A B
9 905920 BEARING, Diode end A, B
10 1959832 TERMINAL PACKAGE (Battery) A, B
11 1959833 TERMINAL PACKAGE {Ground) A, B
11 1959834 TERMINAL PACKAGE (Diode junction) A, B
12 1963213 BEARING RETAINER A B
13 1953211 COLLAR, Inside A B
14 1941978 LOCKWASHER, Shaft nut, diode end A B
15 9419392 LOCEWASHER, Diode junetion terminal A, B
9419392 LOCKWASHER, Capacitor terminal screw A, B
16 9418854 NUT, Diode junction terminal A B
17 1915172 NUT, Shaft, diode end A B
18 1961526 SCREW, Ball bearing retainer attaching A, B
19 1961530 SCREW, Brush holder attaching A, B
20 9418855 SCREW, Capacitor terminal A, B
21 1959523 WASHER, Insul. capacitor screw A B
2% 815540 WASHER, Capacitor terminal screw A B
23 1961521 BOLT, Thru, 2-1/B in. long A B
24 1961522 BOLT, Thru, 3-13/32 in. long A B
25 1959455 CAPACITOR A B
26 1959632 CLIP, Stator lead terminal A B
27 1952244 RING, Collector, diode end A B
28 1961523 SPACER, Diode end A B
29 1960750 SPRING, Capacitor retaining A B
§-9

Yt
g R O EE O EE OEE R OER OEEE OBEE OmEm OWEr I OFEEE OEREOTFE OTEER sms yEy FEE

i
1

W,



=TANCO LY COMING

10-540 SERIES PARTS CATALOG

VENDOR SECTION

ALTERNATOR ASSEMBLY, DELCO-REMY

aTty.
REF. PART DESCRIPTION PER MODEL
MO, NUMBER 12345 ENG. USAGE

* REAT SINK ASSEMBLY

Figure 39
g -1d




“AVCO LYCOMING

VENDOR SECTION

GENERATOR ASSEMBLY, DELCO-REMY

10-540 SERIES PARTS CATALOG

aTy.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
1101905 GENERATOR ASSEMBLY, 24V..25Amp. 1 A
1101915 GENERATOR ASSEMBLY, 12V.-50Amp. 1 B
1105052 GENERATOR ASSEMBLY, 24V.-40Amp. 1 C
1105053 GENERATOR ASSEMBLY, 24V.-50Amp. 1 D
1 1930314 ARMATURE A
1945122 ARMATURE B
1945105 ARMATURE C. D
2 1929703 FIELD COIL, R. H. A
1925031 FIELD COIL, R. H. B
1945098 FIELD COIL, R. H. C, D
3 1908839 FRAME, Commutator end A
1943590 FRAME, Commutator end B
1952232 FRAME, Commutator end C, D
4 1925832 FRAME, Diode end A, B
1945101 FRAME, Diode end C, D
& 954162 BALL BEARING, Commutator end A B
900529 BALL BEARING, Commutator end C, D
6 954143 BALL BEARING, Diode end A, B
900529 BALL BEARING, Diode end C, D
7 1908999 PLATE, Brush A, B
8 1906984 BRUSH A B
1906974 BRUSH C, D
9 1903720 SPRING, Brush A B C D
10 1850759 ARM, Brush A, B
1878183 JARM, Brush C, D
11 1908843 PULLEY A B, C D
12 1927844 PLATE, Bearing retainer A B C
1952245 PLATE, Bearing retainer D
13 1914186 TERMINAL STUD AND LEAD A B, C D
14 1858751 TERMINAL STUD ONLY A, B, D
1910369 TERMINAL STUD ONLY C
15 1886685 THRU BOLT A C, D
1808680 THRU BOLT B
16 1911961 SHOE, Pole A
1914681 SHOE, Pole B
1918004 SHOE, Pole C, D
17 1910131 BAND, Cover A B
1945106 BAND, Cover C, D
18 1880781 LOCKWASHER, Ball bearing plate screw A C D
1914123 LOCKWASHER, Ball bearing plate screw B
19 1904377 LOCKWASHER, Brush lead attaching -screw A B C D
20 121841% LOCKWASHER, Cover plate attaching screw A
21 1904661 LOCKWASHER, Terminal stud A, B C D
22 120638 LOCKWASHER, Thru-bolt A B C D
23 453299 LOCKWASHER, Brush plate screw B
24 1888439 LOCEWASHER, Shaft nut, diode end C
25 1-20614* NUT, Cower mﬂd sCrew A: Cs D
26 1985548 - NUT, Shaft, diode end (nylon insert} A, B C
27 121743 NUT, Terminal A, B C D
453433+ NUT, Cover band screw B
1953794 NUT, Shaft, diode end D
28 5017850 SCREW, Ball bearing retainer plate A, B, C D
29 132688 SCREW, Brush lead attaching A, C D
a0 1886496 SCREW, Brush plate attaching A
31 132923+ SCREW, Cover band A B C D



10-540 SERIES PARTS CATALOG
VENDOR SECTION
GENERATOR ASSEMBLY, DELCO-REMY

=TANVCO LYCOMING

") 45

(

* . Mot illustrated.

Figure 40
812

ary.
REF. PART DESCRIPTION PER MODEL
ND. NUMEBER 12345 ENG. USAGE

32 1843646 SCREW, Pole shoe A
4153460 SCREW, Brush lead attaching B
454408 SCREW, Brush plate attaching B
1913960% SCREW, Field lead, attach to frame B
1883864 SCREW. Pole shoe C, D

33 1857412 WASHER, Brush arm spacing A, B, G D

54 809945 WASHER, Space, inside (diode end) A,B C D

a5 1858753 WASHER, Insulating, terminal stud A C D

36 1881409* WASHER, Plain, terminal stud A C, D
1802746 WASHER, Insulation, terminal stud B

37 1885090+ BUSHING, Insulation, terminal stud A B, C, D

38 1861591 COLLAR, Spacing, outside (diode end) A, B

a9 192784 3% COLLECTOR, Static A

40 1B86R84 DOWEL PIN A B

41 1912073+ INSULATOR, Field coil A

42 200242 TERMINAL CLIP (to brush L. H.) A

43 455613 TERMINAL CLIP {to brush R. H.) A

44 124545 WOODRUFF KEY (Diode end) A B C D
1914491% INSULATOR, Field coil B
200362 TERMINAL CLIP TO BRUSH E,C, D
1929959% CLAMP, Bearing retainer C, D
1914198 COLLAR, Spacing, outside (diode end) c, D
1920738% COLLECTOR SPRING, (Diode end) C, D
209062 DOWEL PIN D




~TAVCO LYCOMING 10-540 SERIES PARTS CATALOG
VENDOR SECTION
FUEL INJECTOR (R5A-5AD1) BENDIX
ary.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 1234 5 ENG. USAGE
2524054-4% INJECTOR ASSEMBLY, Fuel A
2524213-4 INJECTOR ASSEMBLY, Fuel B
2524243-4 INJECTOR ASSEMBLY, Fuel c
2524459.2 INJECTOR ASSEMBLY, Fuel D
3 0595302 ADAPTER 1
4 2522271 ELBOW 1
17 2521287 LEVER, Mixture control 1 A D
17 2522004 LEVER, Mixture control 1 B, C
20 2521196 LEVER 1 A B C
20 2521287 LEVER 1 D
24 Pe0129 SPRING, Helieal, eompression 1
25 25244694 FUEL INJECTOR ASSEMBLY 1

* - Parts listed above are stocked by Avco Lycoming.

Figure 41
1-13

-
'-w-l’




TANVECD LYCOMING [0-540 SERIES PARTS CATALOG I
VENDOR SECTION
FUEL INJECTOR [RSA-5AD1) BENDIX
ary.,
REF. PART DESCRIPTION PER MODEL I
N, NUMBER 12345 ENG. USAGE
2 B6TTEG* PLATE, Identification 1 I
1 186739 SCREW, Sell-tapping 2
5 2522712 STRAINER ASSEMBLY 1
6 P61195 PLUG, Taper seat, 1/4-28 1 I
7 P61195 PLUG, Taper seat, 1/4-28 1
8 PR1195 PLUG, Taper seat, 1/4-28 1
9 2525165 SPRING, Helical, extension 1
18 2520876 LINK 1 l
20 367547 SCREW ASSEMBLY, Idie 1
28 2520879 PLATE, Mixture control 1
29 2523840 BUSHING, Mixture control stem 1 I
31 367654 HOLDER SPRING 1
a2 2528757 SPRING, Helical, compression 1
34 2020878 BUSHING 1
36 2522591 LEVER ASSEMBLY, Mixture control 1 l
a7 J28617 SEAL, Aluminum 1
41 2523719 LEVER ASSEMBLY, Idle valve 1
46 2522326 PLATE, Idle valve 1
47 2526408 BUSHING, Idle valve shaft 1 l
52 2525195 VALVE, Mixture control 1
54 2520626 VALVE, Idle 1
61 2523501 COVER 1 l
64 2529181 HOLDER, Spring 1
65 2520625 SPRING, Helical, compression 1 -
66 2529182 BUSHING 1 : j
67 2529183 BUSHING 1 = I
68 2529470 DIAPHRAGM ASSEMBLY 1
(1] 2620652 SPRING, Helical, compression 1
BOA 2626135 BODY ASSEMBLY, Regulator 1
70 2529188 BUSHING ASSEMEBLY 1 I
71 I6TT2T SHIM un
T3 2029471 DIAPHRAGM ASSEMBLY 1
T4 2629184 SEAT ASSEMBLY 1
75 2529294 SPACER, Ring, 0.029-0.035 in, thick un
75 2529294.1 SPRING, Ring, 0.013-0.017 in, thick un
T4 3679740 VENTURI ASSEMBLY 1 ;
80 P70249 TUBE, Impact 4 I
B1 2523511 VENTURI 1
g2 367639 VALVE, Throttle 1 :
85 2620920 STOP, Throttle 1 '
87 367631 SHAFT ASSEMBLY, Throttle 1 l
88 2520886 BODY, Main 1
a0 2526413 STOP, Throttle 1
a1 36TT25 BUSHING, Sleeve 1
92 36TT20 BUSHING, Sleeve 1 I
93 384583 INSERT 4
* - Parts listed above are stocked by Aveo Lycoming. l
i-14 l



10-540 SERIES PARTS CATALOG
VENDOR SECTION
FUEL INJECTOR (RSA-5AD1) BENDIX

ANEO LY COMING

ary.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE

Figure 42
§-15




UANCO LY COMING 10-540 SERIES PARTS CATALOG
VENDOR SECTION

FUEL INJECTOR (RS10-B1) BENDIX

ary.
REF. PART DESCRIPTION PER MODEL {
NO. NUMBER 1234 § ENG. USAGE a
JO1T78T-1% INJECTOR ASSEMBLY, Fuel
1 367828 PLATE, Identification 1
2 186739 SCREW, Self-tapping P
3 187406 DECAL 1
4 82887 CAP, Dust and moisture seal 2
6 55756 PACKING, Preformed 1
7 9291 FITTING, Fuel outlet 1
10 55758 PACKING, Preformed 1
11 367721 FITTING 1
13 55754 PACKING, Preformed 1
14 132906 PLUG, Threaded, 7/16 in.-20 1
15 367507 STRAINER ASSEMBLY 1
17 2520387 SPRING, Helical, extension 1
17 262561656 SPRING, Helical, extension 1
26 367544 LINK 1
a7 367507 SCREW ASSEMBLY, Idle 1
28 367418 LINK 1
29 P20513 LEVER, Mixture confrol 1
31 187313 NUT, Selflocking, 5/16-24 1
34 2525318 SPACER 1
as 379520 PACEING, Preformed 1
39 2523709 LEVER ASSEMBLY, Mixture control 1
43 2533888 BUSHING, Mixture control 1
dd 342617 SPRING, Helieal, compression 1
45 31555 PACKING, Preformed 1
46 2523889 BUSHING, Mixture control 1
47 367709 SHAFT, Mixture control 1
51 : 2523714 LEVER ASSEMBLY, Idle valve 1
55 2523299 LEVER, Idle valve 1
56 2522326 PLATE, Idle valve 1
57 2522827 BUSHING, Idle valve 1
60 367713 STEM, Idle valve 1
61 367708 VALVE, Mixture control 1
62 367386 PACKING, Preformed i
63 367629 VALVE, Ide 1
i P14573 LEVER 1
70 367389 VALVE, Throttle 1
73 367446 LEVER, Stop and idle 1
75 367416 SHAFT ASSEMBLY, Throttle i
6 P61195 PLUG, Taper seat 1
B4 367414 COVER ASSEMBLY 1
90 357427 WASHER, Diaphragm 1
91 367436 DIAPHRAGM 1
95 367412 HOLDER, Spring 1
10 367726 WASHER, Shim, 0.015 in. thick un
367727 WASHER, Shim, 0.030 in. thick un
367452 WASHER, Shim, 0.060 in. thick un
367791 WASHER, Shim, 0.003 in. thick un
102 167492 COVER, Serve 1
106 367428 WASHER, Diaphragm 1
107 HRTTED DIAPHRAGM 1
109 JET438 STEM ASSEMBLY, Servo 1
110 367410 PIN, Servo bushing 1 £
111 ITHT PACKING, Preformed 1 S
112 367432 LEVER ASSEMBLY, Servo 1
113 192819 PIN, Lever pivol 1
115 367429 PACKINC, Servo laver i

8-15




TANCO LY COMING - 10-540 SERIES PARTS5 CATALOG

VENDOR SECTION
FUEL INJECTOR (RS10-B1) BENDIX
oTY.

REF. PART DESCRIPTION FER MODEL

NQ, NUMBER 12345 ENG, USAGE
117 367534 BODY ASSEMBLY, Main 1
118 909198K1 PIN, Spring 1
119 2520308 BUSHING 2

* . Parts listed are parts stocked by Aveo Lycoming.




TANCO LY COMING

10-540 SERIES PARTS CATALOG

VENDOR SECTION I
FUEL INJECTOR (RSA-10AD1) BENDIX
aTy. - l
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG, USAGE
2624311-3* CONTROL ASSEMBLY, Injector 1 l
1 367828 PLATE, Identification 1
9 186739 SCREW, Self-tapping, no.4 x 3/16 in. 2
3 328617 SEAL 1 I
7 P8508 PLUG 1
8D 26523778 ADAPTER 1
9 951790 PACKING, Preformed 1 '
10 2523903 ADAPTER 1
11 2523906 STRAINER ASSEMBLY 1
13 132906 PLUG, 7/16-20 1
14 951787 PACKING, Preformed 1 I
15 PE1195 PLUG, Taper seat, 1/4-28 1
18 2525165 SPRING, Helical, extension 1
27 2523248 LINK 1 '
28 367547 SCREW ASSEMBLY, Idle 1
29 367544 LINK 1
30 223894 LEVER, Mixture control 1
31 187313 NUT, Self-locking, hex. 5/16-24 i I
33 2525318 SPACER 1
a7 2621757 PLATE, Mixture econtrol 1
a9 2523840 BUSHING, Mixture conirol 1
41 367694 HOLDER, Spring 1 l
49 2523757 SPRING, Helical, compression 1
43 2523808 WASHER, Use with 2523539 bushing 1 .
45 2523539 BUSHING 1
15 2520878 BUSHING 1
48 2522591 LEVER ASSEMBLY, Mixture control 1
49 2523909 LEVER ASSEMELY, Idle valve 1
54 2523299 LEVER, Idle valve i l
55 9095329K 35 PIN, Spring 1
56 2522326 PLATE, Idle valve 1
57 2526408 BUSHING, Idle valve 1
60 2523986 STEM, Idle valve 1 l
61 951400 PACKING, Preformed 1
63 2525196 VALVE, Mixture control 1
64 2526494 PACKING Preformed 1
65 2525229 VALVE, Idle 1 l
68 365533 GASKET 1
70 2523502 COVER, Regulator 1
73 2529181 CUP, Retainer 1 l
T4 2523387 SPRING, Helical, compression 1
75 2529182 BUSHING 1
76 2520183 BUSHING 1
77 2529470 DIAPHRAGM ASSEMELY, Regulator 1 l
T8 2523247 SPRING, Helical, compression 1
79 2522307 BODY, Regulator 1
81 2529188 BUSHING ASSEMBLY, Repulator 1
82 Pl DIAPHRAGM ASSEMBLY, Fuel regulator 1 I
B3 au SEAT, Regulator valve 1
86 2 PACKING, Preformed 3
87 i VENTURI ASSEMBLY 1 l
' TUBE 4
2u° LITH VENTURI 1 .
88 2F 310 VALVE, Throttle 1 .
91 2521196 LEVER . 1 l

8-18



=TANCO LYCOMING 10-540 SERIES PARTS CATALOG
VENDOR SECTION

FUEL INJECTOR (RSA-10AD1) BENDIX

aTy.

REF. PART DESCRIPTION PER MODEL
NO. NUMRBER 12345 ENG. USAGE
04 200452K1 BOLT, 1/4-28 x 3/4 in. 1

5 PEO219 SPRING, Helical compression 1

96.A 2523911 STOP, Throttle 1

98 367416 SHAFT ASSEMBLY, Throttle 1

a9 2525928 BODY ASSEMBLY, Main 1
100 2525969 STOP ASSEMBLY 1
102 2521918 BUSHING, Sleeve 2

#* - Parts listed are parts stocked by Aveo Lycoming.

#% . Wot illustrated,

=
O

Figure 44
g-19

E TEE IR ST R R TR Wms 2=




TANCO LY COMING 10-540 SERIES PARTS CATALOG
VENDOR SECTION

FUEL INJECTOR (RS-10ED1) BENDIX

aTy.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
a91821.2% INJECTOR ASSEMBLY 1 A
2524470-1* INJECTOR ASSEMBLY 1 B
1 367828 PLATE, Identification 1
2 186739 SCREW, Self-tapping 2
3 187406 DECAL 1
4 133176 PLUG, Machine thread 1
14 367007 STRAINER ASSEMEBLY 1
15 bhTER PACKING, Preformed 1
16 2525165 - SPRING, Helical, extension 1
25 367544 LINK 1
28 P20513 LEVER, Mixture control 1 A
29 2521287 LEVER, Mixture control 1 B
33 2625318 SPACER 1
37 379520 PACKING, Preformed 1
38 2523709 LEVER ASSEMEBLY, Mixture control 1
42 2523888 BUSHING 1
43 342617 SPRING, Helical, compression 1
45 2523889 BUSHING 1
46 S6TT09 SHAFT, Mixture control 1
50 2523714 LEVER ASSEMBLY, Idie valve 1
54 9523299 - LEVER, Idle valve 1
55 2522326 PLATE, Idle 1
o6 2622327 BUSHING 1
59 367713 STEM, Idle valve 1
60 36TTOR VALVE, Mixiure control 1
62 367629 VALVE, Idle 1
B4 P60219 SPRING, Helical, compression 1
66 328617 SEAL, Aluminum 1
67 36T414 COVER ASSEMBLY 1
0 367434 SPRING, Helical compression 1
T3 367427 WASHER, Diaphragm 2
T4 367436 DIAPHRAGM 1
76 367406 SCREW, Diaphragm 1
7 367433 SPRING, Helical, compression 1
78 367412 HOLDER, Spring 1
81 379813 PACKING, Preformed 1
83 317587 PACKING, Preformed 1
84 367432 LEVER ASSEMELY, Servo 1
o3 2520587 COVER ASSEMBLY, Distributor 1
O4 367632 VALVE ASSEMBLY 1
95 367640 SPRING, Helical, eompression 1
o8 367758 DIAPHRAGM ASSEMEBLY 1
99 367649 SPRING, Helieal, compression - 1
100 367665 SEAT 1
103 Pa201-72 BLEED g . 1
104 367764 SPACER, Dismibutor vaive DT e 1
106, 867428 WASHER, TDiabhragm - : o 1
igris 367760 DIAPHRAGM . ol 1
109 367438 STEM ASSEMBLY, Rervo . 1
113 388108 PACKING, Preformed N LA 1
114 367957 VENTURI £SSEMELY g T 1
115 367539 TUBE L (& 4
117 2001548 LEVER e S TEen ]
121 367789 VALVE, Theatils T 1
124 357446 LEVER, Stop zad idle : 1 )
E—_ . ol '

' | hmgrj_'ﬁzu



N
Ly

-(---_-

“UANCO LY COMING

10-540 SERIES PARTS CATALOG
VENDOR SECTION

FUEL INJECTOR (RS-10ED1) BENDIX

aTy.

REF. PART DESCRIPTION PER MODEL
ND. NUMBER 12345 ENG. USAGE
126 367416 SHAFT ASSEMBLY, Throttle 1
129 2520601 BODY ASSEMBLY, Main 1
129 25203808 BUSHING 2
131 391680 STUD -l

* - Parts listed are parts stocked by Aveo Lycoming.




UANCO LYCOMING 10-540 SERIES PARTS CATALOG

VENDOR SECTION l
FUEL INJECTOR {(RSA-10ED1) BENDIX
ary.
REF, PART DESCRIPTION PER MODEL _ l
NO. NUMBER 12345 ENG. USAGE
2524273.2% INJECTOR ASSEMBLY, Fuel 1 A l
2524 298-4 INJECTOR ASSEMBLY, Fuel B
2524420.3 INJECTOR ASSEMBLY, Fuel C
25244221 INJECTOR ASSEMBLY, Fuel D
2524477-2 INJECTOR ASSEMBLY, Fuel E I
2524491-1 INJECTOR ASSEMBLY, Fuel F
2524492.1 INJECTOR ASSEMEBLY, Fuel G
2524556-1%*%  INJECTOR ASSEMBLY, Fuel H
3 951790 PACKING, Preformed 1 l
4 2523903 ADAPTER, Fuel inlet 1
8 2523778 ADAPTER 1 F, G
9 951787 PACKING, Preformed 1 I
11 951789 PACKING, Preformed 1
13 25238499 LEVER, Mixture control 1 A B
13 2521287 LEVER, Mixture control 1 F, G
13 2521196 LEVER, Mixture control 1 C, E I
13 367988 LEVER, Mixture control 1 D
15 2521196 LEVER, Throttle 1 A, B, CEFG
15 365954 LEVER, Throttle 1 D
18 900452K1 SCREW, Idle adjusting 1 I
19 PE0219 SPRING, Helical, compression 1
20 2524518A INJECTOR ASSEMBLY, Fuel 1 A, B, C F
20 9524520 A INJECTOR ASSEMBLY, Fuel 1 E, G I
20 25245164 INJECTOR ASSEMBLY, Fuel 1 D

* - Parts listed above are parts stocked by Aveo Lycoming,

Pt
N
R

## _ This model not illustrated in thiz Parts List,

M

f“"igr,-re 46
B-22



VAVCD LY COMING 10-540 SERIES PARTS CATALOG

VENDOR SECTION I
FUEL INJECTOR (RSA-10ED1} BENDIX
ary.
REF. PART DESCRIPTION PER MODEL l
ND. NUMBER 1234 5 ENG. USAGE
1 367756+ PLATE, Identification 1 I
b 186739 SCREW, Sell-tapping 2
5 2523906 STRAINER ASSEMBLY, Fuel inlet 1
6 P61195 PLUQG, Taper seat 1
7 PO201-75 JET, Metering 1 l
11 2523959 BOLT, Special 1
12 2523979 SCREEN 1
13 339667 RING, Retaining 1 l
16 2523994 BODY, Impact tube 1
17 2523995 PLUG, Ventur 1
18 P9201-65 JET, Metering 1
19 2523569 HOUSING, Venturi 1 l
20 2525165 SPRING, Helical, extension 1
29 367544 LINK 1
34 2525318 SPACER 1 |
39 2521757 PLATE, Mixture control 1 I
40 2623840 BUSHING, Mixture control stem 1
42 367694 HOLDER, Spring 1
43 9523757 SPRING, Helical, compression 1 l
47 2522591 LEVER ASSEMBLY, Mixture control 1
48 328617 SEAL, Aluminum 1
52 2526084 LEVER ASSEMBLY, Idle valve 1 A B C D, F
52 2537428 LEVER ASSEMBLY, Idle valve 1 E, G l
56 2523299 LEVER 1 B
57 2522326 PLATE 1 )
58 9526408 BUSHING 1 -
61 9523990 STEM 1 A B, C D F l
61 2537427 STEM 1 E, G
63 2525196 VALVE, Mixture confrol 1
B4 2537665 VALVE, Lower idle 1 A B, C,F I
B4 9529450 VALVE, Lower idle 1 E, G
B4 2625236 VALVE, Lower idle 1 o
69 465533 GASKET 1
76 2526181 HOLDER, Spring 1 l
77 2523155 SPRING, Helical, compression 1
78 0529182 BUSHING 1
79 9529183 BUSHING 1 |
80 2520208 DIAPHRAGM ASSEMBLY, Air 1 I
81 2523688 SPRING, Helical i |
82 2529296 BUSHING ASSEMBLY, Regulator 1
84 9529293 DIAPHRAGM ASSEMBLY, Fuel 1 l
85 2629184 SEAT ASSEMBLY, Regulator valve 1
86 2529294 SHIM un
&7 2523910 VALVE, Throttle 1
50 2623800 STOP, Throtle 1 I
G2 367416 SHAFT ASSEMBLY, Throttle 1
a3 2525000 BODY ASSEMELY, Main 1 A, B, C E F, G
834 0523966 BODY ASSEMBLY, Main 1 0
an ox 04413 STOP ASSEMELY, Throttle 1 I
ofp Vet REARING SLEEVE 1
o7 2575 . L4 BEARING SLEEVE 1
# _ Parts listed sre stocked by Aveo Lyooming, i I
§-23 l



10-540 SERIES PARTS CATALOG

VENDOR SECTION
FUEL INJECTOR (RSA-10ED1) BENDIX

=TANMCO LYCOMING

aTy.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 1234 5 ENG. USAGE




10-540 SERIES PARTS CATALOG
VENDOR SECTION

TAVECOD LY COMING

FUEL MANIFOLD ASSEMBLY
aTy.
REF. PART DESCRIFTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
D524188.1% MANIFOLD ASSEMBLY, Fuel 1 A
2524223-1 MANIFOLD ASSEMBLY, Fuel 1 B
2524240-1 MANIFOLD ASSEMBLY, Fuel 1 C
2594416-1 MANIFOLD ASSEMBLY, Fuel 1 D
2524421-1 MANIFOLD ASSEMBLY, Fuel 1 E
1 367718 UNION, Nipple 2 A
367718 UNION, Nipple B B, E
36TT1H UNION, Nipple 4 C, D
2 365046 FITTING, 90° 1 A
i 366082 FITTING, 45° 1 B, E
4 36TTAT FITTING 1 D
5 2521214 ADAPTER, Pressure gage 1 B, C
[ 393401 FITTING, Elbow, 459 2 A C D
7 392522 PLUG 2 A
B 2522266 ADAPTER ASSEMBLY 1 D, E

# . Parts listed above are stocked by Aveo Lyvcoming.

[

e



=TANCO LYCOMING 10-540 SERIES PARTS CATALOG
VENDOR SECTION

DIST. VALVE ASSEMBLY

poad
\-'.

P

aTy.

REF. PART DESCRIPTION PER MODEL

ND. NUMEER 12345 ENG, USAGE
391806-3% VALVE ASSEMBLY, Distributor 1
B 367990 SCREEN, Electro plate 1
10 392522 PLUG 1
13 A6TT1R NIPPLE, Union 1
14 393401 ELBOW, 459 ]
18 367755 GASKET, Distributor valve 1
19 JETE49 SPRING, Helical, compression 1
20 2521721 DIAPHRAGM ASSEMBLY, Pump 1
23 JET640 SPRING, Helical, compression 1
94 387632 VALVE ASSEMBLY 1

* . Parts listed above are stocked by Aveo Lycoming.




<FANCO LY COMING

10-540 SERIES PARTS CATALOG

SERVICE KIT SECTION
ary. I
REF. PART DESCRIPTION PER MODEL
ND. NUMBER 12345 ENG. USAGE
10-540-B and -E Series Engines I
T3186-1 Kit, Cylinder, Piston and Ring Assembly 1
(1/2 in. stem diameter exhaust valve, chrome l
cylinder barrel, plain rings, 4-ring piston}
] 60003 KEY, Valve 2 l
2 B2922 SEAL, Shroud tube 4
3 B6eT32 GASKET, Valve rocker shaft cover 2
4 67113 ROCKER ASSEMBLY, Intake valve 1 |
5 68325 SEAT, Valve spring lower 1 l
6 68326 SPRING, Valve outer 2
7 LW-10077 SEAT, Valve spring 1
B 63328 SPRING, Valve, auxiliary 2 |
9 B9650 PIN, Piston 1 I
10 71450 GASEET, Rocker box cover 1
11 71481 RING, Oil seal 1
12 71549 WASHER, Valve rocker 2 I
13 74673 RING, Piston, plain 3
14 72198 PLUG, Piston pin (alum. bronze) 2
15 72242 COVER ASSEMELY, Rocker box 1
16 72454 RING, Piston, oil regulating, plain 1 I
17 T2626 SHAFT, Valve rocker 1 N
18 72630 ROCKER ASSEMBLY, Exhaust valve 1 }
1% 72709 SCREW 4 —
20 T2T10 COVER, ' Valve rocker shaft 2 l
21 73111 VALVE, Exhaust, rotator type 1
22 72112 SEAT, Valve spring, lower 1
23 LW-10076 SEAT, Valve spring, rotator type 1 l
24 73117 VALVE, Intake 1
25 73264 PISTON, Comp. ratio 8.7:1 (4-ring) 1
26 76189 CYLINDER AND HEAD ASSEMBLY (Chrome} 1
27 MS-13997-3 KEY, Valve, rotator type 9 I
28 MS-13998-3 CAP, Valve stem, exhaust 1
28 STD-1925 SCREW, Fill. hd., sell-locking g
30 STD-1215 BOLT 2 '
L} | 60828 PLUG, Piston pin (aluminum) alternate 2 l
73601-1 Kit, Cylinder, Piston and Ring Assembly 1
{1/2 in. stem diameter exhaust valve, nitrided
evlinder barrel, chrome plated, hall-wedge l
rings, 4-ring piston)
6 LW-11766 SPRING, Valve outer 2 I
8 LW-11797 SPRING, Valve, auxiliary 2
13 T4241 RING, Piston, chrome (haif-wedge) 1
16 60457 RING, Piston, oil regulating (chrome) 3
26 76190 CYLINDER AND HEAD ASSEMBLY, Nitrided 1 I
TT326 Xit, Cylinder, Piston and Ring Assembly 1
(Nitrided cylinder barrel, chrome-plated,
half-wedge rings, 3-ring piston) : l
6 LW.11796 SPRING, Valve, outer 2
8 LW-11797 SPRI® G, Valve, auxjliary 2 l
13 T4241 RING, Piston, chrom. 2

2-1



L

.

-

UAVCO LY COMING

10-540 SERIES PARTS CATALOG

SERVICE KIT SECTION
aTy,
REF. FART DESCRIPTION PER MODEL
MO, NUMBER 12345 ENG, USAGE
16 78857 RING, Piston, oil regulating, chrome 1
25 LW-10207-3 PISTOMN, Comp. ratio 8.7:1 ({3-ring) 1
26 73549 CYLINDER AND HEAD ASSEMBLY, Niirided 1
T6190 CYLINDER AND HEAD ASSEMBLY, Nitrided 1
77328 Kit, Cylinder, Fiston and Ring Assembly 1
{Chrome evlinder barrel, plain rings, 3-ring
piston)
L] LW-11796 SPRING, Vaive, outer 2
8 LW-11797 SPRING, Vaive, auxiliary 2
16 73908 RING, Pistom, oil regulating, plain 1
25 LW-1020%-5 PISTON, Comp. ratio B.7:1 {3-ring) 1
77329 Kit, Cvlinder, Fiston and Ring Assembly 1
{1/2 in. stem diameter inconel exhaust valve,
nittided cvlinder barrel, chrome hall-wedge
rings, 3-ring pisfon)
6 LW-11796 SPRING, Valve, outer 2
8 LW-11797 SPRING, Valve, auxiliary 2
13 74241 RING, Piston, chrome 2
16 78857 RING, Piston, oil regulating, chrome 1
21 T4802 VALVE, Exhaust, rotator type, inconel 1
25 LW-10207-5 PISTOM, Cowp, ratio 8.7:1 (3-ring) 1
26 74562 CYLINDER AND HEAD ASSEMBLY (Nitrided) 1
75163 CYLINDER AND HEAD ASSEMBLY (Nitrided) 1
77830 Kit, Cylinder, Piston and Ring Assembly 1
{1/2 in. stem diameter inconel exhaust valve,
chrome cylinder barrel, plain rings, 3-ring
piston)
6 LW-11796 SPRING, Valve, outer 2
8 LW-11797 SPRING, Valve, auxiliary 2
16 73998 RING, Piston, oil repulating, plain 1
21 T4802 VALVE, Exhaust, rotator type, inconel 1
25 LW-1020%-5 PISTONM, Comp. ratlo 8.7:1 (3-ring) 1
25 74561 CYLINDER AND HEAD ASSEMBLY, Chrome 1
76185 CYLINDER AND HEAD ASSEMBLY, Chrome 1
10-540-A gmd -G Series, -K1A35, -KiBS, -K1D3
Ta601-2 Kit, Cylinder, Fston and Ring Assembly 1
(1/2 in. stem &amcter exhaust valve, nitrided
cylinder barrel, ehrome plated half-wedge rings,
4-ring piston)
6 LW-11794 SPRING, Valve, outer
B LW-11797 SPRING, Valwe, auxiliary
10 67193 OASKET, Rocker box cover 1
12 74241 RIMNG, Piston, chrome s
15 GBT95 COVER ASSEMEBLY, Rocker box i
16 69457 RING, Pistom, oil regulating, chrome 1
18 67112 ROCKER ASSEMBLY, Exhaust valve 1
20 66731 COVEER, Vslve rocker shi-ft 2

§-2



ANED LY COMING

10-540 SERIES PARTS CATALOG

SERVICE KIT SECTION
aTy.
REF. PART DESCRIPTION PER MODEL
ND. NUMEER 12145 ENG. USAGE
26 73948 CYLINDER AND HEAD ASSEMBLY (Nitrided) 1
STD-160 WASHER, Internal lock, 1/4 in. 4
STD-1411 NUT, Plain, 1/4-20 1
74089 Kit, Cylinder, Piston and Ring Assembly 1
{1/2 in. stem diameter exhaust valve, chrome
cylinder barrel, plain half-wedge rings, 4-ring
piston)
[ LW-117986 SPRING, Valve, outer 2
8 LW-11797 SPRING, Valve, auxiliary 2
10 67193 GASKEET, Rocker box cover 1
15 68795 COVER ASSEMEBELY, Rocker box 1
18 67112 ROCKER ASSEMEBLY, Exhaust valve 1
20 66731 COVER, Valve rocker shafll 1
26 T4507 CYLINDER AND HEAD ASSEMELY, Chrome 1
STD-160 WASHER, Internal lock, 1/4 in, 4
STD-1411 NUT, Plain, 1/4-20 4
15047 Kit, Cylinder, Piston and Ring Assembly 1
{1/2 in. stem diameter inconel exhaust valve,
chrome eylinder barrel, plain half-wedge rings,
d-ring piston)
& LW-11796 SPRING, Valve, outer 2
8 LW-11797 SPRING, Valve, auxiliary 2
10 67193 GASKET, Rocker box cover 1
15 63795 COVER ASSEMBLY, Rocker box 1
18 67112 ROCKER ASSEMELY, Exhaust valve 1
20 66731 COVER, Valve rocker shaft 2
21 T4802 VALVE, Exhaust, rotator type (inconel) 1
26 74564 CYLINDER AND HEAD ASSEMELY, Chrome 1
STD-160 WASHER, Internal lock, 1/4 in. 4
5TD-1411 NUT, Plain, 1/4-20 4
75048 Kit, Cylinder, Piston and Ring Assembly 1
(1/2 in. stem diameter inconel exhaust valve,
nitrided cylinder barrel, chrome plated
half-wedge rings, 4-ring piston)
5 LW-11796 SPRING, Valve, outer 2
8 LW-11797 SPRING, Valve, auxiliary 2
10 67193 GASKET, Rocker box cover 1
13 74241 RING, Piston, chrome plated 4
16 69457 RING, Piston, oil regulating, chrome 1
18 67112 ROCKER ASSEMBLY, Exhaust valve 1
20 66731 COVER, Valve rocker shaft 2
21 T4B032 VALVE, Exhaust, rotator type (inconel) 1
26 74563 CYLINDER AND HEAD ASSEMBLY (Nitrided) 1
STD-160 WASHER, Internal lock, 1/4 in. 4
STD-1411 NUT, Plain, 1/4-20 4
75049 Kit, Cylinder, Piston and Ring Assembly 1

(1/2 in. stem diameter inconel exhaust vilve
chrome cylinder barrel, plain rings, 4-ring
piston} -

9-13



ZANVCOD LY COMING

10-540 SERIES PARTS CATALOG

' SERVICE KIT SECTION
aTy.
I REF. PART DESCRIPTION PER MODEL
MO, NUMBER 12345 ENG. USAGE
l 6 LW-11796 SPRING, Valve, outer 2
8 LW-11797 SPRING, Valve, auxiliary 2
21 T4802 VALVE, Exhaust, rotator type, inconel 1
I 26 T4561 CYLINDER AND HEAD ASSEMEBLY, Chrome 1
TG185 CYLINDER AND HEAD ASSEMELY, Chrome 1
75050 Kit, Cylinder, Piston and Ring Assembly 1
' {1/2 in. stem diameter inconel exhaust valve,
nitrided eylinder barrel, chrome plated
half-wedge rings, 4-ring piston)
' [ LW-11796 SPRING, Valve, outer 2
B LW-1179% SPRING, Valve, auxiliary 2
13 74241 RING, Piston, chrome 3
' 16 69457 RING, Piston, oil regulating, chrome 1
21 74802 VALVE, Exhaust, rotator type, inconel 1
26 74562 CYLINDER AND HEAD ASSEMELY, Nitrided 1
I TH163 CYLINDER AND HEAD ASSEMBLY, Nitrided 1
77322 Kit, Cylinder, Piston and Ring Assembly 1
(Nitrided cylinder barrel, ehrome plated
. half-wedge rings, 3-ring piston}
—\J 6 LW-11796 SPRING, Valve, outer 2
2 ] LW-11797 SPRING, Valve, auxiliary 2
I 10 67193 GASKET, Rocker box cover 1
13 74241 RING, Piston, chrome 2
15 68795 COVER ASSEMBLY, Rocker box 1
I 16 73857 RING, Piston, oil regulating, chrome 1
18 67112 ROCKER ASSEMBLY, Exhaust valve 1
20 66731 COVER, Valve rocker shaft 2
25 LW-10207-5 FISTON, Comp. ratic 8.7:1 (3-ring) 1
l 26 73948 CYLINDER AND HEAD ASSEMBLY, Nitrided 1
STD-160 WASHER, Internal lock, 1/4 in. 4
STD-1411 NUT, Plain, 1/4-20 4
l 77323 Kit, Oylinder, Piston and Ring Assembly 1
{(1/2 in. stem diameter inconel exhaust valve,
nitrided eylinder barrel, chrome plated
l half-wedge rings, 3-ring piston)
6 LW.-11796 SPRING. Valve, outer 2
8 LW-11797 SPRING, Valve, auxiliary 2
l 10 67193 GASKET, Rocker box cover 1
13 74241 RING, DMston, chrome 2
16 T38LT RING, Piston, oil regulating, chrome 1
18 67112 ROCKER ASSEMBLY, Exhaust valve 1
' 20 66731 COVER, Valve rocker shaft 2
21 T4BO2 VALVE, Exhaust, rotator type, inconel 1
25 LW-10207-5 FISTON, Comp. ratio 8.7:1 (3-ring) 1
26 T4563 CYLINDER AND HEAD ASSEMBLY 1
! STD-160 WASHER, Internal lock, 1/4 in. 4
- STD-1411 WUT, Plain, 1/4-20 4
I §—4




AVED LYCOMING

SERVICE KIT SECTION

10-540 SERIES PARTS CATALOG

ary.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
77324 Kit, Cylinder, Piston and Ring Assembly 1
{1/2 in. stem diameter exhaust valve, chrome
cylinder harrel, plain half-wedge rings, 3-ting
piston)
6 LW-11796 SPRING, Valve, outer 2
8 LW-11797 SPRING, Valve, auxiliary 2
10 67193 GASKET, Rocker box cover 1
16 73998 RING, Piston, oil regulating, plain 1
18 67112 ROCKER ASSEMBLY, Exhaist valve 1
20 66731 COVER, Valve rocker shaft 2
25 LW-10207-5 PISTON, Comp. ratio 8.7:1 (3-ring) 1
26 T4507 CYLINDER AND HEAD ASSEMBLY, Chrome 1
STD-160 WASHER, Internal lock, 1/4 in. 4
STD-1411 NUT, Plain, 1/4-20 4
77326 Kit, Cylinder, Piston and Ring Assembly 1
{1/2 in. stem diameter inconel exhaust valve
chrome cylinder barrel, plain half-wedge rings,
d-ring piston)
6 LW-11796 SPRING, Valve, outer 2
8 LW-11797 SPRING, Valve, auxiliary 2
10 67193 RING, Piston, oil regulating, plain 1
18 67112 ROCKER ASSEMBLY, Exhsaust valve 1
20 66731 COVER, Valve rocker shaft 2
21 T4802 VALVE, Exhaust, rotator type, inconel 1
25 LW-10207-5 PISTON, Comp. ratio 8.7:1 (3-ring) 1
26 T4564 CYLINDER AND HEAD ASSEMBLY, Chrome 1
I0-540-C Series
76406 Kit, Cylinder, Piston and Ring Assembly, Chrome 1
1 BO00S KEY, Valve, intake 2
2 62922 SEAL, Shroud tube 2
3 60401 SHAFT, Valve rocker 1
4 TH906 GASKET, Rocker box cover 1
) 61247 COVER, Rocker box 1
6 LW-11800 SPRING, Valve, outer 2
1 65441 SEAT, Valve spring lower, intake 1
8 LW-11795 SPRING, Valve, inner 2
g L1047 SEAT, Valve spring upper, intake 1
i0 CHBLY SPRING, Shroud tube 2
11 68518 LOCKPLATE, Shroud tube 1
12 GO%45 SFACER, Shroud tubc spring 1
13 e ROCKER ASSEMELY, Valve, intake 1
14 23657 PIN, Piston 1
156 ek SEAL, Shroud tube 2
18 71481 RING, Ol seal 1
17 T4673 RING, Piston, compression, plain 2
18 72198 PLUG, Piston pin (aluminum bronze) 2
19 73998 RING, Piston, oil regulating, plain 1
20 To089 PISTON, Comp. ratio 8.5:1 (3-ring) 1
pa LW-10076 SEAT, Valve spring upper, exhaust rotator type 1
22 TReS8 VALVE, Intake . 1

95

_ (o .

4
]



~UANCOD LY COMING 10-540 SERIES PARTS CATALOG
SERVICE KIT SECTION
aTy.
HEF. PART DESCRIPTION PER MODEL
NO. MUMEEH 12345 ENG. USAGE
23 T4541 VALVE, Exhaust, rotator type 1
24 4554 SEAT, Valve spring lower, exhaust 1
25 Y4636 ROCKER ASSEMELY, Valve, exhaust 1
26 74925 CYLINDER AND HEAD ASSEMBLY, Chrome 1
27 STD-1215 BOLT 2
28 60828 PLUG, Piston pin, aluminum 2
29 STD-1411 NUT, Plain, 1/4-20 1
30 STD-1925 SCREW, 1/4-20 x 5/8 in. long 6
31 MS-13997-3 EEY, Valve exhaust, rotator type 2
32 MS-13998.3 CAP, Valve exhaust, rotator type 1
33 1102 PLUG, 1/8 in. pipe x 38 in. long 1
10-540-C Series, -D4AS, -NIAS
Tad07 Kit, Cylinder, Piston and Ring Assembly, Nitrided 1
17 T4241 RING, Piston, compression, chrome 2
19 T3BEY RING, Piston, oil repulating, chrome 1
26 74924 CYLINDER AND HEAD ASSEMBLY, Nitrided 1
T6450 Kit, Cylinder, Piston and Ring Assembly, Nitrided 1
17 74241 RING, Piston, compression, chrome 2
19 T38ET RING, Piston, oil regulating, chrome 1
23 76081 VALVE, Exhaust, rotator type 1
26 76087 CYLINDER AND HEAD ASSEMBLY, Niirided 1
34 STD-1874 SCREW, Fill. hd., self-locking, 1/4-20 x 13/16 2
in. long
I0-540-C1A5, -G1RS, -G1ES, -K1C5, -KI1ES, -P1AS
78531 Kit, Cylinder, Piston and Ring Assembly 1
(1/2 in. stem diameter inconel exhaust valve,
nitrided long reach cylinder, chrome half-wedge
rings, 3-ring piston)
1 60009 KEY, Valve 2
2 60828 PLUG, Piston pin 2
3 62022 SEAL, Shroud tube 4
4 66751 COVER, Valve rocker shaft 2
5 66732 GASKET, Valve rocker shaft cover 2
6 6T112 ROCEER ASSEMBLY, Valve, exhaust 1
7 67113 ROCKER ASSEMBLY, Valve, intake 1
8 67193 GASKET, Rocker box cover 1
9 68325 SEAT. Vaivz spiieD :oWer 1
10 LW-11796 - SPRING, Valve, outer 2
11 LW-10077 SEAT, Valve spring '
12 LW-11797 SPRING, Valve, auxiliary
13 68795 COVER ASSEMELY, Rocker box i
14 T2626 SHAFT, Valve rocker 2
15 T3857 RING, Piston, oil regulaiing, chrome 1
16 69650 PIN, Piston o 1
17 71481 RING, Oil seal 1
13 71549 WASHER, Valve rocker 2
19 T4241 RING, Pistop, compression, chrome 2
20 74802 VALVE, Exhaust, rotator type, inconel 1



ANCO LYCOMING 10-540 SERIES PARTS CATALOG

SERVICE KIT SECTION
arTy.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 1234 5 ENG. USAGE
21 73112 SEAT, Valve spring, lower 1
22 LW-10076 SEAT, Valve spring, rotator type 1
23 F8117 VALVE, Intake 1
24 LW-10207-5 PISTON, Comp. ratio 8.7:1 (3-ring) 1
25 78717 CYLINDER AND HEAD ASSEMBLY, Nitrided 1
26 MS-13997-3 KEY, Valve, rotator type P
27 MS-13998-3 CAP, Valve stem 1
28 STD-160 WASHER; Internal lock, 1/4 in. 4
29 STD-1411 NUT, Plain, 1/4-20 4
30 STD-1926 SCREW, Fill. hd., self-locking g
41 5TD-1215 BOLT 2
LW-11788 Kit, Cylinder, Piston and Ring Assembly, Chrome 1
(1/2 in. stem diameter inconel exhaust valve,
chrome long reach eylinder barrel, plain half-wedge
rings, Jd-ring piston)
15 73998 RING, Piston, oil regulating, plain 1
19 74673 RING, Piston, compression, plain 2
25 LW-10800 CYLINDER AND HEAD ASSEMBLY, Chrome 1
T0-540-M1AS
LW-11696 Kit, Cylinder, Piston and Ring Assembly, Nitrided 1
(1/2 in. stem diameter inconel exhaust valve,
nitrided long reach cylinder, chrome half-wedge
rings, 3-ring piston)
4 72710 COVER, Valve rocker shaft 2
& 72630 ROCEER ASSEMBLY Valve, exhaust 1
] 71450 GASKET, Rocker box cover 1
13 72242 COVER ASSEMBLY, Rocker box 1
25 75419 CYLINDER AND HEAD ASSEMBLY, Nitrided 1
32 72709 SCREW, 1/4-20 x 5/8 in. long 4
10-540-C, -D Series, -J4AS, -PIAS
T1568-1 Seal and (Gasket Set 1
1 5TD-111 GASKET, 1.00 ID x 1.1f4 in. OD x 3/32 in. thick 1
2 STD-208 SEAL, Oil 2
3 STD-213 SEAL, il 1
4 STD-294 GASKET, Annular 2
B 72075 RING, 0Qil seal 8
6 72091 RING, Oil seal 2
7 STD-1045 GASKET, Annular 1
& 72053 GASKET, Governor 1
9 1691-C GASEET, Fuel pump 1
10 72220 GASKET, Oil level gage 1
11 62922 SEAL, Shroud tube 12
12 60096 GASKEET, Fuel pump 1
13 T1973 GASKET, Two bolt flange [¢]
14 TTETT SEAL, Crankshaft oil 1
15 61165 SEAL, Tachometer drive oil 1
16 61173 GASKET, Oil pressure housing 1
17 61183 GASKET, Accessory adapter 1

LR




| l AANCO LY COMING 10-540 SERIES PARTS CATALOG
SERVICE KIT SECTION
: aTy,
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
l 18 75906-3 GASKET, Rocker box cover 6
19 73818 GASKET, Accessory housing 1
20 62224 GASKET, Magneto adapter 4
l 21 66224 GASKET, Carburetor 1
22 72812 GASKET, 0il sump 1
23 GE315 GASKET, Accessory drive adapter 1
. 24 69164 GASKET, Fuel pump adapter 1
25 69551 GASKET, Accessory drive adapter 1
26 70310 SEAL, Shroud tube 12
a7 70455 GASKET, 25/32 ID x 1-1/4 OD x 3/32 in. thick 1
l 28 71481 RING, Oil seal 6
29 82313 GASKET, Vacuum pump 2
30 67516 LOCKPLATE, Crankshaft gear 1
31 71646 LOCKPLATE, Crankshaft idler gear shaft 2
I a2 T2078 LOCKFPLATE, Camshaft pear 2
33 68518 LOCEPLATE, Shroud tube 6
34 T1667 LOCKPLATE, Fuel pump idler gear shaft 1
I 85 73383 LOCKPLATE, Generator bracket 2
36 76691 GASKET, Oil filter adapter 1
37 72069 GASEET, 0Oil level gage 1
38 72312 RING, 0il seal 1
I 39 78292 GASKET, Magneto 2
40 0457 GASKET, 0il filler extension 1
j 41 72210 GASKET, Air throttle housing 1
- 42 74305 SEAL, Crankshaft oil 1
I 43 76510 GASKET, Oil cooler bypass valve 1
; 44 78443 SEAL, Crankshaft oil 1
I 10-540-A, -B, -E, -G, -K Series, -M1AS, -NIAS, -R1A3
731851 Seal and Gasket Set 1
l 1 STD-1045 GASKET, Annular 1
2 77377 SEAL, Crankshaft oil 1
3 72075 SEAL, Oil 8
4 72001 RING, Oil seal 2
I 5 70455 GASKET, Governor driven gear 1
6 72053 GASKET, Governor 1
T HTD-1441 GASKET, Annular 5]
8 62652 SEAL, Shroud tube 24
o Y1481 RING, il seal [
20 66732 CASKEET, Valve rocker shaft cover 12
b | Y1450 GASKET, Rocker box cover 6
I 12 73818 GASKET, Accessory housing 1
13 61165 SEAL. 0il, tachometer drive 1
14 STD-294 G 4SKET, Annular 2
15 72312 GASKET, Oi sump 1
I i6 STD-111 GASKET, 1.00 ID x 1-1f4 in. OD x 3/32 thick 1
17 72711 RING, Oil seal, intake pipe 6
18 71973 GASKET, Intake pipe 6
18 70457 GASKET, Oil filler extension 1
!') 20 72220 GASKET, Oil level gage 1
21 62224 GASKET, Magneto adapter 4
22 61173 GASKET, 0il pressure housing 1
l 23 61183 GASKET, Accessory adapter 1
I 9-~8



UANCO LY COMING

SERVICE KIT SECTION

10-540 SERIES PARTS CATALOG

aTy.
REF. PART DESCRIPTION PER MODEL
MO, NUMBER 12345 ENG. USAGE
a4 STD-208 SEAL, Oil, vacuum pump adapter 1
25 72210 GASKET, Air throttle housing 1
26 1691-C GASKET, Fuel pump 1
29 73032 GASKET, Air inlet housing 1
28 67193 GASKET, Rocker box cover G
29 67516 LOCKPLATE, Crankshaft gear 1
a0 72078 LOCKPLATE, Camshaft gear 2
31 TR3B3 LOCKPLATE, Generator bracket 2
az 71667 LOCEPLATE, Fuel pump, idler gear shaft 1
a3 71646 LOCKPLATE, Crankshaft idler gear 2
RE 76691 GASKET, Oil filter adapter 1
i1 74305 SEAL, Crankshaft oil 1
36 76510 GASKET, 0il cooler bypass valve 1
37 75233 “O".RING 24
38 78443 SEAL, Crankshaft oil 1
39 TE202 GASEET, Magneto 2
40 8313 GASKET, Vacuum pump 2
41 689164 GASKET, Fuel pump adapter 1
42 STD-213 BEAL, 0il, fuel pump drive adapter assembly 1
43 68315 GASKET, Accessory drive adapter 1

[
o _
BEEm 0 S8R s ImE @ O EE OBEE s s gmm

ta_

|




TANCO LYCOMING 10-540 SERIES PARTS CATALOG

SECTION 10
PARTS SUPERSEDURES

SECTION 1
Part No. Superseded by Name Remarks
Reference Page 1-1 - Crankcase
12685 73953 Crankcase, Had crankshaft oil seal retaining plates.
73953 76596 Crankcase Provision for adjustable oil pressure relief valve.
76596 78240 Crankcasa New crankshaft snap-in type oil saal,
78240 LW-11033 Crankcase Straight rather than stepped main bearing dowel.

Models Affected: 10-580-A1A5, -B1C5, -C1B5, -C4BS, -C4C5, -D4AS

12240 73959 Crankcase . Body fit thru bolts and crankshaft oil seal retaining plates,
73959 76598 Crankcase Adijustable oil pressure relief valve,

76598 18242 Crankcase Mew snap-in type crankshaft oil seal.

78242 LW-11035 Crankcase Straight rather than steppad main bearing dowel.

Models Affected: 10-540-B1AL, -B1Ch

T2240 73859 Crankcase Body fit thru bolts and crankshaft oil seal retaining plates.

73959 14370 Crankcase Piston cooling nozzles and stronger ofl pressure relief valve spring,
74370 75487 Crankcase Doweled to prevent case fretting.

TR487 76612 Crankcase Adjustable oil pressure relief valve,

76612 78243 Crankcase New snap-in type crankshaft oil seal,

78243 LW-11036 Crankcase Straight main bearing dowels.

Models Affected: 10-540.E1A5, -E1B5

74758 TE430 Crankcase Doweled to prevent case fratting,

75490 TEE13 Crankcase Adjl::stahle oil pressure refief valve and crankshzft oil seal
retaining plates,

T6613 Ta244 Crankcasa Snap-in type crancehaft ol sal,

TE244 LWw-11037 Crankcase Straight im-; ~2 ving dowels.

Models Affected: 10-540-G1AS5, -G1RS, -G1C5, -G105, -G1ES, -G1F5, -J4AS

=i



Part No.

15206

17263

LWw-10141

LW-11963

UANVCO LYCOMING

supersaded by

V7263

LW-10141
LW-11963

LW-12030

Models Affected: 10-340-M1AS

755634

77624

LW-10142

17624

LW-10142

LW-11964

Crankcase

Crankcase

Crankcass

Crankcase

Crankcass

Crankcasa

Crankcase

Models Affected: 10-540-K Series, -N1AS, -R1AG

19020

LW-11033

Models Affected: 10-540-E1B5

Lw-11038

Lw-11221

Models Affected: |0-540-P1A%

69796

LW-10647

Models Affected: Al

Reference Page 1-2 - Crankcass

76173

77808

Crankcasa

Crankcase

10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

Name

Crankshaft Bearing D owel

0il Pressure Relief Valve

SECTION 1 (CONT.)

Remarks

Adjustable oil pressure refief valve and crankshaft oil seal
retaining plates.

Snap-in type crankshaft oil seal,
Straight main bearing dowels,

Studded for Freon compressor,

Doweled to prevent case fretting, adjustable oil pressure relief
valve, retaining plates for crankshaft oil seal, -

Snap-in type crankshaft oil seal.

Straight main bearing dowels.

Straight main bearing doweis.

Eliminates front baffle attaching holes,

Straight main bearing dowel.

Adjustable oil pressure relief valve,

Models Affected: Standard on: 10-540-G1BS, -G1CS, -JAAS, -K1AS, -K1CE, <K 1E5, -M1AG, -P1AS, -R1AG - Optional on all others

61143

4

1714

TBE

Models Affectad: Same supersedures as used =hooe,

718785

76940

Models Affected: 10-540-A, -B, -C, -D, -E, -G Series, -J4AS, -K1E5, -P1A5

16340

man

Qil Relief Valve Plug

Oil Relief Valve Plug

Cranks!a+ 0 Seal

Crenisriaft O0il Seal

Plug used prior to adjustable oil pressure relief valve.

Plug used with adjustable oil pressure relief valve.

Required retaining plates.

Snap-in type saal, Fits groove machined in crankgaze, Diameter
3.336 - 3.360 in.

£
'
EEEE RN S SR OBEE O OBe O BEE O OEE OB OTEm R omEm e e T O EEE OBER BEm =S

II-\.



e

G

TANCO LY COMING 10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 1 (CONT.)

Fart No. Superseded by Name Remarks
74306 78443 Crankshaft Oil Seal Snap-in seal. Fits groove machined in crankcase, Diameter 3.460 -
3484 in.
Models Affected: 10-540-K1AS, -K1B5, -K1C5, -K105, -M1AS, -N1A5, -R1AS
Referenca Page 1-3 - Crankease
72061 75737 il Filler Extension Reinforced nylon tube,
Models Affected: 10-540-A1A5, -C1RE, -C4B5, -C4CS, -D4AS, -G 1AB, -G1Bb, -G1ES
72986 TRI61 Oil Filler Extension Reinforced nylon tube,
Models Affected: 10-540-A, -B, -E, -G1AL, -G1BE, -G1C5, -K1AS
T36R0 7675 0il Filler Extension Reinforced nylon tube.
Models Affected: 10-540-A1AS, -E1B5, -G1A5, -G1B5, -G1C5, -GTES, -G1F5, -K1Ab, -K1C5, -K1ES
74313 75754 il Filler Extension Reinforced nylon tube, Uses P/N 74068 *'0"-Ring.
75758 17527 0il Filler Extension Reinforced nylon tube. Uses PN 72312 “0"-Ring,

Models Affected; 10-540-C1B5, -CABS, -D4AS, -G185, -G 105, -J4AL, -K1A5, -K1BE, -K1C5, -K1 06, -M1ASL, -N1AS, -P1AS -RTAS
Reference Page 1-4 - Crankcase

74582 75073 Crankshaft Na lightening hales in flange.

Models Affected: 10-540-C1B5

12728 74581 Crankshaft Mo sludge tubes.

14581 75039 Crankshaft No sludge tubes, no hightening holes in flange,
Models Affected: 10-540-C, -0 and -J4A5

73996 74575 Crankshaft Mo sludge tubes.

74575 78078 Crankshaft Mo sludoe tubes, no lightening holes in flange.
Models Affected: 10-840-A, -B, -E, -G Series, P1AL

72725 74578 Crankzhaft Mo siudge tubes.

74578 75075 Crankshaft Moo 7o~ aiees, Mo lightening holes in flange.
Models Affected: 10-540-G1C5

771492 LW-10621 Crankshaft Repositions propeller flange bushings.

Models Affected: [0-540-N1AG
103




Part No.

70256

Models Affected:

75657

Models Affected:

73049

LWw-10124

Maodels Affected:

74303

Models Affected:

11637

75210

Models Affected:

14304

Models Affected:

T3062

76290

Models Affected:

Superseded by

13810
All
73024
10-540-N1A%5
LWw-10124

LW-11021

=UANVECOD LYCOMING

10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 1 (CONT.)

MName

Dynamic Counterweight Bushing

Propeller Flange |ndex Bushing

Crankshaft Bearing

Crankshaft Bearing

10-540-A, -B, -C, -D, -E, -G Series, -J4AG, -P1A5

LW-11575

Crankshaft Bearing

10-540-K Series, -M1AL, -N1AS, -R1AS

75210

77044

Crankshaft Front Bearing

Crankshaft Front Bearing

10-540-A, -B, -C, -0, -E, -G Series, -J4AS, -P1AS

78319

Crankshaft Front Bearing

10-540-K Series, -M1ASG, -N1AS, -R1AS

76290
78290

All

Reference Fage 1-5- Crankcase

There are no supersedures on pase -5,

Reference Page 1-6 - Crankcase

11643

761565

Models Affected: All

103490

13014

13014

LW-10575

Models Affected: All

Hydraulic Tappet Plunger Assembly

Hydraulic Tappet Plunger Assembly

Tachorseter Shart Assembly

Crankoigft cdles Zear Shaft

Crankshatf: idlar Gear _Shﬂft

10-4

Remarks

Required to include crankshafts without sludge tubes,

To include 3-bladed propeller.

Usad with heavy wall, low crush bearings and stepped dowel,

Toinclude straight main bearing dowel,

To include straight main bearing dowels.

Reduces crankshaft seal leakage by reducing the bearing clearance.

Has an additional ail hole for added oil drain.

Feduces propeller transfer bearing leakage,

Limited travel, slow leak down plunger.

Removed fimited travel plunger to reduce breakage,

To include integral gear camshaft,

Had longer shaft.

Used to reduce wear in accessory housing,

2



e ME IS I SR O SS Es SR SEP O B MmO e i |l MR 0 EER

(

ANCO LY COMING 10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 1 (CONT.)

Part No. Superseded by Name Remarks
71328 72565 Starter Ring Gear Support Assembly 72565 is 12/14 pinion pitch.
Models Affected: 10-540-C1B5
72287 718221 Starter Ring Gear Support Assembly 76221 s 12114 pinion pitch.
Models Affected: 10-540-E1B5
Reference Page 1-7 - Crankcasa
There are no supersedures on page 1-7.
SECTION 2 o
Part Na. Superseded by MName Remarks .
Reference Paga 2-1 - Accessory Housing
71648 75367 Accessory Housing 75387 has long idler gear shaft.
15367 76152 Accessory Housing 76152 uss with intagral gear camshaft.
Models Affected: 10-540-C1B5, -CABS, -DAAS, -N1AS
71662 73007 Accessory Housing Provides outhoard support for 1each 70390 and 73010 idler gear
shafts.
73007 73015 Accessory Housing Provides outhaard support for idler gear shaft. -
713015 73747 Accessory Housing P/N 73747 can be used on both 10-540-B and -C engines. P/N 73015
can only be used on 10-540-B.
73747 76153 Accesory Houging Use with integral gear camshaft,

Models Affected: 10-540-A, -B, -E, -CACS, -G1AS, -G 1BS, -G105, -G 1ES, -G 1F5, -MAS, -K1A5, -K1C5, -K1E5, -R1AS
11650 76156 0il Accessory Breather Shield Use with intagral gear camsha®.

Models Affected: All

B0981
F984 76354 0il Pump Body PIN 7535 . ©nE piere o oumep BUdy,
TE354 78528 0il Pump Body Car iz With 5: 00 impeliern,

Models Affected: All except 10-540-P1AS

67812 74641 0il Pump Drive Shaft Used to reguc. - 2ss concentration at bottom of driving slot.
F4641 78614 0il Pump Drive Shaft Jse with Sintered impellers.

Models Affected: All except 10-540-P1A5
10-5




=UANCO LYCOMING 10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 2 (CONT.)

Part No, Supersaded by Name Remarks

Reference Page 2-2 - Accessory Housing

61154 17308 Crankshaft Idler Gear Bushing B/N 77309 i 116 in. shorter and is press fit equally spaced from
each end.

Modals Affected: All except 10-540-C1B5, -C4E5, -D4A5, -N 1AL, -P1AS
Referance Page 2-3 - Accessory Housing
There are no supersedures on page 2-3.

Reference Page 2-4 - Accessory Housing

73870 749499 Fuel Fump Tao help reduce oil leakaga,

74949 75131 Fual Pump Improved high pressure pump.

75131 75247 Fuel Pump ) To eliminate cracked bosses, “AND-10056-6" inlet and outlet ports
installed.

Models Affected: 10-540-C1B5, -CABS, -D4A5, -N1AS
73160 LW-10734 Fuel Pump Compatible to both Lear-Siegler and Titan fuel pumps.
Models Affected: 10-540-E1B5, -G1B5, -G1C5, -K 1AL, -K1B5, -K1C5, -K1EG, -M1AS

Reference Page 2-5 - Accessory Housing

74304 T6691 0il Filtar Adapter Gasket To eliminate leakage,

Models Affected: 10-540-A1AS, -C4B5, -04A5, -6 Series, -J4AS, -K1A5, -K1B5, -K1C5, -K1ES, -M1AS5, -N1AS, -P1AS5, -R1AS

69451 75944 Oil Cooler Bypass Temp. Control Valve Stronger valve with stainless steel shaft.

Modals Affected: Same supersedure as above,

SECTION 3
Part No. Supe: saded *y Mame Remarks
Reference Page = (-« inder
Tea7 T4 2 Connectiag Ko Used erimp bolt nut.
74502 LW-10722 Connecting Hod Tongue and groove rod.
Lw-10722 LW-11457 Connecting Rod Required longer bolt, has lengthened grip. Tongue and groove.
LW-11457 LW-11750 Connecting Rod Same rod as LW-11457 except is not tongue and groove.

Models Affected: All models except -K Series and -M1A5

106

{4

“'.



E
-

il

g o

=UANCOA LYCOMING

Part Mo,

715058

Models Affected:

T1087

14644

Models Affected:

71350

14646

Models Affected:

755049

Muodels Affected:

71594

72967

74530

Models Affected:

72354
73023
13624
15617

78203

Models Affected:

T2445

Madels Affected:

71939

Models Affected:

12524

Models Affected:

10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 3 (CONT.)

Suparsedad by Name

LW-10646 Connecting Rod

|0-540-K Series and -M 1AS
14644 Connecting Rod Baolt
75061 Connecting Rod Bolt

All models except -K Series and -M1AS

TAB46 Connecting Rod Bolt Nut

LW-12186 Cannecting Rod Bolt Nut
All

74309 Connecting Rod Bearing

I10-540-K Series and -M1A5

T2967 Piston
TAR30 Piston
75089 Piston

10-540-C Series, -D4AS, -JAAS, -N1AE, -R1A5

73023 Fiston
73624 F"i;itu n
75617 Piston
18203 Piston
LW-10207 Fiston

All models except 10-540-C Series, -D4AS, -J4A5, -N1AG, -R1AG

74241 Compression Ring

All models except |0-540-E1B5

74673 Compression Ring

10-540-A1A5, -B1EB, -C1C5, -C4B56, -E1A5, -E1B5, -G1EG

73998 Qil Regulating Ring

Same supersedure as above,

10-17

Remarks

Mot phosphated but is tongue and groove,

Crimp lock nut feature,

Longer bolt for lengthened grip.

TA646 is crimp nut.

LW-12186 i not crimp nut.
75509 chrome backed, 74309 plain back for tongue and groove rods.

Uses half-wedge piston rings.
d-ring piston, not cold forged, comp. ratio 8.5:1.

3-ring piston, not cold forged, uses a narrow oil regulating ring,
A-ring piston.

Standardize and cost reduction.

3-ring piston,

Larger 00 at top ring land to reduce noise,

Cold forged, B.7:1 comp. ratio, 3-ring, half-wedge rings.
Half-wedgs ring.

Made of materiz. more competible 4 zhoume,

__J:IH is 532 in. wide oil ring.




ANCO LY COMING

10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 3 (CONT.)

Part Na. Superseded by MName

Reference Page 32 - Cylinder

75394 74925 Cylinder
Models Affected: 10-540-C1BE, -C4C5

12633 73951 Cylinder
73951 716189 Cylinder
Models Affected: |0-540-B1A5, -E1A5

73236 73949 Cylinder
73949 76190 Cylindar
Models Affected: 10-540-B1A5, -B1C5, -E1A5, -E1B5
13707 73948 Cylinder

Models Affected: 10-540-A1AS, -G1AS, -G1B5, -G1C5, -G105, -G1ES, -K Series

69533 74230 Exhaust Valve Guide
Models Affected: 10-540-C Series and -D4AL
73979 750838 Exhaust Valve Guide

Models Affected: 10-540-G1F6, -K1ES, -M1A5, -P1AR
Reference Page 3-3 - Cylinder

J2633 73938 Intake Valve

Models Affected: |0-540-C Series, -D4A5, -JAAS, -N1AS, -R1A5
T198T 7 Intake Valve

Models ~ffected: Al models exeer: (0-540-0 Series, -DAAS, -J4AS, -N1AS, -R1AS
71595 74541 Eztiar: ' alva
Models Affected” 10-540-C Ser'ss, ~

Exhave, -~ -

74802 LW-11250

Maodels Affected: 10-540-M1A5 T

10-8

Remarks

Short reach spark plug, parallel valves.

73951 has 1/2 in, stem dia. exhaust valve, chrome eylinder, angle
valves, short reach spark plugs.

Angle valves, up exhaust, shell molded heads, chrome cylinder,

Nitrided cylinder, angle valves, 1/2 in. stem dia. exhaust valve,
short reach spark plugs.

Nitrided cylinder, up exhaust, angle valves, shell molded heads.

Mitrided cylinder, 1/2 in, stem dia, exhaust valve, angle valves,
shell molded heads and short reach spark plugs.

Mi-resist guide for 1/2 in, stem diameter chrome plated exhaust
valve,

Ni-resist guide for improved wear,

KBE material used to reduce leakage,

Solid stam valve, XBE material,

Chrome plated stem, chrome nickel stainless face.

Chrome plated stem, used with ni-resist guide,

-t“‘*"”- aEm omEr  IEE aEw B O =SU O E =9



A [

C

<FANCO LYCOMING 10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 3 (CONT.}

Part Na, Superseded by Name Remarks
69334 13111 Exhaust Valve Increased stem diameter to 1/2 in,
711381

Models Affected: 10-540-A, -B, -E, -G, -K1A5, -K1B5, -K1C5, -K 105

68327 LW-10077 Upper Intake Valve, Spring Seat LW-10077 is new number assigned.
Models Affected: All

73115 LW-10075 Upper Exhaust Valve, Spring Seat LW-10076 is new number assigned.
Models Affected: All

B5427 76994 Outer Valve Spring . Improved valve action.

16994 LW-11800 Outer Valve Spring Frovides stronger spring.

Models Affected: 10-540-C Series, -D4AS, -JAAS, -N1AS, -R1A5

68326 LW-11796 Outer Valve Spring Provides stranger spring.

Madels Affected: All models except | D-540-C Series, -D4AS, -J4AS, -N1ASB, -R1AE

65567 LW-11795 Auxiliary Valve Spring Provides stronger spring.

Models Affected: |0-640-C Series, -D4AS5, -N1AS

68328 LW-11797 Auxiliary Valve Spring Provides stronger spring.

Models Affected: 10-540-C Series, -D4AS, -N1AS

72050 MS-13997-3 Exhaust Valve Key For 1/2 in, stem diameter exhaust valve,
Models Affected: All

62388 Ms-13098-3 Exhaust Valve Cap For 1/2 in. stem diameter exhaust valve,

Models Affected: All
Reference Pege 3-4 - Cylinder

71083 15774 Shroud Tube Glass reinforced tube.
75774 LW-11485 Shroud Tube ALIIENLIM ol e G2,
Models Affected: |0-540-C Series, -D4AS, -J4AS, -N1A5, -R1AS

7159773 12265 Intake Shroud Tube Assembly e dEE u=
Models Affected: 10-580-B, -E and -M A5, Six tubes - 10-580-A, -6, -K and -P1A5, 74 ¢ wbes |

16776 72257 Exhaust Shroud Tube Asssmbly Aluminum tube

Models Affected: 10-540-B, -E and -M 145



“TANVCO LYCOMING 10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 3 (CONT.)

Part No. Superseded by MName Remarks
714449 79051 Shroud Tube Springs Provides improved sealing.
B6T17

Models Affected: All models except, 10-540-C, -D4AS, -J4A5, -N1AS, -R1AG
Reference Page 35 - Cylinder

61246-5 75806 Rocker Box Gover Gasket Parts standardization,

Models Affected: |0-540-C Series, -D4ASL, -J4A5, -N1AS, -R1AS

12158 72242 Rocker Box Cover Usas BN 71450 gasket and STD-1826 screws,
Models Affected: 10-640-B, -E and -M1AG

BET31 7210 Valve Rocker Shaft Cover P/N 72710 used an up-exhaust cylinders only. PN 66731 has been
reinstated on down-exhaust cylinders,

Models Affected: All except 10-540-C Series, -D4AS, -J445, -N1AS, -R1AS
13720 75118 Exhaust Flange-Gasket Standardized part numbers. -
Models Affected: 10.540-C Series, -D4A5, -J4A5, -N1AS, -R1A5 |
Reference Page 3-6 - Cylinder

13108 14718 Baffle Rewaork possible from P/N 73708 to P/N 74718,

Models Affected: 10-540-4, -G, <K Series

SECTION 4
Part Mo, Superseded by MName Remarks
Reference Peoe 4-1 - Ignition
GEE75 73009 Magneto Drive Gear Retainer Reduced retainer failure.
7539
73009 4830 Magneto Drive Gear Retainer Provides for one piece magneto gear.
Models Affectad: All
GBETA LW-12136 Magneto Orive Cushion Improves starting with impulse coupling magnetos.
Models Affected: All
71656 73627 Magneto Adapter . Provides for new casting.
Models Affected: Al
10-10

s;
S §



_—

i
e

- (-

=HUANEO LY COMING 10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 4 (CONT.)

Part Nao. Superseded by Name Remarks
73820 78292 Gasket, Magneto Changes thickmess,

Models Affected: 10-540-E1BS, -G1B5, -G1ES, -J4A5, -K1B5, -K1C5, -K1E5, -M1AS, -P1A5, -R1AS

72522 73038 Magnato Improved breaker life.

Models Affected: 10-540-A, -B, -C, -D4A5, -E1A5, -G1 A5, -K1C5, -K 108, -N1AL, -R1A5

72523 73038 Magneto FReplaced PN 72523 in system,

73039 73669 Magneto Changed retard spark from 30° 1o 37-1/20

Models Affected: 10-540-A, -B, -C, -D4AS, -E1A5, -G1A5, -K1C5, -K1D 5, -M1AS, -R1A5
Reference Page 4-2 - Ignition

71888 75855 Harness Assambly ~ Blown-on sleeving, 5/8-24 spark plug elbow.
15855 77029 Harness Assembly Hypalon wire, 5/8-24 spark plug elbow.
17029 78535 Harness Assembly Silicone wire, 5/8-24 spark plug elbow,

Models Affected: 10-540-C, -D

72375 75858 Harness Assembly Blown-on sleeving, 5/8-24 spark plug elbow,
75858 77035 Harness Assembly Hypalon wire, 5/8-24 spark plug elbow,
77035 78543 Harness Assembly Silicone wire, 5/8-24 spark plug elbow,

Models Affectad: [0-640-C1B5, -C4B5, -N1AS, -R1AS

72259 77031 Harness Assembly Blown-on sleeving, 5/8-24 spark plug elbow.
75859 Harness Assembly Blown-on sleeving, 5/8-24 spark plug elbow.

77031 77030 Harness Assmbly Hypaton wire, 5/8-24 spark plug elbow,

75859

77030 78537 Harness Assembly Silicone wire, 5/8-24 spark plug elbow.

Models Affected: 10-b40-A1A5, -B1AS, -B1CE, -E1A5, -G1AS, -K1A5, K105
75967 LW-620470-2 Harness Assembly
Models Affected: 10-540-J4A5

78835 LW-620455-1 Harness Assembly
fi*tings.

LW-620465-1 LW-620465-2 Harness Assambly
plug elbow thresd,

Models Affected: 10-240-M1AL

10-1

Scintilla “Blue™, 5MM harness, 5/8-24 sparx plug elbow,

Scintilla “Blue”, 5MM harness, 3/4-20 spark plug fittings, =traight

Scintill. “Blue”, 5MM hamess with spark plug elbows, 3/4-20 spark




VANCO LYCOMING 10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 4 {CONT.)

Part No. Superseded by Name Hemarks
76960 LW-620515-1 Harness Assembly 5MM “Rlue” Scintilla harness 5/8-24 spark plug elbow.

Models Affected: 10-540-E1B5

77274 T6ERE Harness Assambly Reduction of production costs. 5/8-24 spark plup elbow.

Models Affected: 10-540-G1B5, -G1CS5, -G105, -G1ES, -K 1AL, -K185
Compression type fittings for spark plugs and magnetos, 3/4-20

spark plug elbow. Leads, F/N 11959-485 and -725 without elbows
are available,

78026 LW-11184 Harness Assembly

Models Affected: 10-540-G1C5, -G1D5, -G1E5, -G1F5, -K1E5
Reference Page 4-3 - |gnition

There are no supersedures on page 4-3.

Reference Page 4-4 - Ignition

There are no supersedures on page 4-4,

Reference Page 4-5 - lgnition

There are no supersedures on page 4-5.

SECTION 5

Part No, Superseded by Name _ Remarks
Reference Page 5-1 - Electrical
There are no supﬁmdur&é on page 51.
Reference Page 5-2 - Electrical
G086 T6028 Generator Adjusting Link Provides proper belt tension.
fodels Affected: 10-540-A, -B, <0155, -blallhﬁ, -E1A5, -E1B5, -K1B5
Reference Page oo - Siiclrien

13276 75380 Link Provides for parts standardization,

Models Affected; 10-540-A1A5, -CI85, -D445, E3AF G5 (7% 810K, -6 175, -G1F5, -J4AS, -K Series
75674 78639 Puitey and Shad Axzzmily Provides improved bearing.

Modelts Affected: 10-540-G1BE, -K1AS, -K1CH, -M1AE -F100

10-12

b

%



4

i

L

_——

o S

=HEANCOD LY COMING 10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 5 (CONT.)

Part No. Superseded by Mame Remarks
Reference Page 5-4 - Electrical

12567 13269 Starter Meedle bearing construction.
73269 4082 Starter Provided protection from failure thru Kick-back.
74082 16211 Starter Provides for cost reduction,

Models Affected: 10-540-A, -C, -D, -G1A5, -G1B5, -G1E5, -G1F5, -J4A5, -K1AS, -K1B5, -N1AS, -R1AS

71975 12339 Starter Provides belt clearance when using high speed generator.
72339 73272 Starter Needle bearing construction.

73272 T2462 Starter | Provides rubber cushioned drive,

12462 16212 Starter Provides for cost reduction,

Models Affected: 10-540-A, -B, -C4R5, -E, -G1A5, -G185, -G1C5, -G 105, -J4A5, -K1B5, -K1C5, K105, -M1AL, -P1AE

51427 76773 Magnetic Switch Provides cost reduction {12 valt).

18773 LW-12083 Magnetic Switch New, improved solenoid switch {12 volt].
Models AHegted: 10-540-C4B5, -CACE, -G1ES, -K1A5, -K1B5

61941 16268 Magnetic Switch For 24 volt systems only.

76268 T6775 Magnetic Switch Provides for cost reduction,

Models Affected: 10-540-A1A5, -E1B5, -G1AS, -G1B5, -G 1C5, -G 105, -K1A5, -K1B5,-K105

76776 LW-12086 Magnetic Switch - Mew improved solenoid switch, externally grounded {24 volt}.
Models Affected: 10-540-G185,-P1A5

Reference Page 5-5 - Electrical

Provides 12 walt tiaxsistor regulator with a switchine rzte that
does not hizs the remainizo asircesft equipment.

775353 LW-10785 VYoltage Hegulator

Wodels Affected: 10-540-C, -0, -G1E5, -G1F5, -J4A5, -K1AS, -K1B5, -K1EE

Provisrus foo 28 wolt fransistor regulator with a switching rate
that will i.27 vias the remaefning aircraft eguipment.

17347 LW-10179 Voltage Regulator

Models Affected: 10-540-A1A5, -E1B5, -G1AS, -P‘iEE.-ETEE, T H L b S A N o P
Reference Page 5-6 - Electrical
74322 16026 Drive Balt deroweridaenes, material to reduce stretch,

Madels Affected: All models except |0-540-B, -C185, -E1AS, -M1A5, - 1A5, -P1AS5, -R1A5

i6~13



ZTANVCO LYCOMING

10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 6

Part No. Superseded by Name
Reference Page 6-1 - Oil Sump
67525 T2812 0il Sump Gasket
Models Affected: 10-540-C, -0, -J4A5, -N1AS, -R1A5
71697 T2056 Qil Sump
Models Affected: 10-540-C, -0, -J4A5, -NTAS

72345 74833 0il Sump and Induction Housing

Models Affected: All models except 10-540-C, -D, -J4A5, -N1A5, -P1A5, -R1AS

12810 LW-11273 Intake Pipe Extension Clamp

Models Affected: All models except 10-540-C, -0, -J4A5, -N1A5, -P1AS5, -R1AB

Reference Page 6-2 - Oil Sump

73921 LW-12191 Intake Pipe
12753

12754 Lw.12192 Intake Pipe
73922 LW-12193 Intake Pipe
12755

73923 LW-12194 Intake Pipe
12756

715223 LW-12196 Intake Pipe

Modals Affected: All models except |0-540-C, -0, .-.!4.&5. -N1AS, -R1AE
60064 73346 Upper Intake Pipe Flange
Models Affected: 10-550-C -0, -J4A5, -N1AS, -R1AS

73346 74360 Upper Intake Pipe Flanga

Models Affected: All modzls ex.-pt | 0-640-C, -0, -J4A5, -NTAS, -RIAS
Refersnce Page 6-3 - Qil Sump

76972 e Air iniet Housing o b
Models Affected: 10-540-L 1C%, -K145E

Reference Page 64 - Oil Sump

73355 73967 Injector

Models Affected: 10-540-A1A6, -G1AS, -G1ER, -K1C5

10-14

Remarks

Provides improved material.

Relocation of nameplate from crankcase to sump.

P/N 74833 is tuned sump providing for co-op ignition harness.

Provides wider clamping surface.

Provides pipe with welded two piece flangs,

Same as above.

Same as above.

Same as above,

Same as above.

Stronger flange to prevant warping.

Stronger flange to prevent warping.

Provides a fuel drain in air inlet housing.

Control stop material provides for increased wear,

L



¥

l‘} Models Affected:

",

EE O W SR B & e oam s

Part No.

13337

Models Affected:

76083

Models Affected:

15567

Mode|s Affected:

TI003

79008

Models Affected:

TE083

Models Affected:

ANG14-1

Models Affected:

13968

Models Affected:

730969

75283

Models Affacted:

74591

Modals Affected:

72814

Models Affected:

=EANVECD LYCOMING

10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

Supersaded by MName

716176 Injector

10-540-C4B85, -CACS

15176 Injector
10-540-J4A5

LW-11746 Injector
[0-540-G1C5

LW-11924 Injector

|0-540-K 1E5 (Eritten-Norman installations)

LW-11007 Injector
|0-540-P 145
LW-10622 Injector

10-540-N1AS, -R1AS

LW-11867 Elbow

10-540-M 145
76283 Manifold

10-540-B, -E, -G1C5, -K 105, -M1AB, -N1AS, -P1AS
15283 Manifold
13007 Manifald

|D-540-G 185, -K1B5, -K1C5, -K105, -N1A5, ‘P14
LW-10475 Nozzle

10-540-G 1B5, -J4AE, -K1BE, -P1AS, -R1AG
73021 Bracket

10-540-B, -E

SECTION 6 (CONT.)

Remarks

Provides for straight mixture control lever,
Service 76083 with 75176 on | 0-540-J4A5 anly.

Frovides for shortened throttle lever arm (Aero Commander
installations).

Customer request far (&) changes,

1. Change fuel pump to injector fuel line to opposite side of engine,
2. Use fuel line from injector to fuel manifold with fire sleeve,

3. Change nozzle pressure gage fitting in fuel manifold from -2 to -3,
4. Change fuel inlet pressure connection in injector from straight
fitting to 450,

Provides richer setting.

To provide same injector for -N1AS, -R1AS,
Provides steel elbow for stn;n.gth,

Provides better fuel distribution,

Provides batter fuel distribution.

Frovides non-aging control disphragm.
Paidl 74581 pbsoiated,

Part nmber che e oniy,



y

-

Part No.

Reference Page G-

73963
Models Affected:
73964
Models Affected:
74649
Models Affected:
13796
Models Affected:

75469

Models Affected:

LW-12098-1-200

Models Affected:

LW-12098-1-210

Models Affected:

77364

LW-10049

Models Affected:

TT363

Model: 7T nied:

7285

A - s om

734974

Models Affected:

716926

Models Affected:

=FANECD LY COMING 10-540 SERIES PARTS CATALOG

PARTS SUPERSEDURES

SECTION 6 (CONT.)

Superseded by Mame Remarks
G- Dil Sump
LW-12098-1-200  Fuel Manifold to Nozzie Tube New stock number to replace P/N 73963,

10-640-A1A5, -C, -0, -G, -J4A%F, -K, -N1Ab, P1AS, -R1AS

LW-12098-1-170  Fuel Manifold to Nozzle Tube New stock number to replace P/N 73984,
10-540-A1A5, -C, -0, -G, -MAS, -K, -M1AS, -H'I.F\.!i,. -P1AS, -R1AS

LW-12098-2-276  Fuel Manifold to Mozzle Tube New stock number to replace P/N 74643,
10-540-G 1C5, -K1A5, -K1B5

LW-12098-1-134  Fuel Manifold to Nozzle Tube New stock number to replace P/N 73796,

10-540-G1C5, -K1AS, -K1B5 -

LW-12098-0-100  Fuel Manifold to Nozzle Tube New stock number to replace P/N 75469,
|0-540-M1A5
LW-12098-0-200  Fuel Manifold to Nozzle Tube Made by removing sieeving from LW-12098-1-200.

All models except |0-540-8, -0, -G1CE, -G1ES, -M1AD

Lw-12008-0-210  Fuel Manifold to Nozzle Tube Made by removing sleeving from LW-12098-1-210.
10-540- K145, -K1BS .

LW-10049 Fuel Pump 1o Injector Tube Customer request.

L. 10445 Fuel Pump 1o Injector Tube P/N LW-10445 is longer hose.
10-540-C 185, -K1C5, -P1AS

LWW-11925 Fugl Pump to Injector Tube Customer request (Britter-Narman).

MR- K86

ey Metaring Valve to Fuai r°24i¢ald Hoge Pruvides longer hose for oil cooler clearance and requires cure,
dare,
i SRS PRE 15, -0
LA w1 e cn ! Mesifald Hose Provides for cure date.

ID-Faf Lol 07 o idE
Tlacu Fuel luijector to Fuel Pamp Hose P/N 73320 does not require cure date.

[D-540-G1C5, -K 1AL, K185 -

1016

(

=



VANCO LY COMING 10-540 SERIES PERTS CATALOG

PARTS SUPERSEDURES

SECTION 6 (CONT.}

Part No. Superseded by Name Remarks
72863 75203 Fuel Injector to Fuel Manifold Hosa P/N 75203 requires cure date,
75203 79018 Fuel injector to Fuel Manifold Hose P/N 79018 does not require cure date,

Models Affected: 10-540-G1B5, -K 185, -P1A5

73974 LW-10642 Fuel Injector to Fuel Manifold Hose 10-540-R1A5 only.

Models Affected: |0-540-R1Ab

Reference Page 6-6 - 0l Sump

13650 LW-12145 Clip LW-12145 alternate to MS21919-F12.
LW-12145 Lw-12202 Clip Service with MS21919-DF4.

Models Affected: 10-640-A1A5, -C, -0, -G, -J4AS, -K, -N1A5, P1A5, -R1A5

I=11



